YANMAR PARTS CATALOG

0CK10-M39802EN

Last update Nov., 2015




PREFACE

1. This Parts Catalog carries Yanmar excavator (crawler back—hoe) Vio27-3 for japan

2. Parts catalog history

Parts catalog NO. Published Remarks
o Vehicle 000Y00K3980 , o
Ist edition . Nov. , 2004 Disuse old edition
Engine 000Y0OB7150
, Vehicle 000Y00K3981 _ o
Ist revised . May. , 2006 Disuse old edition
Engine 000YOOB7151
_ Vehicle 000Y00K3982
2nd revised . Oct. , 2007
Engine 000Y00B7151
3. Model name
SECTION Column Mode| name M/ # Manufactured
® Vio27-3 C(JP) 30501~35000 [ 2004/06~2006/03
Vio27-3B C(JP) 35001~35252 | 2006/01~2006/06
. Vio27-3 P(JP) 30501~35000 [ 2004/06~2006/03
I (Vehicle) B) )
Vio27-3B P (JP) 35001~35252 | 2006/01~2006/06
©) Vio27-3 P(EX) 30501~35000 [ 2004/06~2006/03
(D) Vio27-3 P(EX2) (Note) * (Note) *
I Engine) (A) 3TNV82A-XBV (Vio27-3) 07279~34476 | 2004/05~2006/05
ngine
& (B) 3TNVB2A-NBV (Vio27-3B) | 28990~33024 | 2006/01~2006/04
(Note) G:Cabin spec. P:Canopy spec. JP:Japan spec. EX:Export except Europe & America.

(Note) * EX2 SPEC. Refer To Parts catalog No. Y00S4650

4 . Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified
i lustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.
Be careful not to use the simple parts available in the market, otherwise their use

in repairing causes such as an early breakage, for instance.

YO0K3982 23-0710 V1027-3(B) (JP, EX)



ABEE

VEHICLE PAINTED COLOR

.

YANMAR Grayish Green

83
-
97
7 i
008 ; 12 "
47
Z FyEY
= CABIN
?Fﬁ ?ﬁ B RS HREEES  (Paint Part No.)
010r eSC— .
Code | ription Painted Color Munsel No. 16L45 (16L Can) | 4L%5 (4L Can) | 27" L- (SPRAY)
7/ YOR—HTA—TT =
Y AN Deep Green 0.682.2/4.2 981101-09588 | 977620-40880 | 977620-30881
Yov—F—avisgy—y _ _ _
97 AR Procook e 2. 99BG5. 27/9. 28 981101-09597 | 977620-40970 | 977620-30971
YOR—VRSRTY—
96 AR Cires arer 4.97GY8. 35/6. 87 981101-09599 | 977620-40990 | 977620-30991
XRRIRRAEL '\"‘/7—9‘—77}_U_771/_ _______ — —
72 5555 | YAAR Dark 01 rwe Gray 7.21Y2. 92/0. 79 977620-40720 | TOR-90460003
FFasukIi4F | e e 1 | i
15 Vot 1.38GY7. 15/0. 48 977620-30301
vov—0—L5— Jioowierma | | j
73N | vasweag worm Gray 5.5214.91/1.09 TOR-90450003
N[ ¥=—=TFv7
12 m AR Black 4.90PB0.08/0.41 | ———— TOR-91220001 | TOR-90220003
83 Yuv—JlyLadl = 2. 15G4. 87/1. 52 981101-09615 | 977620-40830 | 977620-30N41

YO0K3982 23-0709 V1027-3(B) (JP, EX)







mER (2)

PICTURESQUE INDEX(2) - - - HYDRAULIC SECTION

S ER
HYD. 0

—cu
™ mR

6~104

—
o=

=
GO

PIPIN CONTROL PIPING

Jv hO—)LEE Fig 105~110

a1y

REMOTE CONTROL VALVE

\JLJ Fig. 88,89

T4

W —Z Fig 94
LUB.OIL

COOLER

HYD. OIL TANK

EBNH S o Fig. 95

AL T UH Fig 16
SWING CYL INDER

TJ—L )5 Fig. 11,72
BOOM CYLINDER

h—
HOLD

F—LI )

JLENJLT Fig. 93
VALVE
a
i CYLlNDé/R/f Fig. 73 RIGHT
PN

EvFS S Fig 78
HITCH CYLINDER

IEEE—4 Fig. 80
TURNING MOTOR

HERT & BfEF Fig 69,70
HYD. OIL PUMP & JOINT

\

' #®
REAR

r,%‘({///@
|

S

y
LEFT

ETE—4 Fig. 79
TRAVEL MOTOR

0—#4
ROTARY

1Js3LT Fig. 90
VALVE

CONTROL VALVE

mR—IL K\ LT Fig 92

HOLD VALVE

TL—R2 L a Fig 77
BLADE CYLINDER

Nry kS Fig 74,75

BUCKET CYLINDER

YO0K3982 23-0709 V1027-3(B) (JP, EX)

a2 bO—)L/\)L T Fig 82~87

SWIVEL JOINT

AAR)Lo 34k Fig 81

YL/ A4 FKi\)LT Fig. 91

SOLENOID VALVE




Fig. No.

Fig. Name

LABEL & ACCESSORY

1.
2.

3.

o N o o @ »

10.
1.

LABEL(CABIN : JP)
LABEL(CANOPY : JP)
LABEL(CANOPY : EX)

. LABEL(QUICK HITCH : JP)

. LABEL(CRANE : JP)

. SAFETY LABEL(CABIN : JP)

. SAFETY LABEL(CANOPY : JP)
. SAFETY LABEL(CANOPY : EX)

. SAFETY LABEL(QUICK HITCH : JP)

SAFETY LABEL(CRANE : JP)
ACCESSORY

ENGINE RELATED

12.
13.
14.
15.
16.
17.
18.
19.

MUFFLER

AIR CLEANER
ACCELERATOR
ENGINE MOUNT
RADIATOR MOUNT
RADIATOR & SUB-TANK
FUEL TANK

FUEL LINE

ELECTRICAL PARTS

20.

BATTERY

Contents

Fig. No. Fig. Name
21. ELECTRIC PART(WIRING)
22. ELECTRIC PART(WIRING : CRANE)
23. ELECTRIC PART(EQUIPMENT)
24, ELECTRIC PART(INDICATOR BOX)

25. ELECTRIC PART(EQUIPMENT: INDICATOR BOX)(IMMOBILIZER SPEC.)

26. ELECTRIC PART(EQUIPMENT : QUICK HITCH)
27. ELECTRIC PART(EQUIPMENT : CRANE 1)

28. ELECTRIC PART(EQUIPMENT : CRANE 2)

29. WORK LAMP

30. CANOPY LAMP

AIR CONDITIONER & HEATER
31. HEATER

TRAVELING
32. SPROCKET & ROLLER
130. (32A)TRACK ROLLER(K SPEC.)
33. IDLER & ADJUST
34. CRAWLER

CONTROL EQUIPMENT
35. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)
36. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT)
37. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND)
38. CONTROL EQUIPMENT(OPERATION LEVER)

0CK10-M39802



Fig. No. Fig. Name Fig. No.
39. CONTROL EQUIPMENT(BLADE LEVER) 58
40. CONTROL EQUIPMENT(SWING PEDAL)
41. CONTROL EQUIPMENT(LOW-HIGH PEDAL) BONNET
42. CONTROL EQUIPMENT(P.T.O. PEDAL) 59
43. CONTROL EQUIPMENT(P.T.O. LINK) 60.
44. CONTROL VALVE PLATE
CABIN
FRAME 61.
45. TURNING FRAME & CANOPY MOUNT 62.
46. TRACK FRAME & TURNING BEARING 63.
64.
COVER 65.
47. COVER(FRAME) 66.
48. COVER(AROUND CONTROL) 67.
49. COVER(CABIN)
50. COVER(CANOPY) CANOPY
51. COVER(BOOM) 68
52. COVER(CRANE)
HYDRAUL
AROUND SEAT 69
53. STEP & FLOOR MAT(CABIN) 70
54. STEP & FLOOR MAT(CANOPY) 71
55. INSTRUMENT PANEL 72
56. SEAT & SEAT MOUNT(CABIN) 73
57. SEAT & SEAT MOUNT(CANOPY) 74

Contents

Fig. Name
. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.)

. BONNET(1)
BONNET(2)

CABIN(BODY)
CABIN(GLASS)
CABIN(ACCESSORY)
CABIN(ELECTRIC PART)
CABIN DOOR(FRONT)
CABIN DOOR(REAR)
BACK MIRROR

. CANOPY

IC OIL EQUIPMENT

. HYD.OIL PUMP & JOINT

. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)
. BOOM CYLINDER(CABIN SPEC.)

. BOOM CYLINDER(CANOPY SPEC.)

. ARM CYLINDER

. BUCKET CYLINDER(STANDARD SPEC.)

0CK10-M39802



Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94.
95.

Fig. Name
BUCKET CYLINDER(QUICK HITCH SPEC.)
SWING CYLINDER
BLADE CYLINDER
HITCH CYLINDER
TRAVEL MOTOR
TURNING MOTOR
SWIVEL JOINT
CONTROL VALVE(1/6)
CONTROL VALVE(2/6)
CONTROL VALVE(3/6)
CONTROL VALVE(4/6)
CONTROL VALVE(5/6)
CONTROL VALVE(6/6)
REMOTE CONTROL VALVE(STANDARD SPEC.)
REMOTE CONTROL VALVE(4-WAY SPEC.)
ROTARY VALVE(4-WAY SPEC.)
SOLENOID VALVE(CRANE SPEC.)
HOLD VALVE(BOOM : CRANE SPEC.)
HOLD VALVE(ARM : CRANE SPEC.)
OIL COOLER

HYD.OIL TANK

HYDRAULIC OIL PIPING

96.

97.

HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE)
HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)

Contents

Fig. No.

98
99

100.
101.
102.
103.
104.
105.
106.
107.
108.
109.
110.
111.

0CK10-M39802

Fig. Name

. HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT, SWING CYLINDER)
. HYD.OIL PIPING(RETURN)

HYD.OIL PIPING(P.T.O., FREME END)

HYD.OIL PIPING(TRACK FRAME)

HYD.OIL PIPING(BOOM)

HYD.OIL PIPING(P.T.O., ARM END)

HYD.OIL PIPING(QUICK HITCH)

CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETUEN)
CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)
CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)
CONTROL PIPING(4-WAY VALVE - CONTROL VALVE)

CONTROL PIPING(4-WAY VALVE - CONTROL VALVE : CRANE SPEC.)
CONTROL PIPING(HOLDE VALVE : CRANE SPEC.)

GREASING

IMPLEMENT

112

113

114.
115.
116.
117.
118.
119.
120.

. BOOM BRACKET

. BOOM

BOOM(EX)

ARM

ARM(QUICK HITCH SPEC.)

ARM(EX)

BUCKET ARM & LINK

BUCKET ARM & LINK(CRANE SPEC.)

BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.)



Fig. No.
121.
122.
123.
124.
125.

Fig. Name
QUICK HITCH
BUCKET
HOOK(CRANE SPEC.)
STAY(CRANE SPEC.)
BLADE

OPTIONAL & KIT

126.
127.
128.

129.

ONE TOUCH DECEL KIT(OPTIONAL)
4-WAY MULTI VALVE KIT(OPTIONAL)
CRANE KIT(OPTIONAL)

P.T.O. KIT (OPTIONAL)

Contents

Fig. No.

Fig. Name

0CK10-M39802



0CK10-M39802 LABEL & ACCESSORY
Fig.1. LABEL(CABIN : JP)

B LNo. 1A

N R LNo. 1%
R LNo. 240 5565 B#HE T, 5
1A' ING. 2A~56. fl Lo NBSEBHET
1A
- , »
2 »—@ 54
® 7 REREE#E REIAR: 2
Y7 DETAILS OF DETAILS OF i
DOOR INSIDE PANEL L P T ORSLEHM
VIEWED FRON (&) DETAILS OF 17 19
P.T.0. PANEL
18 15 14 38
5 AN KRy bhs—Hal
A || BONNET COVER INSIDE
32
) RIS DR g %
AR = KRy bReERE
DETAILS OF VIEWED FROM iﬁﬁ_sjo;mm#ﬁ .
GRILLE INSIDE BONNET INSIDE J
31 -
Go@ @& E 3 JYNERNT
o=k 20 E,/49 OPEN THE GRILLE
RFLREEE 19 4 47
DETAILS OF
PANEL R B A 0
? || —43 43
=———
© »o8R% ® »58R%

40 VIEWED FROM ©) VIEWED FROM (E)

ELA—F
DETAILS OF
LEFT LEVER

H{ANo. HEANo. FTZILLE
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

HiANo. FTZI61E
MACHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

F 4 EUNO. $TZIGIE
CABIN SERIAL No.

IS STAMPED INTO

THIS LOCATION. 2835 10 1

<ﬁ]ﬁ 33

|55 Nyl
G—s6 o~ [ménumliz{qu ] )

IN THE OPERATION
MANUAL CASE

= : -

© #3380
VIEWED FROM (©) 29 28

0CK10-M39802 Fig.1

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI SPEC.
(3)P.T.O. SPEC.

(4)27-3B

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)

1 1 772A24-03100 LABEL SET,VIO27-3 C 1

1A 1 772A70-03100 LABEL,VEHICLE 1

2 2 172A24-03111 LABEL, SPECIFICATION 1
2A 2  172A70-03110 LABEL,SPACIFICATION 1

3 2 172458-03121 LABEL, OIL & WATER 1

4 2 172157-03130 LABEL, GREASE 1

5 2 172458-03130 LABEL,GREASE FEED 1

6 2  172457-03150 LABEL,MODEL 2

7 2  172458-03160 LABEL, REAR 1

8 2 172490-03160 LABEL 1

9 2 172444-03170 LABEL 1

10 2  172A23-03180 LABEL,LIFTING 1

11 2 172444-03181 LABEL 2

12 2 172444-03190 LABEL 1

13 2 172448-03190 LABEL,FAN 1

14 2 172458-03190 LABEL,OILING 1

15 2 172141-03202 LABEL,CAUTION 1

16 2 172450-03200 LABEL,BATTERY 1

17 2 172458-03200 LABEL,FAN 1

18 2 172444-03210 LABEL 1

19 2  172458-03210 LABEL,BELT 1

20 2  172446-03220 LABEL,BELT 1

21 2 172458-03220 LABEL,ACCELERATOR 1

22 2  172458-03231 LABEL, HUSE 1

23 2  172A23-03240 LAVEL,OPEN 1

24 2 172444-03240 LABEL 1

25 2 172173-03250 LABEL 1

26 2 172183-03250 LABEL,FUEL 1

27 2 172171-03261 LABEL,BOOM 1

28 2 172444-03280 LABEL 2

29 2 172142-03302 LABEL,CAUTION 1

30 2 172455-03340 LABEL 1

31 2  172141-03360 LABEL, START SWITCH 1

311 2  172A47-03280 LABEL,START SWITCH 1 N
(A=M/#30501)

32 2 172964-03370 LABEL 1

33 2 172964-03481 TAG ASSY, CAUTION 1

34 2 172164-03510 LABEL,LOADING 1

35 2  172437-03511 LABEL, HOOK US 1

36 2 172164-03540 LABEL 1

37 2 172519-04180 LABEL,WARNING 1

38 2 172519-04290 LABEL,WARNING 1

39 2 121470-44540 LABEL, SUB-TANK 1
40 2 172183-03280 LABEL,LOCK 1
41 2 172444-03290 MAGNET 1
42 2 172151-03551 LABEL 1
43 2 172445-03180 LABEL 3
44 2  172496-03200 LABEL, OPERATION 1
45 2 172445-03220 LABEL 1
46 2  172445-03230 LABEL 1
47 2  172458-03260 LABEL 1

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.1

; . (A)=VI027-3C(JP) ©)=
Fig.1. LABEL(CABIN : JP) (BIVIO27-3PUF) Er
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
R o A BssE s, B Ll It (%) ®) (© (O )
A INC. 2A~56. fl Lo NBSEBHET 48 2 172A23-03300 LABEL 1
»1A P 49 2 172455-03320  LABEL 1
»! 50 2 172455-03520  LABEL 1
45
& 54 51 2 172458-03600  LABEL, DOOR LOCK 1
21 511 2 172458-03601  LABEL, DOOR KEY LOCK 1 N
®VIE€I‘E§$‘R?M ® DOOR INSIDE PANEL L P T ORSLEM 52 2 172490-03210 LABEL, P.T.O. 1
DETAILS OF 17 19 53 2 172165-03240  LABEL 1
P.-T.0. PAREL 54 2 172458-03240  LABELLOCK 1
18 15 14 38 55 2 172460-03230  LABEL,SEAT BELT 1
8 AN Ry kA—Af 56 2 172460-03241  LABEL,ROPS 1
" l BONNET GOVER INSIDE
32
7 e BERB § 7
MR N5 Ry FAEEHE
DETAILS OF VIEWED FROM DETAILS OF .
GRILLE INSIDE ) BONNET INSIDE |
31 .
Go8 & E 3 JUNERWT
I@ 20 E,AQ OPEN THE GRILLE
RFLREEE 19 4 47
DETAILS OF
PANEL R B A8 0
E ? |L—43 43
il
© »o8R% ® »58R%

40 VIEWED FROM ©) VIEWED FROM (E)

ELA—F

DETAILS OF
LEFT LEVER

H{ANo. HEANo. FTZILLE

MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

HiANo. FTZI61E
MACHINE SERIAL No.

F 4 EUNO. $TZIGIE
CABIN SERIAL No.

IS STAMPED INTO

THIS LOCATION. 2835 10 1

1S STAMPED INTO
THIS LOCATION.

<ﬁ]ﬁ 33

|55 Nyl
G—s6 o~ [ménumliz{qu ] )

IN THE OPERATION
MANUAL CASE

= : -

© #3380

VIEWED FROM (©) 29 28

Remarks
(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI SPEC.

)
(3)P.T.O. SPEC.
(4)27-3B N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.2

Fig.2. LABEL(CANOPY : JP) (021 50 o
(C)=VI027-3P(EX) (F)=
AUl g R0 11 No.  Lev. Parts No. Description &) (@) (C)Qt{D) © |
B e A BREBHET Tl o, 2 DS0ERAET 141 1 772A24-03110  LABEL,VEHICLE 1
p1- 1A 1 772A70-03100  LABEL,VEHICLE 1
m 2 2 172A24-03111  LABEL, SPECIFICATION 1
41 2A 2 172A70-03110  LABEL,SPACIFICATION 1
42 3 2 172458-03121  LABEL, OIL & WATER 1
H 17 19 4 2 172157-03130  LABEL, GREASE 1
= 5 2 172458-03130  LABEL,GREASE FEED 1
gA = 8 ﬁﬁﬁéyol;ﬁﬁﬂ%ﬂ 6 2 172457-03150  LABEL,MODEL 2
E 22 BONNET INSIDE P — 7 2 172458-03160  LABEL, REAR 1
@ MoR3 o BONNET COVER INSIDE 8 2 172490-03160 LABEL 1
VIEWED FRON (&) 48 @50 - 9 2 172444-03170  LABEL 1
TalEMAT 19 - N 10 2 172A23-03180  LABELLIFTING 1
® poms © »5R% 1 2 172444-03181  LABEL 2
Sk T e 12 2 172444-03190  LABEL 1
13 2 172448-03190  LABEL,FAN 1
H 40 14 2 172458-03190  LABEL,OILING 1
= . 15 2 172141-03202  LABEL,CAUTION 1
&H\ ﬁsmggﬁm - ;& 16 2 172450-03200  LABEL,BATTERY 1
Wit Qtae  Qums g 72 e s |
31 DETAILS OF -
O\ 90 19 2 172458-03210  LABEL,BELT 1
[I@ @ 20 2 172446:03220  LABEL,BELT 1
SRl \=B— 21 2 172458-03220  LABEL,ACCELERATOR 1
Lo RET 22 2 172458-03231  LABEL, HUSE 1
PANEL R 23 2 172A23-03240 LAVEL,OPEN 1
21 ] 24 2 172444-03240  LABEL 1
. ® »o8% 25 2 172173-03250  LABEL 1
© 8% VIEWED FROM () 26 2 172183-03250  LABEL,FUEL 1
PESAR: =l VIEWED FROM (©) Fx / ENO. $THIE 27 2 172171-03261  LABEL,BOOM 1
- 2 6 CANPY SERIAL No. 28 2 172444-03280  LABEL 2
H&No. FTZILIE THIS LOCATION. 29 2 172142-03302 LABEL,CAUTION 1
Técz}kﬁpéﬁ“ : ﬁ# ONO- 30 2 172455-03340  LABEL 1
BNo Ao FTRHE THIS LOGAT 10N, 31 2 172141-03360  LABEL, START SWITCH 1
MACHINE SERIAL No. 31-1 2 172A47-03280 LABEL,START SWITCH 1 N
Bl to i T
32 2 172964-03370  LABEL 1
33 33 2 172964-03481  TAG ASSY, CAUTION 1
34 2 172164-03510  LABEL,LOADING 1
- 35 2 172437-03511  LABEL, HOOK US 1
37 [ﬁﬁﬁ'ﬁﬁﬁﬁmj 36 2 172164-03540  LABEL 1
MANUAL CASE 37 2 172519-04180  LABEL,WARNING 1
38 2 172519-04290  LABEL,WARNING 1
39 2 121470-44540  LABEL, SUB-TANK 1
40 2 172183-03280  LABEL,LOCK 2
VIENED FrOl © 41 2 172444-03290 MAGNET 1
42 2 172151-03551  LABEL 1
43 2 172458-03140  LABEL, FRONT 1
romars 44 2 172444-03330  LABEL 1
()RUBBER CRAWLER SPEC, 45 2 172490-03200  LABEL 1
(2)4-WAY MULTI SPEC. 46 2 172490-03210  LABEL, P.T.O. 1
(3)P.T.0. SPEC. 47 2 172165-03240  LABEL 1
(4)27-3B N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.2. LABEL(CANOPY : JP)

R LNo. 1AIZ
R LNo. 2A 5508 BHFET .
1A INC. 2A~50.

[

42
(]
2 —_— 8 R Ry FREEEH
2A — 9 DETAILS OF
] BONNET INSIDE
® »oR2 :
VIEWED FROM (B 48 50
FULERLT
OPEN THE GRILLE 49

©@ »oR3%

26 ®nrs83 VIEWED FROM
SFEL A5 VIEWED FRON (B ©
| g0
— a
7 U LRAIRER 40
DETAILS OF "ER3 ©
GRILLE INSIDE VIEWED FROM © =
31 DETAILS OF
20
(537 A%
o) {' (.-
&
JSRILREGE
DETAILS OF
PANEL R

21
4 © »2E3
7330 LERRESR | VIEWED FROM (©
DETAILS OF
PANEL L 43

HANo. $TZIRIE
MACHINE SERIAL No.
1S STAMPED INTO
#4aNo. #RANo. FTHITE THIS LOCATION.
MACHINE SERIAL No.
ENGINE No. 1S STAMPED
INTO THIS LOCATION.

IN THE OPERATION

a7 [ mBtmmsEs
MANUAL CASE

VIEWED FROM (B

R UNo 1-11%
RHiLNo. 200 5508 BHET
1-1 INC. 2~50.

)1—1

Ry FHA—RA
BONNET COVER INSIDE

® »o8R%
VIEWED FROM &)

IS STAMPED INTO
THIS LOCATION.

(AY=VI027-3C(JP)
(B)=VI027-3P(JP)
(C)=VI027-3P(EX)

0CK10-M39802 Fig.2
(D)=
)
Fr=

No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

48 2 172460-03230 LABEL,SEAT BELT 1

49 2 172460-03241 LABEL,ROPS 1

50 2 172458-03240 LABEL,LOCK 1

Remarks

(1)RUBBER CRAWLER SPEC.
(2)4-WAY MULTI SPEC.
(3)P.T.O. SPEC.

(4)27-3B

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY

0CK10-M39802 Fig.3

Fig.3. LABEL(CANOPY : EX) v0z7-36(r) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
7\ AR R Lo, 115 A B © O € ©
-lia 1 1 772A37-03270  LABEL SET(VIO27-3 EX 1
?ﬁ,&’;&gg’_‘bs“ﬁ"*** 2 2 172458-03140  LABEL, FRONT 1
1 3 2  172457-03150  LABEL,MODEL 2
31 O 8 Koy RN » 4 2 172472-03150  LABEL,OIL&WATER 1
——— @ DETAILS OF 32 5 2 172458-03160  LABEL, REAR 1
®r58% PR BONNET INSIDE 6 2 172472-03160  LABEL,GREASE 1
VIEWED FROM(®)  OPEN THE GRILLE 45 7 2 172958-03160  LABEL 1
25 41 35 8 2 172472-03171  LABEL,FUSE US 1
13 @ 9 2 172A38-03200  LABEL, SUB-TANK US 1
@ 46 O©ns8% 9-1 2 172A38-03201  LABEL, SUB-TANK US 1 N
J U LI Ry bNA—RE ViEweD FRoM (©) (C=M#31213)
DETAILS OF ey 22 BONNET COVER INSIDE 10 2 172490-03200  LABEL 1
GRILLE INSIDE /8L L B3¢ 10 o2 - -
DETAILS OF 15 i 11 2  172A38-03210  LABEL,ANTI-FREEZING 1
. PANEL L \@ 39 /® 11-1 2 172A38-03211  LABEL,ANTI-FREEZING 1 N
[E"EIQ @\ ®rsRs = / ! 30 (C=M/#31282)
JP——1 29 VIEWED FROM B ;’Eﬁl’{?(’)g—%ﬂﬁﬂ : 12 2 172490-03210  LABEL, P.T.O. 1
DETAILS OF WLTT COVER T 13 2 172458-03220  LABEL,ACCELERATOR 1
PAVEL R o 16 OrsR3 14 2 172472-03230  LABEL,OPERATION PIN 1
/ VIEWED FROM ©) 15 2 172437-03242  LABEL, CRAWLER US 1
‘F 24 v FBO XM 16 2 172458-03240  LABEL,LOCK 2
. [ Q‘ Dgw"sﬁ SSX 55 17 2 172472-03241 _ LABEL, PIN US 1
Z4 v F B O X AR 28 18 2 172437-03250  TAG ASSY, CAUTION 1
Dg‘mtﬁ ggx INSIDE 38 18-1 2 172437-03251  TAG ASSY, CAUTION 1 N
ErsRs 3 (C=M/31112)
©rone VIEWED FRON (B) 182 2 172437-03252  TAG ASSY, CAUTION 1 N
16 VIEWED FRON ©) (C=M}#31213)
©® rsR% 19 2 17247203250  LABEL,OPERATION Q US 1
14 VIEWED FROW (D) 20 2 172171-03261  LABEL,BOOM 2
56 Moy T 21 2 172472-03261  LABEL, FINGER US 1
. CANOPY SERIAL No. 22 2 172472-03271 LABEL, SAND US 1
Cﬁgfﬁz‘”w ® IS STAWPED INTO 24 2 17218303280  LABEL,.LOCK 2
=0 @ THIS LOCATION. 25 2 172472-03281  LABEL, WARNING HITCH 1
o W TARE Ao FTRAE 26 2 172463-03290  LABEL,HYD.OIL US 1
MACHINE SERIAL No. MACHINE SERIAL No. 50 27 2 172472-03290  LABEL,SWITCH 1
ENGINE No. IS STAMPED IS STAMPED INTO I 28 2 172437-03301 LABEL, MANUAL US 1
INTO THIS LOCATION. THIS LOCATION. o 281 2 172437-03302  LABEL. MANUAL US 1 N
50 (C=M/#31213)
53 29 2 172472-03300 LABEL,COVER 1
¥ 18 30 2 172437-03311  LABEL, SLOPE US 1
o4 30-1 2 172437-03312  LABEL,SLOPE US 1 N
® »sR% Bt AR M FE o (C=M#31145)
VIEWED FROM () b ,;M?E g:g'é“'o"} 31 2 172A37-03321  LABEL,SPAC P KR 1
4 X 32 2 172437-03322  LABEL, HYD.OIL TANK 1
- 33 2 172462-03320  LABEL 1
%24 Qﬂ [ —— 34 2 172463-03330  LABEL,COVER 1
35 2 172437-03342  LABEL, TRANSPORT US 1
;:E Tl:\'”\zs—;-‘r’ﬁm ﬁﬂﬁs—iﬁﬂ _ 50 35-1 2 172437-03343  LABEL, TRANSPORT US 1 N
LEFT LEVER RIGHT LEVER (C=M/#31213)
36 2 172437-03352  LABEL, GREASE CYL. 2
37 2 172141-03360  LABEL, START SWITCH 1
Remarks 38 2 172437-03361  LABEL, BATTERY US 1
(1)RUBBER CRAWLER SPEC. N:Old $=5 New, Q:0ld *725 New, R:0ld $2=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.3. LABEL(CANOPY : EX)

R UNo. 11&
R LNo. 20556 % 8HE T,
1 INC. 2~56.

'1

31 = 8 Rty FABEE
= 6 DETAILS OF
. BONNET INSIDE
@Ars8R% JUNLERNT
VIEWED FROM @ OPEN THE GRILLE

25 ® vk 35
;s Sl
46 N ©hsR3
5 LB Rixy bHA—WE ViEwED FROM(©)
DETAILS OF 22 BONNET COVER INSIDE 12
GRILLE INSIDE  /SFJL L #REEAH
DETAILS OF 15 10 S
PANEL L \@ 39 /®!
@E @\ ®nsns TILTF hA— B L %0
IN—apFF =
ARLREEE O 2 VIENED FROM @) DETAILS OF ]
DETAILS OF 16 MULTI COVER
PANEL R o5 OrR3
VIEWED FROM ©)

A4 v FBO XM

o)

DETAILS OF 55
—— SWITCH BOX

A4 vF B O XNEEE 28

DETAILS OF 38

SWITCH BOX INSIDE
GLEEX 43
®noRs VIEWED FROM ()
16 VIEWED FROM ()
O 83
14 VIEWED FROM (D

Fx / ENO. $TZIGIE

] CANOPY SERIAL No.
@z IS STAWPED INTO
DETAILS OF © THIS LOCATION.

H#{&No. AN, TR E
MACHINE SERIAL No.
ENGINE No. IS STAMPED
INTO THIS LOCATION.

53
18
54
® neR3
VIEWED FROM (B)

e

HiANo. TR E
MAGHINE SERIAL No.
1S STAMPED INTO

THIS LOCATION.

IN THE OPERATION

R SR i B 7 F
MANUAL CASE

0CK10-M39802 Fig.3

& L/AA—FE AL/A—5E 50
DETAILS OF DETAILS OF
LEFT LEVER RIGHT LEVER
Remarks
(1)RUBBER CRAWLER SPEC.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

(A) B) (C) D) (E) (F)

39 2 172437-03372 LABEL, NEUTRAL US 1

40 2 172437-03381 LABEL,SWING AREA US 1

41 2 172437-03391 LABEL, RADIATOR US 1

42 2 172437-03402 LABEL, ENG,COVER US 1

43 2  172A36-03411 LABEL, ENG ROOM 2

44 2  172437-03411 LABEL (ENG ROOM US 1 Y4

(C=M/#30997)

45 2  172437-03422 LABEL, MUFFLER US 1

46 2  172437-03432 LABEL, STEERING US 1

47 2 172437-03461 LABEL, BOOM US 2

48 2 172437-03471 LABEL, LEVER LOCK US 1

49 2  172437-03501 LABEL, FUEL US 1

50 2 172437-03511 LABEL, HOOK US 3

51 2  172157-03741 LABEL, GREASE US 1

52 2 172125-03951 LABEL, AIR CLEANER 1

53 2 172437-03451 LABEL, SEAT BELT US 1

54 2  172437-03441 LABEL, ROPS US 1

55 2 172437-03530 LABEL,RE-START 1

56 2 172472-03330 LABEL,LOCK PIN(US 1 W

(C=M/#30901)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.4

: . (A)=VIO27-3C(JP) (D)=
Fig.4. LABEL(QUICK HITCH : JP) (eviozrac) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
9 B LNo. 11 (A) (B) (C) (D) (E) (F)
5 B UNo. 20 145 SHET, 1 1 772958-03100  LABEL SET,VIO(QUICK 11
1 INC. 2~14. 1 2 2 172958-03100 LABEL 1 1
' 3 2 172958-03110 LABEL 1 1
4 2 172958-03120 LABEL 1 1
5 2 172958-03130 LABEL 1 1
6 2  172958-03140 LABEL 1 1
© MoR% 7 2 172958-03160 LABEL 1 1
VIEWED FROM © 8 2 172958-03200 LABEL 2 2
9 2 172958-03220 LABEL 1 1
10 2 172958-03230 LABEL,PIN 1 1
11 2 172458-03240 LABEL,LOCK 1 1
8 12 2  172958-03170 LABEL 1 1
13 2 172958-03310 LABEL,COLLAR 1 1
14 2 172958-03300 LABEL,PLUG 1 1
3
7 i ® .
DETAILS OF (B)
— .
oQ—F9
8
3 H ?‘ W
©_ - Py il
s ey
5 =i
Y OnrsR3
— VIEWED FROM (@)
Remarks
(1)EXCLUSIVE USE OF CABIN.
(2)EXCLUSIVE USE OF CANOPY. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.5. LABEL(CRANE : JP)

4-1

| —4

® reR% PER%
VIEWED FROM (&) VIEWED FROM

R UNo. 11%
RELNo. 20712 8HET .
1 INC. 2~7.

'1

0CK10-M39802 Fig.5

Remarks
(1)27-3B

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 772A24-03200 LABEL SET(VIO27-3 K 1
2 2 172425-03350 LABEL 2
3 2 172425-03720 LABEL 1
4 2  172A24-03740 LABEL,LOAD 1
4-1 1 172A24-03741 LABEL,LOAD 1 N 1
(B=M/#35001)
5 2 172187-03750 LABEL 1
6 2  172A24-03760 LABEL 1
7 2 172187-03781 LABEL 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.6. SAFETY LABEL(CABIN : JP)

1

0CK10-M39802 Fig.6

joiliachs & UMENRIE.
NS VY HRAG Y ET
ofiliki5 7 BT PHhE

ShENT(EEDL,
PHEETIBEALBYET|

. N
ERESt A E T
IN THE OPERATION
MANUAL CASE

7

17 18 19

= =2

RO EF 0T DS > ORED EH

i+8
NBTIYL L
EFRRERDE HEELYT
FTEMFLTERL,
XRELET

Kb CERT LT R
e
AR
L wreniessasecen,
By

Iy

B

Oty FERHELC &,

DE7‘1MI77>&/HI:W&
ME.

ol

Lecean,

am

Ry bh—RA
BONNET COVER INSIDE

E/m

JUNLERNT
OPEN THE GRILLE

18R )L REBEEAE 4
DETAILS OF
PANEL R

R 3y FRERFEME
DETAILS OF
BONNET INSIDE

21

23{

© »bR3%
VIEWED FROM (©

-

® roR3

roR%
VIEWED FROM (&)

VIEWED FROM

2

©® »>R%
VIEWED FROM (©)

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172444-03170 LABEL 1
2 1 172444-03181 LABEL 2
3 1 172444-03190 LABEL 1
4 1 172448-03190 LABEL,FAN 1
5 1 172141-03202 LABEL,CAUTION 1
6 1 172450-03200 LABEL,BATTERY 1
7 1 172458-03200 LABEL,FAN 1
8 1 172444-03210 LABEL 1
9 1 172458-03210 LABEL,BELT 1
10 1 172446-03220 LABEL,BELT 1
11 1 172A23-03240 LAVEL,OPEN 1
12 1 172444-03240 LABEL 1
13 1 172142-03302 LABEL,CAUTION 1
14 1 172964-03370 LABEL 1
15 1 172964-03481 TAG ASSY, CAUTION 1
16 1 172164-03510 LABEL,LOADING 1
17 1 172164-03540 LABEL 1
18 1 172519-04180 LABEL,WARNING 1
19 1 172519-04290 LABEL,WARNING 1
20 1 172445-03230 LABEL 1
21 1 172458-03260 LABEL 1
22 1 172A23-03300 LABEL 1
23 1 172455-03520 LABEL 1
24 1 172460-03230 LABEL,SEAT BELT 1
25 1 172460-03241 LABEL,ROPS 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY

0CK10-M39802 Fig.7

Fig.7. SAFETY LABEL(CANOPY : JP) 52323:823122853 EE)E
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
1 3 4 (A) (B) (C) (D) (E) (F)
X == 1 1 172444-03170  LABEL 1
| ||:|9“'| @ | 1@\ g Al s 2 1 172444-03181  LABEL 2
) e il | | R 3 1 172444-03190  LABEL 1
e 4 1 172448-03190  LABEL,FAN 1
@ 5 1 172141-03202  LABEL,CAUTION 1
Pz 6 1 172450-03200  LABEL,BATTERY 1
7 1 172458-03200  LABELFAN 1
9 10 13 . 8 1 17244403210  LABEL 1
B B AEE ASE T 9 1 172458-03210  LABEL,BELT 1
: A BT | | Sglonnessommre A\ TG PR 10 1 17244603220  LABEL,BELT 1
o e iy 72835355 N
I 1 1 172A23-03240  LAVEL,OPEN 1
12 1 172444-03240  LABEL 1
B SR o 13 1 17214203302 LABEL,CAUTION 1
IN THE OPERATION 14 1 172964-03370  LABEL 1
18 19 ” 2 MANUAL CASE 15 1 172964-03481  TAG ASSY, CAUTION 1
(AEE) (AEE) (EE) (EE 1 traeeonsi0 LABEL :
| [ Ly | [Emm ”

K sl -2 oy 18 1 172519-04180  LABEL,WARNING 1
o A T 19 1 17251904290  LABEL,WARNING 1
1 20 1 17244403330  LABEL 1
20 e 21 1 172460-03230  LABEL SEAT BELT 1
aEEEEE) B 22 1 172460-03241  LABEL,ROPS 1

19
BINC_

> 22 5 FHD—:,TE/ ;

® mreR3 s -

VIEWED FROM ® I@ (@E
T— = 4

RV By g ISR LR EREEM

Béﬂ\ﬁsjo;mgﬂﬁm 12 DETAILS OF
| PANEL R
BONNET INSIDE

11 17 16

MreR3
VIEWED FROM

Ry FHR—RAA
BONNET COVER INSIDE

Al

© ro85
VIEWED FROM (©

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.8

: . (A)=VIO27-3C(JP) (D)=
Fig.8. SAFETY LABEL(CANOPY : EX) (nvioz7-56(r) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
1 2 4 3 4 5 6 1 A) (B) (©) (O) (E) (F)
Pl CAUTION A D:\NGER [AwARN 1 NG Acaution AWARNTNG ) 9 AWARNING 1 1 172472-03241 LABEL, PIN US 1
A B CRUSH HAZARD! 1 172437-03250 TAG ASSY, CAUTION 1
31:.1?."3‘«_).'% d A 2-1 1 172437-03251 TAG ASSY, CAUTION 1 N

(C=M#31112)
2-2 1 172437-03252  TAG ASSY, CAUTION 1 N

- 15: supy oud with auick cplor ook

MANUAL CASE

[m THE OPERATION]

Look Pin (C=M/#31213)
10 @mgﬁmxf 3 1 172472-03261  LABEL, FINGER US 1
moEe) (0 i - 4 1 172472-03271  LABEL, SAND US 1
i . 5 1 172472-03281  LABEL, WARNING HITCH 1
o it o 6 1 172437-03301  LABEL, MANUAL US 1
Fal o st et i AWARNING 6-1 1 172437-03302  LABEL, MANUAL US 1 N
14 e o s o o o (C=M/#31213)
R T « 7 1 172437-03311  LABEL, SLOPE US 1
ADANGER = 7-1 1 172437-03312  LABEL,SLOPE US 1 N
% E 21 (C=M/#31145)
TN — AR 8 1 172437-03322  LABEL, HYD.OIL TANK 1
L il 4 9 1 172462-03320  LABEL 1
10 1 172437-03342  LABEL, TRANSPORT US 1
St P 10-1 1 172437-03343  LABEL, TRANSPORT US 1 N
[, " ™ (C=M/#31213)
1 1 172437-03352  LABEL, GREASE CYL. 2
12 1 172437-03361  LABEL, BATTERY US 1
13 1 172437-03372  LABEL, NEUTRAL US 1
14 1 172437-03381  LABEL,SWING AREA US 1
R dy b REREEE 8 15 1 172437-03391  LABEL, RADIATOR US 1
DETAILS OF 16 1 172437-03402  LABEL, ENG,COVER US 1
BONNET INS1DE 17 1 172A36-03411  LABEL, ENG ROOM 2
1 1

®Q 19
12 Ry FREEEEM 15 10 18 172437-03411 LABEL (ENG ROOM US 4
@%ﬂi*rﬂ E DETAILS OF (C=M/#30997)
! BONNET INSIDE —

DETAILS OF (& R R N 19 1 172437-03422  LABEL, MUFFLER US 1
®nsR3 ga mé’T s o'\*/é;’ ?N—slﬁ)éﬂ'l Ers8s 20 1 17243703432  LABEL, STEERING US 1
VIEWED FROM VIENED FROM (©) 21 1 17243703461  LABEL, BOOM US 2
3 22 1 172437-03471 _ LABEL, LEVER LOCK US 1
97 23 1 172437-03451  LABEL, SEAT BELT US 1
24 13 N\ 24 1 172437-03441  LABEL, ROPS US 1
® prons | 7 25 1 172472-03330 _ LABEL,LOCK PIN(US 1 w
VIEWED FROM |y (C=M/#30876)
©OroR3 Ons
MroR%
VIEWED FROM © VIEWED FRoN ®)
11 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY

0CK10-M39802 Fig.9

Fig.9. SAFETY LABEL(QUICK HITCH : JP) (B=viozr-3p(P) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
1 2 3 4 (A) _(B) (©) (O) () (F)
< T 172958-03100 LABEL

172958-03140  LABEL

BRA 7 HOBRER SHIZRD
WEEMTFLTCEED,

RN AT 172958-03220  LABEL
bt SEE e

A x (h T E

Bq : 5974 LERAY.
Teemss T EEEE

N BYRICRED, HOTFEL,

L BER- RIS & RO UDEBOREIC
3 BYEF,

172958-03230 LABEL,PIN
172958-03300 LABEL,PLUG

BYET BEhiBIE,

a AN =
A ala o
A ala o a(m

==

Bt~ 94 57E 7T A ALRCHIRE L

i L) R
K = *
0547y »oen ( %
RYUEREBHISEHENT 5
<rgL, s
RYBERTLTRARE
DUMEBAHBYET. Ay FREATSY

Y
o 75575 tekm OB —xERALTCORAR T ERABAELDT
RECLEBTRALT iz,
SR,
o we s tuny smic, 5407 coriiR %ﬁ:u
178972 2 FEIPATLS LT e
e e R osmantunbai £eD.

AHIHEA-XEXALTTE
@75 v 740 HEMLIME, RS vF IR
7S EMBT &L,
IR FROKMCILLS
i

BULBYET,

=

G

REFER TO Fig. 11

®rsE?

VIEWED FRON (®)

M

*
CABIN SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 LABEL & ACCESSORY 0CK10-M39802 Fig.10

Fig.10. SAFETY LABEL(CRANE : JP) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 172425-03350 LABEL 2
2 1 172425-03720 LABEL 1

-

@ rsE3 PR3
VIEWED FROM (&) VIEWED FROM

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 LABEL & ACCESSORY
Fig.11. ACCESSORY

REFER TO
Fig. 56~58

T, 54 77EF hAHEAFRELEAR,
A-AERALTIOBRRTTERHIALHELAT
[y

ARE

COTFSERNLT
DRERDERERHROTEZD,
AONREA-ZEERL TFED,

9499 by FiEkk
QUICK HITCH SPEC.

0CK10-M39802 Fig.11

Gl
REPAIR PARTS

im
TR—54 F 14

EVER LIGHT

2<>

3 ,

©

9499 EyF + PTOHLH

QUICK HITCH + P.T.0. SPEC.

©

4

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172176-07330 BAG, MANUAL 1 1
2 1 172958-03310 LABEL,COLLAR 1 1 1
3 1 172958-07330 CASE, MANUAL 1 1 1
4 1 172958-08110 COLLAR, 40X80X6 6 6 6
5 1 172958-03300 LABEL,PLUG 1 1 1
6 1 172958-05100 CASE, PLUG 1 1 1
7 1 172958-05110 RIVET 1 1 1
8 1 1E3030-78370 CAP, SCREW 4 4 4
14 1 172478-65750 SPONGE 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED
Fig.12. MUFFLER

0CK10-M39802 Fig.12

RIT—Fy bk (NEFTY
MUFFLER KIT (EXPEL)

172A25-08400
R UNo. 71%
RHiLNo. 8 D145 RHET . 9
7 INC. 8~14.
7 10
12
1~ ‘[
. 5
T g
6 13
S—pTIU b
MOUNT SEAT

T75—Fv bk (K¥awaw
MUFFLER KIT, REPAIR
172A25-08410

R UNo. 151%

R UNo. 1605232 8HFT,
15 INC. 16~23.

15 19

21

22

=k b
MOUNT SEAT

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172168-11310 CLAMP 1 1 1
2 1 172458-11310 PIPE, EXTENSION 1 1 1
3 1 22117-080000 WASHER, 8 1 1 1
4 1 22217-080000 WASHER, SPRING 8 1 1 1
5 1 26106-080552 BOLT, M8X 55 PLATED 1 1 1
6 1 26706-080002 NUT, M8 1 1 1
7 1 172A25-08400 MUFFLER KIT,EXPEL 1 1 1
8 2 172458-11320 PIPE, EXTENSION 1 1 1
9 2 119813-13552 SILENCER 1 1 1
10 2  172A25-64700 COVER ASSY, MUFFLER 1 1 1
12 3  172A25-64720 WOOL, GLASS 1 1 1
13 2 26013-100302 BOLT, M10X 30 2 2 2
14 2 26051-100002 NUT, M10 2 2 2
15 1 172A25-08410 MUFFLER KIT,REPAIR 1 1 1
16 2 172A25-11100 GLASSMAT 150A 1 1 1
17 2 172A25-11110 GLASSMAT 150B 1 1 1
18 2 172A25-11120 SILENCER, BAND 150 1 1 1
19 2 172A25-64700 COVER ASSY, MUFFLER 1 1 1
21 3  172A25-64720 WOOL, GLASS 1 1 1
22 2 26013-100302 BOLT, M10X 30 2 2 2
23 2 26051-100002 NUT, M10 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.13

Fig13. AIR CLEANER groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 194145-04810 WASHER 10 2 2 2
2 1 172458-11500 CLEANER ASSY, AIR 1 1 1
3 2  172458-11530 CLEANER, AIR 1 1 1
4 3  172458-11650 COVER ASSY 1 1 1
5 3 119808-12520 ELEMENT 1 1 1
> 6 3 119808-12540 VALVE, UNLOADER 1 1 1
7 2 129612-12560 ELBOW 1 1 1
10 2  23000-060000 CLAMP, 60 1 1 1
/ - 1" 1 172458-11511 HOSE, SUC. A 1 1 1
4 12 1 172458-11520 HOSE,SUC. B 1 1 1
€ 7 13 1 172458-11540 HOSE,SUC. C 1 1 1
i 14 1 172458-11552 BRACKET ASSY,AIR CLE 1 1 1
3 15 1 23000-048000 CLAMP, 48 2 2 2
13 . 16 1 23000-070000 CLAMP, 70 3 3 3
15 17 1 26013-080162 BOLT, M8X 16 2 2 2
18 1 26013-100252 BOLT, M10X 25 2 2 2
é 5 710 17
2
1

1
[
EFER TO Fig. 16

i
i
|
i
i
|
i
N
N

.
TO ENGINE 12

16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.14

Fig-14. ACCELERATOR groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172458-12100 LEVER,ACCELERATOR 1 1 1
1A 2 172165-12140 GRIP 1 1 1 w
(A=M/#31173) (B=M/#31173) (C=M/#31173)
1A-1 2  172A79-12150 GRIP 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172458-12110 CABLE, ACCELERATOR 1 1 1
3 1 172490-12200 BRACKET,ACCEL W1RE73 1 1 1
4 1 172137-12270 JOINT, CABLE 1 1 1
5 1 172113-12522 PIN 1 1 1
6 1 1C6281-52310  PIN, SNAP 6 2 2 2
7 1 1A1040-56900 PIN, 6X17 1 1 1
8 1 172122-79930 CLAMP, HOSE 1 1 1
9 1 22137-060000 WASHER, 6 2 2 2
10 1 26013-080162 BOLT, M8X 16 2 2 2
11 1 26013-100252 BOLT, M10X 25 2 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.15

Fig.15. ENGINE MOUNT groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 196420-02310 ABSORBER, SHOCK 230 2 2 2

2 1 172458-13100 MOUNT,ENGINE 1 1 1

3 1 172175-13110 PLATE, L (GRAY:73) 1 1 1

4 1 172458-13110 MOUNT,ENGINE 1 1 1

5 1 172490-13110 BRACKET,EN BR (73) 1 1 1

6 1 172458-13120 BRACKETENGINE (73) 2 2 2

7 1 172490-13150 BRACKET,ENGINE (73) 2 2 2

8 1 172162-13200 BOLT M10X30 8 8 8

9 1 172124-13230 STOPPER, ENGINE 3 3 3

10 1 172168-13250 ABSORBER,SHOCK 180 2 2 2

11 1 172137-46040 SEAT, SPRING 8 8 8
11-1 1 172137-46041 SEAT, SPRING 8 8 8 N

(A=M/#35253) (B=M/#35253) (C=M/#35253)
11-2 1 172137-46042 SEAT, SPRING 8 8 8 N
(A=M/#35254) (B=M/#35254) (C=M#35254)

12 1 22217-100000 WASHER, SPRING 10 8 8 8

13 1 22217-120000 WASHER, SPRING 12 6 6 6

14 1 22217-120000 WASHER, SPRING 12 4 4 4

15 1 22217-120000 WASHER, SPRING 12 8 8 8

16 1 22217-120000 WASHER, SPRING 12 4 4 4

17 1 26013-100252 BOLT, M10X 25 6 6 6

18 1 26076-120352 BOLT, 10.912X 35 4 4 4

19 1 26076-120352 BOLT, 10.912X 35 4 4 4

20 1 26076-120402 BOLT, 10.912X 40 6 6 6

21 1 26716-120002 NUT, M12 8 8 8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.16

Fig.16. RADIATOR MOUNT ooz arom) er
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
17 (A) (B) (C) (D) (E) (F)
1 1 172A25-13340 PLATE ASSY RADIATOR 1 1 1
2 1 172A25-13750 PRATEASSY,UP 1 1 1
3 2 172183-13480 RUBBER, SEAL 1 1 1
5 2  172444-65680 RUBBER, SEAL 1 1 1
6 2 172456-65790 RUBBER, SEAL 1 1 1
7 2  172478-65800 SEAL, SPONGE 1 1 1
8 2 172164-66650 RUBBER, SEAL 1 1 1
9 1 172A25-13800 DUCT ASSY 1 1 1
1" 2  172444-54910 SEAL, WEIGHT 1 1 1
12 2 172168-65790 RUBBER, SEAL 1 1 1
13 2  172478-65800 SEAL, SPONGE 1 1 1
14 2  172456-65860 RUBBER, SEAL 1 1 1
15 1 172A25-13830 MOUNTU ASSY,RADIATOR 1 1 1
16 1 22137-100000 WASHER, 10 3 3 3
17 1 26013-100202 BOLT, M10X 20 5 5 5
18 1 26013-100552 BOLT, M10X 55 2 2 2
19 1 26013-100702 BOLT, M10X 70 2 2 2

Yes

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED
Fig.17. RADIATOR & SUB-TANK

(A)=VI027-3C(JP)

0CK10-M39802 Fig.17
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 1D4105-11950 FILLER ASSY 1 1 1
2 1 172A25-13180 PIPE, WATER 1 1 1
3 1 172A25-13192 JOINT ASSY, PIPE 1 1 1
4 1 172444-13210 COCK ASSY, 2-WAY 1 1 1
5 2 172444-13220 BODY 1 1 1
6 2  121250-49121 PLUG, DRAIN 1 1 1
7 2  24311-000160 O-RING, 1AP16.0 1 1 1
8 1 172490-13300 RADIATOR ASSY 1 1 1
9 2 129107-44590 CAP, RADIATOR 1 1 1
10 1 172A25-13411 SHROUD ASSY 1 1 1
11 1 172490-13511 PIPE, WATER 1 1 1
12 1 172458-13530 HOSE 140 1 1 1
13 1 172423-13551 NET, WIRE 1 1 1
14 1 172A25-13561 PIPE, WATER 1 1 1
15 1 172A25-13570 PIPE, WATER 1 1 1
16 1 172498-14120 CAP, DRAIN 1 1 1
16-1 1 129457-44520 CAP 1 1 1 N
(A=M/#30958) (B=M/#30958) (C=M/#30958)
17 1 172171-14610 HOSE 260,FUEL 1 1 1
18 1 121468-44510 TANK ASSY, SUB 1 1 1
20 2 121450-44531 CAP 1 1 1
21 2  121468-44540 PLUG, SUB-TANK 1 1 1
22 2 124450-44560 RETAINER 1 1 1
23 2 121470-44581 GASKET 1 1 1
24 2 23065-070130 PIPE, 7X 130 1 1 1
25 1 184015-44680 RUBBER, RADIATOR 4 4 4
26 1 124766-59050 CLIP, HOSE 12 4 4 4
27 1 1A1380-59480 CLAMP, CORD 1 1 1
28 1 172156-81430 SHIM 1 1 1
29 1 22137-060000 WASHER, 6 2 2 2
30 1 22137-060000 WASHER, 6 2 2 2
31 1 22137-100000 WASHER, 10 1 1 1
32 1 23001-041000 CLAMP, HOSE 41 8 8
33 1 26013-060162 BOLT, M6X 16 2 2 2
34 1 26013-060202 BOLT, M6X 20 2 2 2
35 1 26013-080162 BOLT, M8X 16 4 4 4
36 1 26013-100162 BOLT, M10X 16 1 1 1
37 1 26013-100202 BOLT, M10X 20 4 4 4
38 1 172490-13551 PIPE, WATER 1
39 1 172490-13560 PIPE, WATER 1
40 1 23001-041000 CLAMP, HOSE 41 10
41 1 124766-59050 CLIP, HOSE 12 1 1 1
4141 1 129457-44530 CLAMP 1 1 1 N
(A=M/#30958) (B=M/#30958) (C=M/#30958)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED
Fig.18. FUEL TANK

10—C
7 ‘llllll’
9
1
8

B UNo. 11,
BH LNo. (1) ~16%2#FT .
1 INC. (1)~16.

0CK10-M39802 Fig.18

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 772458-14101 TANK ASSY, FUEL 1 1 1
3 2 172458-14151 GAUGE ASSY, FUEL 1 1 1
4 2 172447-14160 FLOAT 1 1 1
5 2 172162-14200 GASKET 1 1 1
6 2 172444-14200 CAP, FUEL 1 1 1
7 3 172444-14450 CAP 1 1 1
8 3 172444-14460 GASKET 1 1 1
9 3 172444-14470 GASKET 1 1 1
10 3 172444-14480 WASHER 1 1 1
11 3 172444-14490 SPONGE 1 1 1
12 2 172458-14202 HOSE, FUEL GAUGE 1 1 1
12-1 2  172458-14203 HOSE, FUEL GAUGE 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 2 172183-14250 FILTER (FUEL 1 1 1
14 2 172458-14370 SUMP, FUEL 1 1 1
15 2 23000-013000 CLAMP, 13 2 2 2
16 2 26022-050122 SCREW, M5X12 5 5 5
17 1 104200-11920 COCK, WATER 1 1 1
18 1 172444-14270 JOINT, DRAIN 1 1 1
19 1 172458-14300 CLAMP ASSY, FUEL 1 1 1
22 2  172458-14380 RUBBER PLATE D,FO 1 1 1
23 1 172458-14340 RUBBER PLATE A,FO 1 1 1
24 1 172444-14410 HOSE 1 1 1
25 1 172458-14510 HOSE 9.5 X 750 1 1 1
26 1 106990-44660 CLIP, HOSE 12.5 1 1 1
27 1 172458-62240 STEP ASSY, TANK 1 1 1
28 2 172458-14340 RUBBER PLATE A,FO 1 1 1
30 1 22137-100000 WASHER, 10 1 1 1
31 1 22137-100000 WASHER, 10 1 1 1
32 1 26013-080202 BOLT, M8X 20 1 1 1
33 1 26013-100202 BOLT, M10X 20 1 1 1
34 1 26013-100202 BOLT, M10X 20 3 3 3
35 1 26367-100002 NUT, M10 2 2 2
36 1 23080-013000 CLAMP, 13 1 1 1 w
(A=M/#30901) (B=M/#30901) (C=M/#30901)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ENGINE RELATED 0CK10-M39802 Fig.19

Fig.19. FUEL LINE arvomoon or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
TO ENGINE (A) (B) (C) (D) (E) (F)
1 1 1E6511-03220  HOSE, FUEL 11 1
2 1 172171-13461  HOSE 7.5X13 11 1
30 3 1 172A25-14590  STAY ASSY 1.1 1
31 4 1 172176-14620  HOSE 1360 11 1
5 1 172458-14630  HOSE 1700 ASSY 11 1
22 9 1 172458-14660 HOSE 210 ASSY 111
13 1 172137-16560 BAND 2 2 2
14 1 194440-51620  CLAMP 2 2 2
15 1 129612-52100 PUMP ASSY, FUEL FEED 11 1
16 1 184016-55700  SEPARATOR ASSY,WATER 11 1
16-1 1 184016-55701 SEPARATOR ASSY,WATER 11 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
17 2 129100-55690  RING, RETAINING 11 1
18 2 119802-55710  ELEMENT 11 1
19 2 24311-000160  O-RING, 1AP16.0 11 1
) 20 2 24321-000650  O-RING, 1AG65.0 11 1
21 1 194202-56460  BAND, 200 111
22 1 124766-59050  CLIP, HOSE 12 11 11 M
23 1 172122-79930  CLAMP, HOSE 111
24 1 22137-060000 WASHER, 6 2 2 2
25 1 22217-080000  WASHER, SPRING 8 11 1
26 1 26013-060162  BOLT, M6X 16 2 2 2
27 1 26013-080202  BOLT, M8X 20 4 4 4
28 1 26116-080702  BOLT, M8X 70 PLATED 11 1
29 1 23061-050500  PIPE, 5X 500 11 1
30 1 172A25-14650 TUBE, CORRUGATED 11 1 W
(A=M/#35036) (B=M/#35036) (C=M/#35036)
31 1 933168-55770  BAND 146 11 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)

REFER TO Fig. 18

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.20

Fig.20. BATTERY groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172A25-16100 CORD ASSY, BATTERY 1 1 1
3 2 172458-16140 HARNESS C 1 1 1
4 1 172458-16110 BATTERY 1 1 1
5 1 172A25-16120 CORD, BATTERY 1 1 1
6 1 22137-080000 WASHER, 8 1 1 1
7 1 22217-080000 WASHER, SPRING 8 1 1 1
8 1 22217-080000 WASHER, SPRING 8 1 1 1
9 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1
10 1 26716-080002 NUT, M8 1 1 1
11 1 172725-16160 ROD, CLAMP 1 1 1
12 1 172458-16300 CLAMP ASSY, BATTERY 1 1 1
13 1 22157-060000 WASHER, 6 1 1 1
14 1 26716-060002 NUT, M6 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.21

Fig.21. ELECTRIC PART(WIRING) (Nviozr 30 -
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172126-11510  BAND 300 4 4 4
1-1 1 172126-11510  BAND 300 8 8 8 K
(A=MZZZZ2Z) (B=M ) (C=M. )
2 1 172A23-14200 SUPPORT, CONNECTOR 1 1
11 3 1 172A25-16500 HARNESS ASSY ,A 1 1 1
5 2 172458-16550  HUSE,SLOW BLOW (50A 1 1 1
37 ) 6 2 172447-17140  HOUSING 1 1 1
38 é{/ 7 2 172648-16600  DIODE 2 2 2
8 1 172A25-16520 HARNESS,B ASSY 1 1 1
8-1 1 172A25-16521 HARNESS B ASSY 1 1 1
@’&ﬂ%ﬂm (A=M/#30997) (B=M/#30997) (C=M/#30997)
DETAILS OF &) 10 2 172175-17120  PULLER 1.1 1
1 2 172187-17220 COVER 1 1 1
13 2 29420-050000  FUSE, B 5A 2 2 2
14 2 29420-150000  FUSE, B 15A 6 6 6
15 2 29420-300000 FUSE, B 30A 2 2 2
16 1 172458-16531  HARNESS, BOOM LAMP 1 1 1
17 1 172A23-16540 HARNESS,CONECT 1 1 1
18 1 172137-16560  BAND 2 2 2
19 1 172458-16562 HARNESS,CANOPY LAMP 11
20 1 172A23-16600  SUPPORT ASSY 1 1 1
21 1 172460-16700  STAY 1 1 1
22 1 194680-51670  BAND, CLIP 4 4 4
23 1 172480-54150  PLUG-T,FRAME 1 1 w
(B=*2004.09) (C=*2004.09)
24 1 172958-64500  PLUGE 28X302 Q 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1
26 1 22137-100000 WASHER, 10 1 1 1
27 1 22137-120000 WASHER, 12 2 2 2
28 1 22217-060000 WASHER, SPRING 6 1 1 1
g 29 1 22217-120000 WASHER, SPRING 12 2 2 2
se e . 30 1 26013-080162  BOLT, M8X 16 1 1 1
Q’% - 31 1 26013-100162  BOLT, M10X 16 2 2 2
- fﬁ TO ENGINE 32 1 26013-100202  BOLT, M10X 20 1 1 1
33 1 26013-100202  BOLT, M10X 20 1 1
34 1 26116-120162  BOLT, M12X 16 PLATED 2 2 2
35 1 26716-060002  NUT, M6 1 1 1
36 1 933171-15801  CORD, ENGINE EARTH 1 1 1
37 1 22137-060000 WASHER, 6 2 2 2
38 1 26013-060202  BOLT, M6X 20 2 2 2
REFER TO Fig. 2
TO ENGINE ‘\\j’f’xzy
1 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.22

Fig.22. ELECTRIC PART(WIRING : CRANE) (eviozracun or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
REFER TO Fig. 27 REFER T0 Fig. 27 (A) (B) (€) O () (F)
1 1 172732-16560 LINK, FUSIBLE 1 1
REFER TO Fig. 20 Ty 2 1 172A25-16710 HARNESS,C-B 1 1
\ 3 1 22137-060000 WASHER, 6 3 3
REFER TO Fig. 114 REFER TO Fig. 2 CABIN SPEC. 4 1 933152.09260 BAND 170 6 6
5 1 172A23-14200 SUPPORT, CONNECTOR 1
6 1 172137-16560 BAND 4
7 1 172A25-16730 HARNESS,C-D 1
8 1 172425-16741 TUBE, CORRUGATED 1
9 1 172187-16780 TUBE 1
10 1 26013-100202 BOLT, M10X 20 1
1 1 172126-16540 CLAMP 1
12 1 172137-16560 BAND 6 6
13 1 172137-16560 BAND 2 2
14 1 172A25-16720 HARNESS,C-C 1 1
15 1 172A25-16740 HARNESS,C-E 1 1
16 1 184016-44300 CLAMP, WRC12 1 1
17 1 172183-46440 CLAMP, WRC10 1 1
18 1 172183-46440 CLAMP, WRC10 2 2
19 1 26013-080162 BOLT, M8X 16 1 1
20 1 933152-09280 BAND 170 1 1
21 1 172A25-16750 HARNESS, C-F 1

|

|

REFER T0 Fig. 52@%
18 REFER TO Fig. 52

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.23

Fig.23. ELECTRIC PART(EQUIPMENT) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 194464-52190 SWITCH, SAFETY START 2 2 2
2 1 26776-180002 NUT, LOCK M18 2 2 2
3 1 194151-57100 HORN 1 1 1
4 1 172165-62800 GROMMET 1 1 1
5 1 119247-77100 RELAY, SAFETY 1 1 1
6 1 119802-77200 RELAY, SAFETY 1 1 1
7 1 119650-77910 RELAY ASSY, GLOW 1 1 1
10 1 129211-77920 TIMER 1 1 1
1" 1 22137-060000 WASHER, 6 8 8 8
12 1 26013-060122 BOLT, M6X 12 2 2 2
13 1 26013-060122 BOLT, M6X 12 1 1 1
14 1 26013-060162 BOLT, M6X 16 2 2 2
15 1 26013-060162 BOLT, M6X 16 1 1 1
16 1 26013-060202 BOLT, M6X 20 2 2 2
1 1 1 1

933171-15680 GROMMET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS

Fig.24. ELECTRIC PART(INDICATOR BOX)

SPARE PARTS

o S

SEEF— &
MULTI KIND OF KEY SPEC.

wRis AR 7

16 21 15 11
40 45 39 35

16 21 15 1
40 45 39 35

28

Ao —8Rv Y RBER
INDICATOR BOX IN SECTION

53

(A)=VI027-3C(JP)

0CK10-M39802 Fig.24
(D)=

Remarks

(1)HOUR METER = ANALOG TYPE. ONLY THE MONITOR PORT COPES IN REF.NO.52.

(2HOUR METER = L.C.D. TYPE.
(3)Engine start only.
(4)For bonnet, door.

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)

1 1 172187-17100 SWITCH ASSY, STARTER 1 1 1
2 2 172187-17070 CORD ASSY 1 1 1
3 2 172187-17080 COVER 3 3 3
4 2 172187-17090 COVER 2 2 2
6 2 933110-00301 KEY ASSY 1 1 1
7 1 172458-17501 BOX,INDICATOR(CANOPY 1 1
9 2 172187-17280 SWITCH ASSY, LIGHT 1 1
1" 2 172187-17320 PACKING 1 1
13 2 172187-17341 GAUGE ASSY 1 1
14 2  172187-17350 METER ASSY, HOUR 1 1
15 2 172187-17360 PRINT, CIRCUIT 1 1
16 2 172187-17371 CIRCUIT ASSY 1 1
17 2 172187-17380 BULB 4 4
21 2 172187-17470 PLATE 1 1
22 2  172187-17480 BULB 2 2
24 2 172187-17560 CAP 2 2
25 2 172187-17570 GASKET 2 2
26 1 172458-46720 BOLT 1 1 1
27 1 172519-63240 BOLT 3 3 3
28 1 172458-17251 BOX,INDICATOR(CABIN 1

31 2  172187-17280 SWITCH ASSY, LIGHT 1

32 2 172187-17290 SWITCH ASSY, HEATER 1

33 2 172187-17301 SWITCH ASSY, WIPER 1

35 2  172187-17320 PACKING 1

37 2 172187-17341 GAUGE ASSY 1

38 2  172187-17350 METER ASSY, HOUR 1

39 2  172187-17360 PRINT, CIRCUIT 1

40 2 172187-17371 CIRCUIT ASSY 1

41 2 172187-17380 BULB 4

45 2  172187-17470 PLATE 1

46 2  172187-17480 BULB 2

47 1 172458-17171 KEY ASSY 1

49 3 172458-17150 HARNESS 1

50 3  26022-050102 SCREW, M5X10 5

51 2 172458-17161 PLATE 1

52 1 172A77-17500 MONITOR ASSY 1 1 1 W

(A=MZzZ2222) (B=MZzZ2222) (C=Mzzz22)
53 1 933110-00301 KEY ASSY 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.25

Fig.25. ELECTRIC PART(EQUIPMENT: INDICATOR BOX)(IMMOBILIZER SPEC.) (eviozracun o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description W ® (C)Q‘t{D) © @ |
WA —9
REPAIR PART 30 j 1 1 172187-17100 SWITCH ASSY, STARTER 1 1
1-1 1 172A47-17210 CYLINDER ASSY, KEY 1 1 Q
(A=MAEXXXXX) (B=MAXXXXX)
2 2 172187-17070 CORD ASSY 1 1
3 2 172187-17080 COVER 3 3
4 2 172187-17090 COVER 2 2
7 1 172458-17110 BRACKET, TIMER 1 1
0/ iR 8 1 172A25-17200 IN-PANE R,CANOPY 1
CANOPY SPEC. 1" 1 172A47-17360 ANTENNA 1 1
13 1 172A47-17380 KEY, STARTING 2 2
14 1 172187-17280 SWITCH ASSY, LIGHT 1 1
15 1 172472-17501 PANEL ASSY, MONITOR 1 1
18 2 172187-17320 PACKING 1 1
20 2 172187-17341 GAUGE ASSY 1 1
21 2 172187-17350 METER ASSY, HOUR 1 1
22 2 172187-17360 PRINT, CIRCUIT 1 1
23 2 172187-17371 CIRCUIT ASSY 1 1
24 2 172187-17380 BULB 4 4
28 2 172187-17470 PLATE 1 1
29 2 172187-17480 BULB 2 2
30 1 172187-17560 CAP 2
31 1 172187-17570 GASKET 2
32 1 172458-46720 BOLT 1 1
33 1 194440-51620 CLAMP 1
34 1 194202-56460 BAND, 200 1
35 1 172519-63240 BOLT 3 3
36 1 26013-080162 BOLT, M8X 16 1 1
37 1 26013-120252 BOLT, M12X 25 2 2
39 1 172A25-17210 PANEL, INSTRUMENT 1
40 1 172187-17290 SWITCH ASSY, HEATER 1
41 1 172187-17301 SWITCH ASSY, WIPER 1
42 1 172A77-17500 MONITOR ASSY 1 1 w

(A=MZZ222) (B=MZ22222)

Ao Tr—aRy Y AMEER
INDICATOR BOX IN SECTION

Remarks
(1)HOUR METER = ANALOG TYPE.
COPES IN REF.NO.42.

(2)HOUR METER = L.C.D. TYPE. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 ELECTRICAL PARTS

0CK10-M39802 Fig.26

Fig.26. ELECTRIC PART(EQUIPMENT : QUICK HITCH) (pvioar SouP) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
78— 1 1 172958-17101 BOX, SWITCH 1 1 1
! 2 2 172958-03180 LABEL 1 1 1
3 2 172958-03190 LABEL 1 1 1
4 2 172958-17140 SWITCH ASSY 1 1 1
5 2 172958-17150 SWITCH ASSY 1 1 1
6 2 172958-17160 INDICATER LAMP(CP 1 1 1
7 2 172958-17170 SCREW, TAPPING 1 1 1
71 2 172958-17170 SCREW, TAPPING 6 6 6 K
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8 2 172958-17180 SCREW, TAPPING 1 1 1
8-1 2 172958-17180 SCREW, TAPPING 2 2 2 K
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8A 2 172958-17190 PACKING 1 1 1 w
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8B 2 172958-17200 BRACKET 1 1 1 w
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8C 2 172958-17210 CASE 1 1 1 W
(A=M/#30997) (B=M/#30997) (C=M/#30997)
8D 2 172958-17220 CORD 1 1 1
(A=M/#31248) (B=M/#31248) (C=M/#31248)
8E 2 22351-030028 PIN, SPRING 3.0X28 1 1 1
(A=M/#30997) (B=M/#30997) (C=M/#30997)
9 1 172137-46210 SCREW 3 3 3
10 1 172958-64500 PLUGE 28X302 Q 1 1 1
11 1 172187-64900 PLUG 1 1 1
12 1 172958-17130 COLLAR 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.27

Fig.27. ELECTRIC PART(EQUIPMENT : CRANE 1) E’;;:&:gﬁi:igﬁ;’; EE)):
(C)=VIO27-3P(EX) F=
. No. Lev. Parts No. Description Qty |
REFER TO Fig. 6 (A) (B) (C) (D) (E) (F)
1 1 172190-12420  CLAMP 1
2 1 172A25-17500 BRACKET ASSY 1
3 1 172496-17570  BRACKET ASSY 1
4 1 17249617610 RUBBER 2
5 1 17245563230  GAUGE, LEVEL 11
1 6 1 172142-76940-5 CLAMP 2
21 7 1 22137-080000 WASHER, 8 2
REFEZ_ gs 21 8 1 26013-080202  BOLT, M8X 20 2
9 1 26013-120552  BOLT, M12X 55 2
10 1 26022-030202  SCREW, M3X20 2 2
11 1 26716-030002  NUT, M3 2 2
12 1 172A25-17400 CONTROLER BOX ASSY 11
REFER TO Fig. 22 13 1 172187-17882  PANELASSY, CRANE 1T
131 1 172187-17883  PANEL, CRANE 11 R
(A=MXXXXX) (B=MXXXXX)
10 13A 2 172187-17890  SHEET, PANEL ' w
5 (A=M/#30901)
REFER TO Fig. 50 13A1 2 172187-17890  SHEET, PANEL 11 z
(A=MXXXXX) (B=MXXXXX)
14 1 172A24-17901 CONTROLLER ASSY 11
15 1 172164-45880  BOLT 4 4
16 1 17216562800 GROMMET 11
17 1 26013-080162  BOLT, M8X 16 3 3
18 1 26013-080162  BOLT, M8X 16 4 4
19 1 17214117150  BUZZER 11
20 1 172A25-17450 COLLAR 11
21 1 194080-57202  RELAY, FLASHER 11
22 1 120211-77920  TIMER 11
23 1 1E6910-82500  RELAY, CA-1A 2 2
231 1 172B02-17160  RELAY,CAATYPE 2 2 N

(A=*2014.04) (B=*2014.04)
24 1 26013-060122 BOLT, M6X 12

40 26013-080252 BOLT, M8X 25

41 26013-100162 BOLT, M10X 16
26013-100202 BOLT, M10X 20

42
26013-100252 BOLT, M10X 25

R =2 ]
CABIN SPEC.

1 1
25 1 26013-060162 BOLT, M6X 16 1 1
26 1 26013-060352 BOLT, M6X 35 1 1
27 1 172647-16560  WIRE, EARTH 1 1
28 1 1E6300-81050 LAMP, FLASHER 1 1
29 2 172738-17120 BULB, 12V 20W 1 1
30 1 22137-080000 WASHER, 8 1 1
31 1 26367-060002 NUT, M6 4 2
32 1 172446-13150  WASHER 1
33 1 172126-16540 CLAMP 1
34 1 172460-17140 STAY, LAMP 1
35 1 172460-17160 BRACKET 1
36 1 172455-17170 STAY, LAMP 1
37 1 172457-17200 BRACKET,ALARM 1
38 1 194440-51620 CLAMP 1
39 1 22137-100000 WASHER, 10 2
1 2
1 1
1 2
1

-

43
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 ELECTRICAL PARTS
Fig.28. ELECTRIC PART(EQUIPMENT : CRANE 2)

REFER TO Fig. 52

REFER TO Fig. 52

REFER

R—ILE LT
HOLE VALVE

0CK10-M39802 Fig.28

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172187-17730 SENSOR 2 2
2 1 172187-17740 SENSOR 2 2
3 1 26116-060304 BOLT, M6X 30 PLATED 4 4
4 1 26716-060002 NUT, M6 4 4
TO Fig. 52
<R

ayvka—punnd
CONTROL VALVE

Yes

N:Old *ies

Yes

New, Q:0ld €25 New, R:0ld =5

Yes' Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.29

H A)=VI027-3C(JP D)=
Fig.29. WORK LAMP (vioar sol) o
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172458-17450 LAMPWORK 1 1 1
2 2 172187-17540 BULB 1 1 1

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 ELECTRICAL PARTS 0CK10-M39802 Fig.30
i (A)=VI027-3C(JP) (D)=
Fig.30. CANOPY LAMP (8)=vi021 36 P) e

(C)=VI027-3P(EX) (F)=

No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

172458-17400  LAMP 150X95

172458-17410  STAY, LAMP

22137-100000 WASHER, 10

B
1
172458-17420 BULB 1
1
1
26346-100002  NUT, M10 1

a AN =
A ala -
QNG FEN NN

//

| (\\
A\

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AIR CONDITIONER & HEATER 0CK10-M39802 Fig.31

Fig.31. HEATER arvomoon or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172126-11510  BAND 300 2
2 1 172126-11510  BAND 300 1
3 1 172141-13490  JOINT 1
4 1 172126-16540  CLAMP 1
5 1 172183-16560  CLIP, HOSE 1
6 1 172458-16650 HEATER FRAME 1
7 1 172458-16690  NUT 1
8 1 172458-16700  DUCT ASSY, HEATER 1
10 1 172458-17551  HEATER 1
11 1 172168-17601 CONNECTOR 1
12 1 172458-17620 HOSE,DEFROSTER 1
13 1 172137-17631  JOINT, HEATER 1
14 1 17242517630  VALVE ASSY, HEATER 1
15 1 172124-17640  JOINT, PIPE 1
16 1 172458-17640  HOSE,HEATER 1
17 1 172444-17660  CLIP, TREE 1
18 1 172458-17660  HOSE,HEATER 2
19 1 172458-17700  GRILLE 1
20 1 124465-44950  GASKET, 16 2
21 1 172168-46760  BOLT M10X20 4
22 1 172458-63400  SPONGE, GRILLE 1
23 1 172458-63410  COVER, HEATER 1
24 1 172458-63470  NUT, CAP 4
25 1 172458-63610  SEAL, SPONGE 1
26 1 172458-63620  SEAL, SPONGE 1
27 1 172458-63630  SEAL, SPONGE 1
28 1 172458-63640  SPONGE, HOSE 2
29 1 172458-63650  SEAL, SPONGE 1
30 1 172458-63820  PLATE ASSY 1
33 1 172422-65750  SEAL, DUCT 1
34 1 172989-68640  RUBBER, SEAL 1
35 1 1E8545-80940  GRILLE, DUCT 1
36 1 197830-88611  GRILLE 1
. 37 1 22137-100000 WASHER, 10 2
B 38 1 22869-400160  SCREW, 4X16 6
39 1 23001-022000  CLAMP, HOSE 22 4
. 40 1 26013-100162  BOLT, M10X 16 4
EFER TO Fie. ENGINE 41 1 26013-100162  BOLT, M10X 16 2
REFER TO Fig. 17 42 1 26013-100202  BOLT, M10X 20 2
43 1 26587-040122  SCREW, M4X12 4

//\\

/
//l
Lo 3 ?%
ENGTNE 15 39
18

EFER TO Fig. 17

22 N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING
Fig.32. SPROCKET & ROLLER

(A)=VI027-3C(JP)

0CK10-M39802 Fig.32
(D)=

Remarks

(1)INC.REF.NO.3,11,12.

(2)Y specification. replacement with Fig.130(32A) No.1.
The inner parts are not compatible.

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172457-29100 SPROCKET 2 2 2
2 1 26013-100252 BOLT, M10X 25 24 24 24
3 1 172441-37301 ROLLER, TRACK 8 8 8
3-1 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 N
(A=MZZ2ZZ) (B=MZzZzz22) (C=MzzzZ2Z)
3-2 1 172441-37302 ROLLER ASSY,TRACK 8 8 8 Y4
(A=*2014.05) (B=*2014.05) (C="2014.05)
5 2  172422-37310 SHAFT, ROLLER 8 8 8
6 2 172141-37320 SPACER 16 16 16
7 2 1A1030-48250 SEAL, QLF30621218 16 16 16
8 2 22252-000620 RING, 62 16 16 16
9 2  22252-000750 RING, 75 16 16 16
10 2 933111-73800 BEARING, BALL 16 16 16
11 1 172490-37320 BOLT 16 16 16
12 1 22217-160000 WASHER, SPRING 16 16 16 16
13 1 172458-37500 ROLLER ASSY, CARRIER 2 2 2
15 2 172458-37570 SHAFT 2 2 2
16 2  172458-37580 SEAL, OIL 2 2 2
17 2 172458-37590 COLLAR 2 2 2
18 2 194630-42120 PLUG, PT1/8 2 2 2
19 2 22242-000250 RING, 25 2 2 2
20 2 22252-000521 RING, 52 2 2 2
21 2 24101-062054 BEARING, BALL 6205 2 2 2
22 2  24102-062054 BEARING, BALL 6205U 2 2 2
23 2 27260-520000 PLUG, 52 2 2 2
24 1 22217-140000 WASHER, SPRING 14 2 2 2
25 1 26116-140652 BOLT, M14X 65 PLATED 2 2 2
26 1 26716-140002 NUT, M14 2 2 2
27 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 w
(A=MAEXXXXX) (B=MAXXXXX) (C=M/H#XXXXX)
27-1 1 772441-37300 ROLLER ASSY, TRACK 8 8 8 z
(A=*2014.05) (B=*2014.05) (C=*2014.05)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING

Fig.130. (32A)TRACK ROLLER(K SPEC.)

(A)=VI027-3C(JP)

0CK10-M39802 Fig.130

(D)=VIO35F-5B P(JP)

Remarks
*Track roller(Y spec.) are shown in Fig.32.
The inner parts are not compatible.

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172B03-37300 ROLLER ASSY,LOWER 8 8 8 w
(A=*2014.05.) (B=*2014.05.) (C=*2014.05.) (D=*2014.05.) (E=*2014.05.) (F=*2014.05.)
3 2 172141-37320 SPACER 16 16 16
4 2 172B03-37320 SHAFT 8 8 8
5 2 1A1030-48250 SEAL,OIL QLF30621218 16 16 16
6 2 22252-000620 RING, 62 16 16 16
7 2 22252-000750 RING, 75 16 16 16
8 2 24101-062064 BEARING, BALL 6206 16 16 16
9 2 933171-13691 PLUG 8 8 8
10 1 172490-37320 BOLT 16 16 16
11 1 22217-160000 WASHER, SPRING 16 16 16 16
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING
Fig.33. IDLER & ADJUST

1 o449 0—54# (RUBBER CRAWLER SPEC.)

24 $% 0—> 44 (IRON CRAWLER SPEC.)

0CK10-M39802 Fig.33

% 0—544% (IRON CRAWLER SPEC.)

< 5,5-1 4
1 33 33-1 24
R LNo. i Rt UNo. 24[%
R LNo. 205232 8#FET, Rt LNo. 2500 5465 E2HFET,
1 INC. 2~23. 24 INC. 25~46.
Remarks
(1)RUBBER CRAWLER SPEC.

(2)IRON CRAWLER SPEC.
(3)T=REF.NO.4,33 2MM,
NO.4-1,33-1 4.5MM.

(A)=VIO27-3C(JP) D)=
(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 772458-37200 IDLER ASSY, RUBBER 2 2 2 R 1
(A=M/#35036) (B=M/#35036) (C=M/#35036)
2 2  772458-37100 IDLER ASSY 2 2 2 1
3 3 172458-37100 IDLER ASSY 2 2 2
3-1 3 172458-37101 IDLER ASSY 2 2 2 N
(A=MAEXXXXX) (B=MH#XXXXX) (C=MHXXXXX)
3-2 3  172458-37102 IDLER ASSY 2 2 2 N
(A=MIHEXXXXX) (B=M/HXXXXX) (C=MXXXXX)
5 4  172423-37370 BUSH 4 4 4
5-1 4  172A77-37370 BUSH 4 4 4 S 3
(A=MEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
6 3 172458-37120 SEAL, FLOATING 4 4 4
7 3 172458-37130 SHAFT ASSY, IDLER 2 2 2
7-1 3 172458-37131 SHAFT ASSY, IDLER 2 2 2 N
(A=MIEXXXXX) (B=M/HXXXXX) (C=MHXXXXX)
10 3 172458-37150 COVER, SEAL 2 2 2
10-1 3 172458-37151 COVER, SEAL 2 2 2 N
(A=MEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
1 3 194630-42120 PLUG, PT1/8 2 2 2
12 3 22242-000300 RING, 30 2 2 2
13 3 24321-000300 O-RING, 1AG30.0 2 2 2
14 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
15 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
16 2 172122-37830 RING, BUCK UP 2 2 2
16-1 2 172460-37750 BACKUP RING 40 2 2 2 N
(A=M/#31112) (B=M/#31112) (C=M/#31112)
17 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2
18 3 24315-000140 O-RING, 1BP14.0 2 2 2
19 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
20 2 24325-000400 O-RING, 1BG40.0 2 2 2
21 2  26013-100402 BOLT, M10X 40 8 8 8
22 2 933111-23600 SEAL, OIL 2 2 2
23 2  933171-13691 PLUG PT1/8 2 2 2
24 1 772458-37120 IDLER ASSY, IRON 2 2 2 R 2
(A=M/#35036) (B=M/#35036) (C=M/#35036)
25 2  772458-37110 IDLER ASSY 2 2 2 2
26 3 172458-37120 SEAL, FLOATING 4 4 4
27 3 172458-37130 SHAFT ASSY, IDLER 2 2 2
271 3  172458-37131 SHAFT ASSY, IDLER 2 2 2 N
(A=MEXXXXX) (B=M/XXXXX) (C=MXXXXX)
30 3 172458-37150 COVER, SEAL 2 2 2
30-1 3 172458-37151 COVER, SEAL 2 2 2 N
(A=MIEXXXXX) (B=M/HXXXXX) (C=MXXXXX)
31 3 172458-37170 IDLER ASSY 2 2 2
31-1 3 172458-37171 IDLER ASSY 2 2 2 N
(A=MHEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
31-2 3 172458-37172 IDLER ASSY 2 2 2 N
(A=MAEXXXXX) (B=MHXXXXX) (C=MHXXXXX)
33 3 172423-37370 BUSH 4 4 4
33-1 4  172A77-37370 BUSH 4 4 4 S 3
(A=MIEXXXXX) (B=M/XXXXX) (C=MEXXXXX)

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING
Fig.33. IDLER & ADJUST

1 o449 0—54# (RUBBER CRAWLER SPEC.)
24 $% 0—> 44 (IRON CRAWLER SPEC.)

0CK10-M39802 Fig.33

R LNo. 11
RHLNo. 25232 BHFET
1 INC.2~23.

% 0—544% (IRON CRAWLER SPEC.)

5,5-1
33, 33-1

4

24

R UNo. 241%
Rttt UNo. 261D 46Z BHET
24 INC. 25~46.

41

40

Remarks

(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC.
(3)T=REF.NO.4,33 2MM,
NO.4-1,33-1 4. 5MM.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
34 3 194630-42120 PLUG, PT1/8 2 2 2
35 3 22242-000300 RING, 30 2 2 2
36 3 24321-000300 O-RING, 1AG30.0 2 2 2
37 2 172458-37700 SPRING ASSY, CRAWLER 2 2 2
38 2 172422-37780 PISTON ASSY, ADJUST 2 2 2
39 2 172122-37830 RING, BUCK UP 2 2 2
39-1 2  172460-37750 BACKUP RING 40 2 2 2 N
(A=M/#31112) (B=M/#31112) (C=MM#31112)
40 2 172122-37844 VALVE ASSY, NIPPLE 2 2 2
41 3 24315-000140 O-RING, 1BP14.0 2 2 2
42 3 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
43 2 24325-000400 O-RING, 1BG40.0 2 2 2
44 2 26013-100402 BOLT, M10X 40 8 8 8
45 2 933111-23600 SEAL, OIL 2 2 2
46 2  933171-13691 PLUG PT1/8 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 TRAVELING
Fig.34. CRAWLER

JLyR—3
RUBBER CRAWLER

(A)=VI027-3C(JP)

0CK10-M39802 Fig.34
(D)=

WA
REPAIR PARTS

A
REPAIR PARTS

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172457-38100 SHOE ASSY, TRACK 300 1 1 1
2 2 172458-38110 PLATE,SHEW 300L (88) 41 41 M
3 2 172457-38140 LINK,TRACK(GREEN:88) 1 1 1
8 3 172458-38200 BUSH,TRUCK 41 41 4
9 3  172458-38210 PIN,TRUCK 40 40 40
10 3 172458-38220 PIN,MASTER 1 1 1
1" 3  172458-38230 STOP PIN 1 1 1
12 1 172457-38120 SHOE ASSY, TRACK 300 1 1 1
13 2  172458-38130 PLATE,SHEW 300R (88) 41 41 4
14 2 172457-38140 LINK,TRACK(GREEN:88) 1 1 1
19 3 172458-38200 BUSH,TRUCK 41 41 M
20 3 172458-38210 PIN,TRUCK 40 40 40
21 3 172458-38220 PIN,MASTER 1 1 1
22 3 172458-38230 STOP PIN 1 1 1
23 1 172457-38600 CRAWLER, RUBBER 260 2 2 2
24 1 172458-38300 TRACK ASSY, MASTER 1 1 1
25 2 172458-38200 BUSH,TRUCK 1 1 1
26 1 172458-38310 TRACK ASSY, MASTER 1 1 1
27 2 172458-38200 BUSH,TRUCK 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT
Fig.35. CONTROL EQUIPMENT(LOCK LEVER & STAND)(RIGHT)

REFER TO Fig. 88, 89

0CK10-M39802 Fig.35

X/ Bt
CANOPY SPEC

¥/ Efti
CANOPY SPEC.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172458-46730 BOLT N6X30 3 3 3
2 1 172A23-46800 STAND ASSY, LEVER 1 1 1
21 1 172A23-46801 STAND ASSY, LEVER 1 1 1 N
(A=M/#30997) (B=M/#30997) (C=M#30997)
2-2 1 172A23-46802 STAND ASSY, LEVER 1 1 1 N
(A=MZZZ7Z) (B=M ) (C=M. )
3 2 172141-41360 BUSH 1415 4 4 4
5 2  172A23-46840 SPONGE 1 1 1
6 2  172A23-46850 SPONGE 1 1 1
7 1 172455-46941 PLATE R,BOOTS (73) 1 1 1
8 1 26013-100202 BOLT, M10X 20 3 3 3
9 1 1D4070-23580  GRIP 1 1
10 1 172165-45970 SPRING 1 1
11 1 172458-46950 PLATE (GRAY:73) 1 1
12 1 172458-47680 LEVERR (GRAY:72) 1 1
13 1 172458-47710 SHAFT ASSY 1 1
14 1 194464-52190 SWITCH, SAFETY START 1 1
15 1 22351-030032 PIN, SPRING 3.0X32 1 1
16 1 22351-050032 PIN, SPRING 5.0X32 1 1
17 1 24311-000210 O-RING, 1AP21.0 2 2
18 1 26013-080162 BOLT, M8X 16 2 2
19 1 26776-180002 NUT, LOCK M18 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.36

Fig.36. CONTROL EQUIPMENT(LOCK LEVER & STAND)(LEFT) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 1D4070-23580 GRIP 1 1 1
2 1 172458-45850 GUIDE, HOSE 1 1 1
3 1 172124-46200 O-RING 2 2 2
4 1 172458-46600 STAND, LEVER 1 1 1
5 2 172141-41370 BUSH 2015 2 2 2
7 2  24550-025150 BUSH, 25X15 2 2 2
8 1 172162-46690 SPRING 1 1 1
9 1 172458-46730 BOLT N6X30 3 3 3
10 1 172455-46890 SPRING, GAS 1 1 1
11 1 172455-46901 PLATE L, BOOTS (73) 1 1 1
12 1 172455-46950 BRACKET, SWITCH 1 1 1
13 1 172165-47550 BUSH 1 1 1
14 1 172458-47621 LEVER L,LOCK(GRAY:72 1 1 1
15 1 172458-47640 ROD,SPRING (GRAY:73) 1 1 1
16 1 172165-47980 SHIM 2 2 2
17 1 172165-47990 WASHER 25.5X42 1 1 1
18 1 22137-080000 WASHER, 8 2 2 2
19 1 22137-080000 WASHER, 8 2 2 2
REFER TO Fig. 88, 89 20 1 22242-000250 RING, 25 1 1 1
21 1 22272-000070 RING, E- 7 1 1 1
22 1 22351-035040 PIN, SPRING 3.5X40 1 1 1
23 1 22351-060040 PIN, SPRING 6.0X40 1 1 1
24 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
25 1 24311-000340 O-RING, 1AP34.0 2 2 2
26 1 24761-050000 NIPPLE, GREASE C 2 2 2
27 1 26013-080162 BOLT, M8X 16 2 2 2
28 1 26013-080202 BOLT, M8X 20 2 2 2
14 Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.37

Fig.37. CONTROL EQUIPMENT(TRAVEL LEVER & LINK STAND) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
10 13 (A) (B) (C) (D) (E) (F)
9 13 10 1 1 172141-41340 BOOTS 2 2 2
2 1 172472-45100 LEVER L,TRACK(GRAY72 1 1 1
3 2 172141-41370 BUSH 2015 2 2 2
1 5 1 172472-45140 LEVER R, TRACK(GRAY72 1 1 1
6 2 172141-41370 BUSH 2015 2 2 2
8 1 172187-45870 GRIP, DRIVE 1 1 1
9 1 172187-45880 GRIP, DRIVE 1 1 1
10 1 22117-040000 WASHER, 4 2 2 2
1" 1 26116-100404 BOLT, M10X 40 PLATED 2 2 2
12 1 26116-100604 BOLT, M10X 60 PLATED 2 2 2
13 1 26587-040122 SCREW, M4X12 2 2 2
14 1 26716-100002 NUT, M10 4 4 4
15 1 172472-45661 BRACKET ASSY,TRUCK 1 1 1
16 1 172124-46200 O-RING 3 3 3
17 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
18 1 24761-050000 NIPPLE, GREASE C 1 1 1
19 1 26013-100252 BOLT, M10X 25 2 2 2
20 1 172458-45401 STAND ASSY, LINK 1 1 1
20-1 1 172458-45402-1 STAND ASSY, LINK 1 1 1 N
(A=MZZ222) (B=Mzz222) (C=MzZz222)
21 1 172458-45510 BRACKET,BOOT(BLACK12 1 1 1
22 1 172187-45760 COVER PAD 1 1 1
23 1 22137-080000 WASHER, 8 2 2 2
24 1 26013-080162 BOLT, M8X 16 2 2 2
25 1 26013-100202 BOLT, M10X 20 6 6 6
26 1 172458-45250 ROD 91 ASSY 2 2 2
27 1 172122-46590 ELBOW 2 2 2
28 1 22117-080000 WASHER, 8 2 2 2
29 1 22417-160160 PIN, COTTER 1.6X16 2 2 2
30 1 26051-080002 NUT, M8 4 4 4
31 1 933110-54100 PIN 4.75X14 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.38

Fig.38. CONTROL EQUIPMENT(OPERATION LEVER) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

(A) (B) (C) (D) (E) (F)
11 1 1 172151-45010 BOOT PLEVER 2 2 2
2 1 172458-45011 LEVERR (GRAY:72) 1 1
17 3 1 172458-45030 LEVERL (GRAY:72) 1 1 1
4 1 172164-45041 HINGE 1 1
5 1 172164-45050 PIN 8X 22 1 1
6 1 172164-45061 PIN 1 1
7 1 172164-45070 SPRING 1 1
8 1 172165-45071 KNOB ASSY 1 1 1
9 1 172164-45080 SCREW, M6 1 1
10 1 172164-45090 CAP 1 1
. 11 1 172165-47871 KNOB ASSY 1 1 1
(?;gil‘llfsT’éicﬁ 12 1 172157-58830 KNOB, 6.5X18X35 1 1
. 13 1 22272-000060 RING, E- 6 1 1
S PR 14 1 26587-040062 SCREW, M4X 6 2 2 2
CANOPY SPEC. 15 1 26776-140002  NUT, LOCK M14 2 2 2
16 1 933168-55770 BAND 146 2 2 2
12 17 1 172458-45051 LEVER R(CAB(GRAY:72) 1
:Ll

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.39

Fig.39. CONTROL EQUIPMENT(BLADE LEVER) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

1 1 172458-45700 LEVER,BLADE(GRAY:72) 1 1 1
2 1 172458-45720 SHAFT ASSY 1 1 1
3 1 172164-45970 GRIP, BLADE 1 1 1
4 1 22351-030032 PIN, SPRING 3.0X32 1 1 1
5 1 22351-050032 PIN, SPRING 5.0X32 1 1 1
6 1 24311-000210 O-RING, 1AP21.0 2 2 2
7 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2
8 1 26716-080002 NUT, M8 2 2 2
9 1 172458-45800 CABLE, BLADE 1 1 1
10 2 172458-45810 JOINT, BALL 1 1 1
11 2 26757-050002 NUT, LOCK M5 1 1 1
12 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
13 1 26051-080002 NUT, M8 1 1 1
14 1 933110-54100 PIN 4.75X14 1 1 1

2
R "%’r

AP A
& “%«v"ty@’s
RASEY " 4

Q @

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.40

Fig.40. CONTROL EQUIPMENT(SWING PEDAL) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172458-45180 LINK,SWING (GRAY:72) 1 1 1
2 2 172141-41370 BUSH 2015 2 2 2
4 1 172458-45200 LINK,PEDAL (GRAY:72) 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1 172458-45230 SHAFT, PEDAL 1 1 1
8 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
9 1 172124-46200 O-RING 2 2 2
10 1 22217-100000 WASHER, SPRING 10 1 1 1
1" 1 24311-000210 O-RING, 1AP21.0 2 2 2
12 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
13 1 24761-040000 NIPPLE, GREASE B 1 1 1
14 1 26013-080162 BOLT, M8X 16 2 2 2
15 1 26116-080254 BOLT, M8X 25 PLATED 2 2 2
16 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
17 1 26716-080002 NUT, M8 2 2 2
18 1 172458-45521 PEDAL,SWING(GRAY:72) 1 1 1
19 1 172458-45540 COVER, PEDAL 1 1 1
20 1 172187-45651 SHAFT 1 1 1
21 1 172187-45760 COVER PAD 1 1 1
22 1 172157-45990 BOOTS, PEDAL 1 1 1
23 1 172165-46340 BOLT 2 2 2
24 1 22137-100000 WASHER, 10 1 1 1
25 1 22417-250200 PIN, COTTER 2.5X20 1 1 1
26 1 194200-37780 NUT, M8 1 1 1
27 1 172734-41300 JOINT, BALL 1 1 1
28 1 172146-45610 ROD(R), LINK 1 1 1
29 1 172823-45940 ROD 130 COMP. 1 1 1
30 1 172122-46590 ELBOW 2 2 2
31 1 22117-080000 WASHER, 8 3 3 3
32 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
33 1 26051-080002 NUT, M8 5 5 5
1 1 1 1

933110-54100 PIN 4.75X14

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.41

Fig.41. CONTROL EQUIPMENT(LOW-HIGH PEDAL) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172162-12480 SPRING, RETURN 1 1 1
2 1 1A1040-43900 WASHER, SPRING 1 1 1
3 1 172487-45900 PEDAL,LO-HI(GRAY:72) 1 1 1
4 1 172458-45920 BRACKET,PEDAL(GRAY72 1 1 1
5 2 172141-41360 BUSH 1415 2 2 2
7 1 172458-45950 PAD,PEDAL 1 1 1
8 1 24311-000210 O-RING, 1AP21.0 2 2 2
9 1 26013-080162 BOLT, M8X 16 2 2 2
10 1 26013-080202 BOLT, M8X 20 1 1 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.42

26756-080002  NUT, LOCK M8

Fig.42. CONTROL EQUIPMENT(P.T.O. PEDAL) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172458-03240 LABEL,LOCK 1 1 1
2 1 172068-28490 SPRING 2 2 2
3 1 172068-28490 SPRING 2 2 2
4 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
5 1 172458-46121 LINKASSY, PTO 1 1 1
6 2  172141-41370 BUSH 2015 2 2 2
8 1 172124-46200 O-RING 2 2 2
9 1 172458-46230 PEDALA (GRAY:72) 1 1 1
10 2 172141-41360 BUSH 1415 2 2 2
11 2 172110-45050 BUSH 12X12 2 2 2
13 1 172458-46280 PEDAL B (72) 1 1 1
14 1 172458-46290 PLATE 1 1 1
15 1 172458-46350 PLATE,LOCK (GRAY:72) 1 1 1
16 1 172458-46371 BASE,PEDAL(BLACK:12) 1 1 1
18 2 172458-46380 RUBBER 1 1 1
19 1 172187-46400 BRACKET (GRAY:73) 1 1 1
20 1 172187-46430 SHAFT 1 1 1
21 1 172122-46590 ELBOW 2 2 2
22 1 172116-46630 KNOB, LEVER 1 1 1
23 1 22137-080000 WASHER, 8 1 1 1
24 1 22137-080000 WASHER, 8 1 1 1
25 1 22217-100000 WASHER, SPRING 10 1 1 1
26 1 24311-000210 O-RING, 1AP21.0 2 2 2
27 1 24761-050000 NIPPLE, GREASE C 1 1 1
28 1 26013-080162 BOLT, M8X 16 1 1 1
29 1 26013-080162 BOLT, M8X 16 3 3 3
30 1 26013-080252 BOLT, M8X 25 2 2 2
31 1 26051-080002 NUT, M8 2 2 2
32 1 26116-080254 BOLT, M8X 25 PLATED 1 1 1
33 1 26116-080304 BOLT, M8X 30 PLATED 1 1 1
34 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
35 1 26658-080002 NUT, CAP M8 1 1 1
36 1 26716-080002 NUT, M8 1 1 1
37 1 26756-080002 NUT, LOCK M8 2 2 2
38 1 26756-080002 NUT, LOCK M8 1 1 1
1 1 1 1
1 1 1 1

S 172490-03210  LABEL, P.T.O.

Ty B4k

GABIN SPEC. CANOPY SPEC.

172457-08701
PTO¥vy M.

IHEND. 129%8BRB T LY,
REFER TO Fig. 37 P.T.0. KIT
is shown in Fig.129.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT 0CK10-M39802 Fig.43

Fig.43. CONTROL EQUIPMENT(P.T.O. LINK) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 194200-37780 NUT, M8 1 1 1

2 1 172734-41300 JOINT, BALL 1 1 1

3 1 172142-43591 ROD,465 1 1 1
4 1 172823-45000 ROD 54, SPOOL 1 1 1
5 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1
6 1 172458-46100 LINK ASSY, PTO 1 1 1

7 2 172141-41370 BUSH 2015 2 2 2
9 1 172458-46150 BRACKET,P.T.O. (72) 1 1 1
10 1 172124-46200 O-RING 2 2 2
11 1 172122-46590 ELBOW 2 2 2
12 1 22117-080000 WASHER, 8 3 3 3
13 1 22217-100000 WASHER, SPRING 10 1 1 1
14 1 22417-160160 PIN, COTTER 1.6X16 1 1 1
15 1 24761-050000 NIPPLE, GREASE C 1 1 1
16 1 26013-100202 BOLT, M10X 20 2 2 2
17 1 26051-080002 NUT, M8 5 5 5
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1
19 1 933110-54100 PIN 4.75X14 1 1 1

172457-08701

PTO*xv k&,
IEEN0. 129% BB T &Y,
P.T.0. KIT

is shown in Fig.129. o . o .
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CONTROL EQUIPMENT
Fig.44. CONTROL VALVE PLATE

REFER TO Fig. 82~87

REFER T0 Fig. szﬁ

172A04-08510
49T ATNFINTEy M,
HENO. 1272 8RBT &L,

4-WAY MULTI VALVE KIT
is shown in Fig.127.

REFER TO Fig. 9

47 Atk
4-WAY SPEC.

0CK10-M39802 Fig.44

(A)=VIO27-3C(JP) D)=
(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

1 1 172487-45600 PLATE,VALVE(GRAY:72) 1 1 1

2 1 26013-100402 BOLT, M10X 40 5 5 5

3 1 172487-74200 BRACKET,MULTI 1 1

4 1 26013-100202 BOLT, M10X 20 3 3

5 1 26013-100352 BOLT, M10X 35 1 1

Yes Yes

N:0ld €25 New, Q:0ld £ New, R:0ld =5 New, S:0ld

Yes' Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 FRAME

0CK10-M39802 Fig.45

Fig.45. TURNING FRAME & CANOPY MOUNT (B)-viozr-am(P) -
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172458-53282 WEIGHT ASSY 1 1 1 z
(A=M/#35253) (B=M/#35253) (C=M#35253)
2 2  172458-53292 SPONGE 1 1 1
4 1 172457-53292 WEIGHT, COUNTER 1 1 1 z
(A=M/#35253) (B=M/#35253) (C=M/#35253)
6 2  172457-53331 SEAL, WEIGHT 1 1 1
7 2  172487-53330 SEALB 1 1 1
8 2  172458-53370 SEAL, COUNTER 2 2 2
9 1 172457-53310 WEIGHT 1 1 1 Y4
(A=M/#35253) (B=M/#35253) (C=M/#35253)
10 1 172187-53320 WASHER 24.5X65X8 2 2 2
10-1 1 172187-53321 WASHER 24.5X65X8 2 2 2 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
11 1 172455-53330 BOLT 24X140
11-1 1 172455-53331 BOLT 24X140 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
12 1 172458-53330 BRACKET ASSY 2 2 2
13 1 172458-53360 BOLT 1 1 1
14 1 172165-53500 WASHER 8 8 8
15 1 172456-53700 GROMMET 4 4 4
16 1 22217-160000 WASHER, SPRING 16 8 8 8
17 1 26116-160452 BOLT, M16X 45 PLATED 4 4 4
18 1 26116-160652 BOLT, M16X 65 PLATED 1 1 1
19 1 26116-160752 BOLT, M16X 75 PLATED 3 3 3
20 1 172A24-54090 FRAME,TURNING (97) 1 1 1
22 2 172168-54750 BUSH 60X70 2 2 2
23 2 172168-54760 SEAL, DUST 2 2 2
24 1 172458-54750 SEAL 2 2 2
25 1 24761-040000 NIPPLE, GREASE B 1 1 1
26 1 172165-53500 WASHER 4 4 4
27 1 172458-67203 MOUNT,CANOPY(GRAY:72 1 1 1
28 2 172480-54130 SEAL, FRAME 1 1 1
29 2 172458-66220 SPONGE 1 1 1
30 2 172458-66240 SPONGE 1 1 1
32 1 22217-160000 WASHER, SPRING 16 4 4 4
33 1 26116-160652 BOLT, M16X 65 PLATED 4 4 4
34 1 172457-53200 WEIGHT SET, COUNTER 1 1 1 w
(A=M/#35253) (B=M/#35253) (C=M/#35253)
35 2  172457-53300 WEIGHT, COUNTER 1 1 1
36 2 172457-53310 WEIGHT 1 1 1
37 2 172458-53310 WEIGHT 1 1 1
38 1 172487-53330 SEALB 1 1 1 w
(A=M/#35253) (B=M/#35253) (C=M/#35253)
39 1 172458-53370 SEAL, COUNTER 2 2 2 w
(A=M/#35253) (B=M/#35253) (C=M/#35253)
40 1 172458-53292 SPONGE 1 1 1 W
(A=M/#35253) (B=M/#35253) (C=M/#35253)
41 1 172457-53331 SEAL, WEIGHT 1 1 1 W
(A=M/#35253) (B=M/#35253) (C=M/#35253)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 FRAME 0CK10-M39802 Fig.46

Fig.46. TRACK FRAME & TURNING BEARING (B)-viozr-am(P) -
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172457-50102 FRAME ASSY,LOWER(88) 1 1 1
1-1 1 172A44-50100 FRAME ASSY,LOWER(88) 1 1 1 R
(A=M/#35253) (B=M/#35253) (C=M/#35253)
2 1 172458-50480 COVER, FRAME 2 2 2
3 1 26106-100122 BOLT, M10X 12 PLATED 4 4 4
4 1 172730-05250 WASHER 12 12 12 12
5 1 172458-50800 PLATE,GUARD L (88) 2 2 2
6 1 172458-50810 PLATE,GUARD R (88) 2 2 2
7 1 26013-120252 BOLT, M12X 25 12 12 12
8 1 172458-57600 BEARING, TURNING (88) 1 1 1
9 2 172142-57610 SEAL SET 1 1 1
10 3 172122-57630 SEAL, SWING 1 1 1
11 3 172122-57640 SEAL, SWING 1 1 1
12 1 172122-57610 BOLT 32 32 32
1241 1 172A46-57610 BOLT 14X65 32 32 32 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 1 172122-57620 PARALLEL PIN 13X36 3 3 3
1341 1 172122-57620 PARALLEL PIN 13X36 4 4 4 K
(A=M/#35253) (B=M/#35253) (C=M/#35253)

%o 0—S45k
IRON CRAWLER SPEC.

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER

Fig.47. COVER(FRAME)

(A)=VI027-3C(JP)

0CK10-M39802 Fig.47
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172141-50762-1 COVER 1 1 1
1-1 1 172141-50763-3 COVER 1 1 1 N
(A=MXXXXX) (B=MXXXXX) (C=MXXXXX)
2 1 172457-61082 COVER, FRAME 1 1 1
3 2 172457-61092 SPONGE 1 1 1
5 1 172457-61100 COVER, TRAVEL 2 2 2
6 1 172458-61110 COVER, VALVE 1 1 1
7 1 172457-61140-4 COVER, PUMP 1 1 1
8 1 172458-61150 COVER, FUEL 1 1 1
9 1 172458-61261 WASHER 5 5 5
10 1 172458-61271 COVER, FRAME 1 1 1
1 1 172A23-61410 PLATE ASSY(BLACK:12) 1 1 1
12 1 172168-61560-4 PLATE 1 1 1
13 1 172455-61600 PLUG 28X3.2 5 5 5
14 1 172A25-61670 COVER, ENGINE OIL 1 1 1
15 1 172458-61691 COVER ASSY 1 1 1
16 2 172458-61650 SEAL 1 1 1
17 2 172458-61671 SPONGE 1 1 1
18 2 172458-61681 SPONGE 1 1 1
20 2 172445-68850 RUBBER, SEAL 1 1 1
21 1 172458-61871 COVER, HOSE 1 1 1
22 1 22137-100000 WASHER, 10 5 5 5
23 1 22137-100000 WASHER, 10 1 1 1
24 1 22137-100000 WASHER, 10 4 4 4
25 1 22137-120000 WASHER, 12 4 4 4
26 1 26013-100162 BOLT, M10X 16 1 1 1
27 1 26013-100202 BOLT, M10X 20 6 6 6
28 1 26013-100202 BOLT, M10X 20 5 5 5
29 1 26013-100202 BOLT, M10X 20 4 4 4
30 1 26013-100202 BOLT, M10X 20 1 1 1
31 1 26013-100352 BOLT, M10X 35 5 5 5
32 1 26013-120252 BOLT, M12X 25 4 4 4
33 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
34 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
35 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
36 1 26106-100162 BOLT, M10X 16 PLATED 2 2 2
37 1 26106-100162 BOLT, M10X 16 PLATED 4 4 4
38 1 26106-100202 BOLT, M10X 20 PLATED 2 2 2
39 1 26116-100302 BOLT, M10X 30 PLATED 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.48

Fig.48. COVER(AROUND CONTROL) (BvioaT-ShUP) or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

(A) (B () DO (E) ((F)

172458-61200 COVER, ELECTRIC

172460-61322  COVER, MULTI

1 1
2 1 172458-61300 GROMMET
3 1

1

ala aa
ala aam
ala aa

3-1 172460-61323 COVER, MULTI N
(A=M/#30997) (B=M/#30997) (C=M/#30997)
5 2  172146-61370 RUBBER, SEAL 1 1 1
6 2  172458-61521 SPONGE 1 1 1
6-1 2  172458-61522 SPONGE 1 1 1 N
(A=M/#30997) (B=M/#30997) (C=M/#30997)
7 2 172458-61540 SEAL, MULTI COVER 1 1 1
8 2 172458-61580 SEAL 1 1 1
9 2  172458-61590 SEAL 1 1 1
10 2 172168-65800 RUBBER, SEAL 1 1 1
11 1 172142-62300 WING BOLT M10X15 1 1 1
12 1 22137-100000 WASHER, 10 2 2 2
13 1 22217-060000 WASHER, SPRING 6 3 3 3
14 1 22417-320200 PIN, COTTER 3.2X20 1 1 1
15 1 26013-100202 BOLT, M10X 20 2 2 2
16 1 26116-060122 BOLT, M6X 12 PLATED 3 3 3
17 1 172460-64780 COVER ASSY, ELECTRIC 1 1
18 1 172458-45500 PLATE (BLACK:12) 1 1
19 1 26013-080162 BOLT, M8X 16 3 3
20 1 172187-16560 GROMMET 1 1
21 1 172460-45500 PLATE,CRANE (12) 1 1
22 1 26013-080162 BOLT, M8X 16 3 3
I L—tttk
CRANE SPEC.
Remarks Yes No Yes No
(1)CRANE SPEC. N:Old ‘T>TNew, (J:OIdT>‘_S New, R:Old% New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.49

26013-100252 BOLT, M10X 25
26557-080202 SCREW, M8X20
933160-09220 GROMMET

Fig.49. COVER(CABIN) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172458-64610 CLIP, TREE 3
2 1 172444-17660 CLIP, TREE 1
3 1 172164-45980 GRIP, BONNET 1
4 1 172458-61791 COVER ASSY, DUCT 1
5 2 172146-61370 RUBBER, SEAL 1
7 2 172458-61820 TRIM 1
8 2 172444-68810 RUBBER, SEAL 1
9 1 172457-61900 BONNET L,CAB(GREEN96 1
10 2 172458-61500 RUBBER, SEAL 1
11 2 172458-61510 RUBBER, SEAL 1
13 2 172458-63900 STOPPER 1
14 2 172458-63910 SEAL, SPONGE 1
15 2 172989-68630 RUBBER, SEAL 1
16 1 172460-61960 SEAL 1
17 1 172458-62430 WASHER M8 2
18 1 172519-63240 BOLT 2
19 1 172458-63300 PLATE 1
20 1 172458-63350 SPONGE 1
21 1 172458-63520 PLATE (GRAY:73) 1
22 1 172458-63540 COVER ASSY, HOSE 1
23 2  172823-61520 TRIM 1
24 2 172162-61870 TRIM 1
26 1 172458-63570 COVER, SEAT MOUNT 1
27 1 1A6260-64200 CLIP 9
28 1 1A6260-64200 CLIP 3
29 1 172458-64600 CLIP, TREE 3
30 1 172458-68990 COVER, PILLAR 1
31 1 172458-69000 COVER, PILLAR 1
32 1 22137-080000 WASHER, 8 1
33 1 22151-100000 WASHER 10 4
34 1 26013-080162 BOLT, M8X 16 2
35 1 26013-080162 BOLT, M8X 16 2
36 1 26013-080252 BOLT, M8X 25 1
1 4
1 2
1 1
1 1

26013-080162  BOLT, M8X 16

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.50

Fig.50. COVER(CANOPY) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172458-64610 CLIP, TREE 3 3
2 1 172457-61400 BONNET,CAN(GREEN:96) 1 1
4 2 172458-61490 RUBBER, SEAL 510 1 1
5 2  172458-61500 RUBBER, SEAL 1 1
6 2 172458-61510 RUBBER, SEAL 1 1
7 1 172458-61600 COVER ASSY 1 1
8 1 172458-61750 HANDRAIL 1 1
9 1 1A6260-64200 CLIP 3 3
10 1 22137-100000 WASHER, 10 2 2
11 1 22137-120000 WASHER, 12 1 1
12 1 22157-100000 WASHER, 10 1 1
13 1 26013-100252 BOLT, M10X 25 3 3
14 1 26013-100252 BOLT, M10X 25 2 2
15 1 26013-120302 BOLT, M12X 30 2 2
16 1 26013-120302 BOLT, M12X 30 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.51

; A)=VI027-3C(JP D)=
Fig.51. COVER(BOOM) vz s o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172456-61963 COVER, BOOM 1 1 1
2 1 26013-080162 BOLT, M8X 16 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 COVER 0CK10-M39802 Fig.52

Fig.52. COVER(CRANE) (o2t sour) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172A25-61801 COVER, HARNESS 1 1
1-1 1 172A25-61802 COVER, HARNESS 1 1 S
(B=M/#31248)
2 1 172A25-61831 COVER, HARNESS 1 1
3 1 172A25-61840 STAY ASSY
3-1 1 172A25-61841 STAY ASSY 1 1 R

(B=M/#35253)

4 1 22137-100000 WASHER, 10 2 2
5 1 26013-100202 BOLT, M10X 20 2 2
6 1 26013-100202 BOLT, M10X 20 2 2
7 1 26013-100552 BOLT, M10X 55 1 1
8 1 172187-61800 CASE ASSY, SENSOR 2 2
8-1 1 172A78-61800-2 CASE ASSY 2 2 F
(A=MAEXXXXX) (B=MAXXXXX)
9 1 172187-61840 COVER, SENSOR CASE 2 2
9-1 1 172A78-61840-2 COVER, SENSOR 2 2 F
(A=MAEXXXXX) (B=MAXXXXX)
10 1 22137-080000 WASHER, 8 8 8
11 1 26013-060162 BOLT, M6X 16 6 6
111 1 26014-100252 BOLT, M10X 25 4 4 S
(A=MAEXXXXX) (B=MAXXXXX)
12 1 26013-080162 BOLT, M8X 16 4 4
13 1 26013-080202 BOLT, M8X 20 4 4
14 1  172A25-61820 BOSS 1 1 w
(B=M/#31248)
REFER T0 Fig. zzﬁ >
1
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.8-1,9-1,11-1. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.53

Fig.53. STEP & FLOOR MAT(CABIN) 52323:82312285)’ EE)):
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 17245862122  STEP 1
rf_' TT g &sﬁc_ 2 1 17245862180  PLATE,SUB (GREEN:97) 1
3 1 17245762271  STEP ASSY 1
5 2 17245762281 SPONGE 1
6 1 172458-62400  MAT,FLOOR A(CABIN 1
7 1 172458-62420 FLOOR MAT C (CABIN 1
8 1 17245862430  WASHER M8 2
6 NP, 9 1 17213769850 SCREW 2
rEY 10 1 22137-100000 WASHER, 10 8
9 5 CABIN SPEC. 11 1 22157-100000 WASHER, 10 1
12 1 26013-100202  BOLT, M10X 20 8
13 1 26013-100252  BOLT, M10X 25 2
14 1 26013-100252  BOLT, M10X 25 1
15 1 26013-100402  BOLT, M10X 40 1
16 1 172458-62410  MAT,FLOOR B(CABIN 1
17 1 17245862520 MAT,FLOOR B-P.T.0.(C 1

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.54

Fig.54. STEP & FLOOR MAT(CANOPY) (Bnoar-scun) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) _(B) (©) O) (E) (F)
P T Ott# 1 1 172458-62110  STEP T
P.T.0. SPEC. 2 1 17245862122  STEP T
3 1 172458-62180  PLATE,SUB (GREEN:97) 11
4 1 172458-62200  MATFLOORA T
5 1 172457-62271  STEPASSY 1T
7 2 172457-62281  SPONGE 11
8 1 17245862500 HOOK,FLOOR MAT (12) 11
9 1 22137-100000  WASHER, 10 8 8
10 1 22137-120000 WASHER, 12 2 2
F4/ EH 11 1 22137-120000  WASHER, 12 2 2
2—g CANOPY SPEC. 12 1 22157-100000  WASHER, 10 11
13 1 22217-120000 WASHER, SPRING 12 2 2
14 1 26013100202  BOLT, M10X 20 8 8
15 1 26013100252  BOLT, M10X 25 2 2
16 1 26013-100252  BOLT, M10X 25 11
17 1 26013-100402  BOLT, M10X 40 11
18 1 26013-120302  BOLT, M12X 30 2 2
19 1 26116-120202  BOLT, M12X 20 PLATED 2 2
20 1 17245862210  MATFLOORB 1
21 1 17245862430  WASHER M8 1
22 1 17213769850  SCREW 1
23 1 17245862510 MATFLOORB-PTO. 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.55

Fig.55. INSTRUMENT PANEL ooz arom) er
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description W ® (C)Q‘t)zD) © @ |
4-HRY  SPEC. 1 1 172458-46720 BOLT 3 3 3
2 1 172458-46720 BOLT 2 2 2
3 1 172458-46720 BOLT 1 1 1
4 1 172458-63100 PANEL, INSTRUMENT 1 1
5 1 172458-63120 PANEL, INSTRUMENT 1 1 1
6 1 172458-63130 PANEL, INSTRUMENT 1 1 1
7 1 172458-63140 PANEL, INSTRUMENT 1 1 1
8 1 172519-63240 BOLT 2 2 2
9 1 172519-63240 BOLT 1 1 1
10 1 172519-63240 BOLT 2 2 2
10-1 1 172519-63240 BOLT 1 1 1 K
(A=*2015.06.) (B=*2015.06.) (C=*2015.06.)
11 1 172490-61920 INSTRUMENT PANEL ASY 1 1 1
12 2 172490-61950 COVER, PANEL 1 1 1
13 2  172458-63110 INSTRUMENT PANEL L,2 1 1 1
14 1 172487-63500 BOLT,LOW HEAD 8X20 1 1 1 w

(A=*2015.06.) (B=*2015.06.) (C=*2015.06.)

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.56. SEAT & SEAT MOUNT(CABIN)

22

1B ¥
PREVIOUS

10

R UNo. 101
RHLNo. 10517 EHFT .
10 INC. (10) ~17.

B UNo. 1-11%
B LNo. IADSIFEEAET,
1-1 INC. 1A~1F.

39%
gL—2Fy b

CRANE KIT

(A)=VI027-3C(JP)

0CK10-M39802 Fig.56
(D)=

Remarks
(1)OPTIONAL: CRANE KIT.

172458-67810

SHEET, INSULATOR

(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(A="2007.01)
1A 2  172A46-64200 SEAT, OPERATOR 1
(A=*2007.01)
1B 2  172A46-64490 STOPPER 1
(A=*2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 w
(A=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 w
(A="2007.01)
1E 2 26013-100202 BOLT, M10X 20 2 W
(A=*2007.01)
1F 2 26051-080002 NUT, M8 4 w
(A=*2007.01)
2 2 172455-64600 TRACK ASSY, SEAT 1 z
(A=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 Y4
(A="2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 w
(A=M/#30501)
3A-1 2  172455-64590 BOARD, FR SEAT BACK 1 Z
(A="2007.01)
3B 2  172455-64710 SCREW 14 W
(A=M/#30501)
3B-1 2 172455-64710 SCREW 14 z
(A=*2007.01)
4 1 172652-64220 SPRING 4
5 1 172433-64511 BOLT 7/16-20-UNF 2
6 1 172A23-64770 SEAT BELT ASSY 1
7 1 172187-64831 NUT 4
8 1 22137-120000 WASHER, 12 4
9 1 172187-61421 HANDLE, LOCK 1
10 1 172A25-64200 MOUNT ASSY,SEAT 1
" 2 172458-64161 SPONGE 1
12 2 172458-64170 SPONGE 1
14 2 172A25-64390 SPONGE 1
15 2 172A25-64400 SPONGE 1
16 2 172A25-64410 SPONGE 1
17 2 172164-66640 RUBBER, SEAL 1
18 1 172A25-64440 GRILLE ASSY 1
20 2 172A25-64480 SPONGE 1
21 1 172958-64500 PLUGE 28X302 Q 1
22 1 172A27-64520 PLATE,SEAT  (73) 1
23 2 172A27-64510 SPONGE 1
25 1 172458-64590 PLUG 28X3.2 1
26 1 172458-64600 CLIP, TREE 3
27 1 172187-64800 CAP 1
28 1 172187-64900 PLUG 1
1 1
1

30 172458-67820

SHEET, INSULATOR

-

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.56

; (A)=VIO27-3C(JP) (D)=
Fig.56. SEAT & SEAT MOUNT(CABIN) (eviozrac) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
—3p B Lo, 1-11 A) (B) (©) (O) (E) (F)
0. 1-1l3. 31 1 22137-100000 WASHER, 10 3
Ea i Lo, 1A BIFEBAET 32 1 22137-100000 WASHER, 10 1
2 33 1 22217-080000 WASHER, SPRING 8 4 Y4
(A=*2007.01)
34 1 26013-100202 BOLT, M10X 20 4
35 1 26013-100202 BOLT, M10X 20 5
36 1 26013-100252 BOLT, M10X 25 3
37 1 26716-080002 NUT, M8 4 Z
17 (A=*2007.01)
38 1 172A25-64600 PLATE ASSY,SEAT K 1
39 2  172A27-64510 SPONGE
L5 ; L
‘ INNY | .
—3 ) ‘ |
: N ‘ VAVEE SIES
. CRANE KIT
22
1552
PREVI0US
10
R UNo. 10(%
RHELNo. (100172 EHET,
10 INC. (10) ~17.
Remarks Yes No Yes No
(1)OPTIONAL: CRANE KIT. N:Old #7555 New, Q:0ld 4z New, R:0ld % New, S:0ld *7=5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.57. SEAT & SEAT MOUNT(CANOPY)

FLH LNo. 111

R LNo. )M B18&EHET,

(A)=VIO27-3C(JP)
(B)=VIO27-3P(JP)

(C)=VI027-3P(EX)

0CK10-M39802 Fig.57
(D)=
)
Fr=

(B=*2007.01)

(C=*2007.01)

No. Lev. Parts No. Description W ® (C)Q‘t{D) © @ |
R UNo. 1-11% 1 1 17245564200  SHEET 11
fiti Lo, 1A IFERHET, 11 1 17245708600  SEAT KIT 11 N
(B=+2007.01) (C=*2007.01)
1A 2 172A46-64200  SEAT, OPERATOR 11
(B=*2007.01) (C=*2007.01)
1B 2 172A46-64490 STOPPER 11
(B="2007.01) (C=*2007.01)
1C 2 172A46-64500  PLATE ASSY,SEAT 11 w
(B=*2007.01) (C=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 4 w
(B=*2007.01) (C=*2007.01)
1E 2 26013-100202  BOLT, M10X 20 2 2 w
(B=*2007.01) (C=*2007.01)
1F 2 26051-080002  NUT, M8 4 4 w
(B=*2007.01) (C=*2007.01)
2 2 17245564600  TRACK ASSY, SEAT ' z
(B=*2007.01) (C=*2007.01)
3 2 172455-64610  TRACK ASSY, SEAT 11 z
(B=+2007.01) (C=*2007.01)
3A 2 17245564590 BOARD, FR SEAT BACK 11 w
(B=M/#30501) (C=M/#30501)
3A-1 2 172455-64590  BOARD, FR SEAT BACK 11 z
1B% (B=*2007.01) (C=*2007.01)
PREVIOUS &—47 3B 2  172455-64710 SCREW 14 14 w
(B=M/#30501) (C=M/#30501)
3B-1 2 172455-64710 SCREW 14 14 z

11 INC. (11) ~18. 4 1 172652-64220 SPRING 4 4
11 5 1 172433-64511 BOLT 7/16-20-UNF 2 2
4 [§ 1 172A23-64770  SEAT BELT ASSY 1 1
7 1 172187-64831 NUT 4 4

8 1 22137-120000 WASHER, 12 4 4

9 1 172122-55061 BRACKET, PUMP 2 2

10 1 172187-61421 HANDLE, LOCK 1 1

1 1 172A25-64200 MOUNT ASSY,SEAT 1 1

12 2 172458-64161 SPONGE 1 1

13 2 172458-64170 SPONGE 1 1

15 2 172A25-64390 SPONGE 1 1

16 2  172A25-64400 SPONGE 1 1

17 2 172A25-64410 SPONGE 1 1

18 2 172164-66640 RUBBER, SEAL 1 1

19 1 172A25-64440 GRILLE ASSY 1 1

21 2  172A25-64480 SPONGE 1 1

22 1 172958-64500 PLUGE 28X302 Q 1 1

23 1 172458-64510 COVER, SEAT MOUNT 1 1

24 1 172A27-64520  PLATE,SEAT  (73) 1 1

25 2 172A27-64510  SPONGE 1 1

27 1 172458-64590 PLUG 28X3.2 1 1

28 1 172458-64600 CLIP, TREE 1 1

29 1 172458-64700 PIPE ASSY 1 1

30 2 172445-62010 TRIM 2 2

Yes No Yes

N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.57

Fig.57. SEAT & SEAT MOUNT(CANOPY) BIViozramap) e
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description W ® (C)Q‘t{D) © @ |
3B R UNo. 1-11% 32 1 172187-64800 CAP 11
3A fiti Lo, 1A IFERHET, 33 1 172187-64900 PLUG 11
’ ' 34 1 22137-100000 WASHER, 10 3 3
35 1 22137-100000  WASHER, 10 11
36 1 22137-120000 WASHER, 12 4 4
37 1 22137-120000 WASHER, 12 2 2
38 1 22217-080000  WASHER, SPRING 8 4 4 Z
(B=*2007.01) (C=+2007.01)
39 1 22217-080000 WASHER, SPRING 8 2 2
40 1 26013-060102  BOLT, M6X 10 4 4
41 1 26013-100202  BOLT, M10X 20 4 4
42 1 26013-100202  BOLT, M10X 20 5 5
43 1 26013-100252  BOLT, M10X 25 3 3
44 1 26013-120252  BOLT, M12X 25 2 2
45 1 26013-120302  BOLT, M12X 30 4 4
46 1 26116-080162  BOLT, M8X 16 PLATED 2 2
47 1 26716-080002  NUT, M8 4 4 z
(B=*2007.01) (C=*2007.01)
1552 >
PREVIOUS =+

FLH LNo. 111
R LNo. )M B18&EHET,

11 INC. (11) ~18.
1

4

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT

Fig.58. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.)

552 <
PREVIOUS ©—46

B LNo. 114
RHLNo. 1) M 5182BHFET,
11 INC. (11) ~18.

1"

12

R UNo. 1-11&
R LNo. I GIFEEHET .
1-1 INC. 1A~1F.

(A)=VI027-3C(JP)

0CK10-M39802 Fig.58
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172455-64200 SHEET 1
1-1 1 172457-08600 SEAT KIT 1 N
(B=*2007.01)
1A 2  172A46-64200 SEAT, OPERATOR 1
(B=*2007.01)
1B 2  172A46-64490 STOPPER 1
(B=*2007.01)
1C 2  172A46-64500 PLATE ASSY,SEAT 1 w
(B=*2007.01)
1D 2 26013-080202 BOLT, M8X 20 4 w
(B=*2007.01)
1E 2  26013-100202 BOLT, M10X 20 2 W
(B=*2007.01)
1F 2 26051-080002 NUT, M8 4 w
(B=*2007.01)
2 2 172455-64600 TRACK ASSY, SEAT 1 z
(B=*2007.01)
3 2 172455-64610 TRACK ASSY, SEAT 1 Y4
(B=*2007.01)
3A 2 172455-64590 BOARD, FR SEAT BACK 1 W
(B=M/#30501)
3A-1 2  172455-64590 BOARD, FR SEAT BACK 1 z
(B=*2007.01)
3B 2  172455-64710 SCREW 14 W
(B=M/#30501)
3B-1 2 172455-64710 SCREW 14 z
(B=*2007.01)
4 1 172652-64220 SPRING 4
5 1 172433-64511 BOLT 7/16-20-UNF 2
6 1 172A23-64770 SEAT BELT ASSY 1
7 1 172187-64831 NUT 4
8 1 22137-120000 WASHER, 12 4
9 1 172122-55061 BRACKET, PUMP 2
10 1 172187-61421 HANDLE, LOCK 1
1" 1 172A25-64200 MOUNT ASSY,SEAT 1
12 2  172458-64161 SPONGE 1
13 2 172458-64170 SPONGE 1
15 2 172A25-64390 SPONGE 1
16 2 172A25-64400 SPONGE 1
17 2  172A25-64410 SPONGE 1
18 2 172164-66640 RUBBER, SEAL 1
19 1 172A25-64440 GRILLE ASSY 1
21 2 172A25-64480 SPONGE 1
22 1 172958-64500 PLUGE 28X302 Q 1
23 1 172458-64510 COVER, SEAT MOUNT 1
24 1 172458-64590 PLUG 28X3.2 1
25 1 172A25-64600 PLATE ASSY,SEAT K 1
26 2  172A27-64510 SPONGE 1
28 1 172458-64600 CLIP, TREE 1
29 1 172458-64700 PIPE ASSY 1
30 2  172445-62010 TRIM 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 AROUND SEAT 0CK10-M39802 Fig.58

Fig.58. SEAT & SEAT MOUNT(CANOPY:CRANE SPEC.) 5@;23:855:2285; EE)):
(C)=VIO27-3P(EX) F=
No. Lev. Parts No. Description Qty I R
38 Rt LNo. 1-11% 32 1 172187-64900 PLUG = (?) ©-0LE_6
—3A sl Lo, NGB IFEBHET 33 1 22137-100000 WASHER, 10 3
' : 34 1 22137-100000 WASHER, 10 1
35 1 22137120000 WASHER, 12 4
36 1 22137-120000 WASHER, 12 2
37 1 22217-080000 WASHER, SPRING 8 4 z
(B=*2007.01)
38 1 22217-080000 WASHER, SPRING 8 2
39 1 26013-060102  BOLT, M6X 10 4
40 1 26013-100202  BOLT, M10X 20 4
41 1 26013-100202  BOLT, M10X 20 5
42 1 26013-100252  BOLT, M10X 25 3
43 1 26013-120252  BOLT, M12X 25 2
44 1 26013-120302  BOLT, M12X 30 4
45 1 26116-080162  BOLT, M8X 16 PLATED 2
46 1 26716080002  NUT, M8 4 z
(B=*2007.01)
47 1 172187-64800  CAP 1
B
PREVI0US & 46
B LNo. 111% 19

RHLNo. 1) M 5182BHFET,
11 INC. (11) ~18.

1"

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 BONNET
Fig.59. BONNET(1)

AR
REPAIR PARTS

1

34

IiS—34 b+
EVER LIGHT

Im

ki
NEW

Lzs REFER TO Fig. 2

°—37

3£ 26 4 Q—31

0CK10-M39802 Fig.59

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.14.

(2)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF.NO.15.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 194145-04810 WASHER 10 2 2 2
2 1 1A1380-62160  WASHER 1 1 1
3 1 172444-64730 ROD,STOPPER 1 1 1
4 1 172458-65021 BRACKET B, LOCK 1 1 1
5 1 172A25-65030 BRACKET AASSY,LOCK 1 1 1
6 1 172458-65050 SHAFT 1 1 1
7 1 172458-65060 COVER, LOCK 1 1 1
8 1 172487-65100 BONNET A (GREEN:96) 1 1 1
8-1 1 172487-65101 BONNET A (GREEN:96) 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
9 2 172458-65070 SEAL 1 1 1
10 2  172458-65080 RUBBER, SEAL 1 1 1
12 2 172487-65110 SEALA 1 1 1
1241 2 172487-65111 SEALA 1 1 1 F
(A=M/#35253) (B=M/#35253) (C=M/#35253)
13 2 172487-65120 SEALB 1 1 1
13-1 2 172487-65121 SEALB 1 1 1 F
(A=M/#35253) (B=M/#35253) (C=M/#35253)
14 2 172487-65130 INSURATOR 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
15 2 172487-65140 INSURATOR 1 1 1
(A=M/#35253) (B=M/#35253) (C=M/#35253)
16 1 172187-65210 LEVER ASSY, LOCK 1 1 1
17 1 172458-65271 PLATE,ROCK 1 1 1
18 1 172734-65270 SPRING, CATCH 1 1 1
19 1 172124-65480 CATCHER 1 1 1
20 1 172164-66170 KEY ASSY, CYLINDER 1 1 1
25 1 22137-080000 WASHER, 8 1 1 1
26 1 22137-100000 WASHER, 10 2 2 2
27 1 22137-100000 WASHER, 10 2 2 2
28 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
29 1 22417-200200 PIN, COTTER 2.0X20 2 2 2
30 1 26013-100202 BOLT, M10X 20 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2
32 1 26013-100252 BOLT, M10X 25 2 2 2
33 1 26347-100002 NUT, M10 1 1 1
34 1 172478-65750 SPONGE 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 BONNET 0CK10-M39802 Fig.60

Fig.60. BONNET(2) Brvioaranom o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
20 (A) (B) (C) (D) (B) (F)
I 1 1 172458-65490 BONNET B ASSY 11 1 w
(A=M/#35036) (B=M/#35036) (C=M/#35036)
2 2 172455-65230-1 PLATE,KEY (GREEN:96) 1.1 1
2-1 1 172455-65230  PLATE,KEY (GILT(ZC) 11 1 N
(A=MAEXXXXX) (B=MAEXXXXX) (C=MHXXXXX)
3 2 172458-65500 BONNET B 1 1 1
4 2 172458-65510  HINGE,BONNET B (97) 1 1 1
4-1 1 172458-65510-2 HINGE,BONNET B (ZC 1 1 1 N
E‘H:l' LNO' ”1 (A=MAEXXXXX) (B=MAXXXXX) ’ (C=M/#XXXX§() )
RHLNo. 2~19%8HF T,
1 INC. 2~19. 5 2 172458-65531  PLATE,LOCK 1 1 1
6 2 172458-65540  PLATE ASSY,STOPPER 1 1 1
1 7 2 172458-65560  PLATE,GUIDE 1 1 1
‘ 8 2 172458-65640  STAY ASSY, WIRE 11 1
9 2 172164-66170  KEY ASSY, CYLINDER 11 1
EFER TO Fig. 24 14 2 26013-100202  BOLT, M10X 20 2 2 2
9 14-1 2 26014-100202  BOLT, M10X 20 2 2 2 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
15 2 26013-100202  BOLT, M10X 20 2 2 2
16 2 26013-100202  BOLT, M10X 20 2 2 2
) 17 2 26013-100202  BOLT, M10X 20 2 2 2
17-1 2 26014-100202  BOLT, M10X 20 2 2 2 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
18 2 26106-100162  BOLT, M10X 16 PLATED 2 2 2
REFER TO Fig. 45 19 2 26347-100002  NUT, M10 1. 1 1
20 1 172A25-65300 BONNET R (GREEN:96) 1 1 1
21 2 172444-17620  SEAL 1 1 1
22 2 172444-54920  SEAL, WEIGHT 1 1 1
24 2 172458-65390 RUBBER, SEAL 11 1
25 1 172457-65440 BRACKET (GRAY:73) 11 1
26 1 172456-65461 BRACKET C 1.1 1
27 1 172458-65570  PLATE,HOOK 11 1
28 1 172455-65590  PLUG 28X2.3 11 1
29 1 172458-65600 CABLE 1 1 1
30 1 172458-65610 HOOKASSY 1 1 1
31 1 172156-65690  SPRING, STOPPER 1 1 1
32 1 172164-66490  BRACKET, RESERVOIR 1. .1 1
33 1 22137-080000 WASHER, 8 2 2 2
34 1 22137-080000 WASHER, 8 1 1 1
35 1 22157-100000 WASHER, 10 4 4 4
36 1 22157-100000 WASHER, 10 4 4 4
37 1 22417-200200  PIN, COTTER 2.0X20 2 2 2
38 1 26013-100202  BOLT, M10X 20 4 4 4
39 1 26013-100202  BOLT, M10X 20 4 4 4
40 1 26347-080002  NUT, M8 11 1
41 1 26106-100162  BOLT, M10X 16 PLATED 2 2 2 w

(A=M/#35036) (B=M/#35036) (C=M#35036)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.61. CABIN(BODY)

@®n35RL
VIEWED FROM (B

®s38RL
VIEWED FROM

(A)=VI027-3C(JP)

0CK10-M39802 Fig.61
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
FrEYASSY (A) B) (C) D) (E) (F)
ot 1 1 17216513220  WASHER 13
EENo. 610 R H UNo. 612, 2 1 172312-17250 ASHTRAY 1
HENo. 61D R Hi LNo. 7~34& 3 1 172458-63360  SHEET 1
EENo. 620 Rt LNo. 1~44& 4 1 172458-63480  SEAL, SPONGE 1
e R e 1 s 5 1 17245863580 SPACER 1
EENo. 65D RH LNo. 12 RAET . 6 1 172458-67804  CABIN ASSY 1
Fig. 61 Ref No.6 7 2 172458-03310  LABEL 1
ING Fig. 61 Ref No.7~34. 8 2 172458-03320  LABEL 1
Fig. 62 Ref No.1~44. 9 2 172458-03330  LABEL 1 z
e e s
Fig 65 Rof No.1. 10 2 1E5100-51430 KNOB CLUTCH(RED 1
11 2 172519-63240  BOLT 6
12 2 17245567310  RUN, GLASS 2
13 2 172455-67320  CAP, CHANNEL 2
14 2 172455-67330  PLATE ASSY LOW GLASS 2
16 2 172455-67340 HOLDER GLASS UP 2
16 2 172455-67350  SCREW 4
17 2 172455-67360  SCREW 2
18 2 172455-67440  CLIP, TREE 4
19 2 172458-67840  RUN, GLASS 1
20 2 172458-67960  SEAL 1
21 2 172458-67970  SEAL 1
22 2 172458-67981  SEAL 1
23 2 172458-68004  FRAME,CABIN(GREEN:83 1
24 2 172162-69050 LOCKASSY 1
25 2 17216569190  RUBBER, STOPPER 1
l -J:: 26 2 172458-69790  COVERASSY 1
©nsan 27 2 172458-69830  LEVER 1
- 28 2 172458-69930  SEAL, DOOR 1
VIEHED FROM © © 29 2 22117-100000  WASHER, 10 1
J“ .T 30 2 22117-120000 WASHER, 12 2
%5 37 31 2 22272-000100  RING, E-10 1
32 2 24550-012200  BUSH, 12X20 1
33 2 26366-080002  NUT, M8 4
34 2 26716-100002  NUT, M10 1
: 35 1 22217-120000  WASHER, SPRING 12 13
36 1 22867-400100  SCREW, 4X10 3
©@nvRw 37 1 26076-120402  BOLT, 10.912X 40 13
VIEWED FROM (D)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 CABIN 0CK10-M39802 Fig.62

Fig.62. CABIN(GLASS) yevioznaoie) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
45 . (A) (B) (C) (D) (E) (F)

46 LSSy 1 2 172459-67810  SASHASSY 1
L 47 172458-67804 2 3 17245863670  HD WASHER 8
’m 5 ENo. 610 &L LNo. iz, 3 3 172458-63680  BOLT 8X16 8
- eyt et 4 3 17245863730  SCREW 4
il - Egug 222%% tng 1~18s 5 3 172458-63790  SEAL, DAM 3
40 : A~ 6 3 17244566750  GRIP 2
ff:‘: zzg’i’i Lo 1ERAET 7 3 172458-67340 FRAME,FRONTW (12) 1
INC Fig. 61 Ref No.7~34. 8 3 172458-67440 LINK L,FW (12) 1
Fig. 62 Ref ho.1-~44 9 3 17245867510 LINKRFW  (12) 1
FE o Rt No 122 10 3 172458-67520  HANDLE L 1
Fig 65 Ref No.1. 1 3 172458-67550 HANDLE R 1
12 3 172458-67570  RUCHE 1
13 3 17245867610 RUCHE 1
14 3 172458-67670  SHAFTASSY, ROLLER 1
15 3 172458-67680  SHAFT ASSY, ROLLER 1
16 3  172458-67850 RUBBER, STOPPER 2
17 3 172458-67870 RUBBER, SEAL 1
B Lo, 14 18 3 172458-67900  GLASS 1
B CNo. 2~ 325 BAHET, 19 3 172458-67920  SPRING, GAS 2
1 ING. 2~32. 20 3 172463-69150 SCREW 4
21 3 172463-69160  HOLDER ASSY,F/W 2
22 3 172463-69190 LATCHPIN 2
23 3 172463-69200 SPRING 2
24 3 172463-69210  LEVER ASSY,F/W 2
25 3 17244569740 ROLLER 2
26 3 22117-120000  WASHER, 12 4
27 3 22137-060000 WASHER, 6 2
28 3 22272-000060 RING, E-6 4
29 3 22272-000080  RING, E-8 4
30 3 22351-030012  PIN, SPRING 3.0X12 2
31 3 24550-012200  BUSH, 12X20 4
32 3 26450-060102  BOLT, M6X 10 2
33 2 172458-63760  SEAL, SPONGE 1
34 2  172455-67610  SPACER 2
35 2  172455-67710  RUBBER, STOPPER 2
36 2 172458-67830  RUN, GLASS 2
37 2 172458-67860 RUBBER, SEAL 1
38 2 172458-67880  RUBBER, SEAL 1
39 2 172458-67910  GLASS 1
40 2 172458-69250  SASHASSY 1
41 3 17245567770  LOCK ASSY, SASH 2
42 3 172458-69260  GLASS, SASH 1
43 3 172458-69270  GLASS, SASH 1
44 3 172458-69280  FRAME, SASH 1
45 1 172478-68600  SEAL, DAM 1
46 1 172478-68610  SEAL, DAM 1
47 1 172478-68620  SEAL, DAM 1

Remarks
(1)REPAIR PARTS.

L=REF.NO.45:1000MM,N0O.46:2000MM,
REF.NO.47:3000MM. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.63. CABIN(ACCESSORY)

FvEVASSY

CABIN ASSY

172458-67804

IEBNo. 61D R H LNo. 6.

IHHNo. 61D EH LNo. 7~34&
IEHNo. 620 R H LNo. 1~44&
TEENo. 63D R LNo. 1~18&
IEHNo. 64D EH LNo. 1~22¢&
THHENo. 65D R LNo. 1ZEHFT

Fig. 61 Ref No.6

INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No.1.

0CK10-M39802 Fig.63

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 2 172458-63700 PLATE 1
2 2 172458-63730 SCREW 1
3 2  172458-63770 TRIM 1
4 2 172458-63800 RUBBER, STOPPER 1
5 2 172458-63950 SPACER 6
5-1 2 172458-63950 SPACER 4 K
(A=M/#35253)
6 2  172458-63960 SPACER 6
6-1 2  172458-63960 SPACER 4 K
(A=M/#35253)
7 2 172458-63970 SEAL, DAM 1
8 2  172458-63980 SEAL, DAM 1
9 2 172458-63990 SEAL, DAM 1
10 2 172455-67550 CLIP 15
11 2 172458-68851 INNER ROOF 1
12 2 172458-69090 TRIM 1
13 2 172458-69200 GLASS 1 z
(A=M/#35253)
14 2 172458-69210 SUNROOF 1
15 2 172458-69220 INNER FRONT 1
16 2 172458-69230 GLASS 1
17 2  172458-69240 GLASS 1
18 2 26716-100002 NUT, M10 1
19 1 172472-66611 GUARD, FOPS 1
20 1 22137-100000 WASHER, 10 4
21 1 26076-100352 BOLT, 10.910X 35 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.64. CABIN(ELECTRIC PART)

REFER TO Fig. 63

FyYEVASSY

CABIN ASSY

172458-67804

I5ENo. 61D B H LNo. 61,

JEENo. 61D R H LNo. 7~34¢&
JEBNo. 62 R UNo. 1~44¢&
IFHNo. 63D RH LNo. 1~18&
IFHNo. 64D RH UNo. 1~22&
IEENo. 65D RH LNo. 1ZEHET

Fig. 61 Ref No.6

INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No.1.

0CK10-M39802 Fig.64

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 2 172458-16612 HARNESS A,WIRE(CABIN 1
2 2 172458-16620 WIRE HARNESS B 1
3 2 172458-17210 WIPER MOTOR 1
4 2 172458-17220 ARM, WIPER 1
5 2  172458-17230 WIPER BLADE 1
6 2  172472-17620 HOSE,WASHER 1
7 2  172455-67870 GROMMET 2
8 2  172455-67880 CORD 1
9 2  172455-67900 ROOM LAMP 1
10 3 172455-67930 BULB 1
11 2 172455-67910 CLAMP, HARNESS 3
12 2  172455-67910 CLAMP, HARNESS 3
13 2 172455-67970 WORKING LAMP 1
14 3 172458-17420 BULB 1
15 2 172458-69320 GROMMET 1
16 2 172455-69410 SET SCREW 2
17 2 172455-69490 COVER, WIPER 1
18 2 22137-080000 WASHER, 8 1
19 2 26013-080162 BOLT, M8X 16 1
20 2 26116-080202 BOLT, M8X 20 PLATED 1
21 2 26366-080002 NUT, M8 1
22 2 933168-55770 BAND 146 1
23 1 172190-16500 HARNESS 1
24 1 198094-86060 NOZZLE, WASHER 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.65

Fig.65. CABIN DOOR(FRONT) E’;;j:gﬁ;:igﬁ;’; EE)):
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
FrEVASSY *rEVKFASSY A) (B) (©) (O) (E) (F)
CABIN ASSY CABIN DOOR ASSY 1 2  172459-67821 DOOR ASSY 1
112458-67804 17245967821 2 3 17245067831 DOOR ASSY 1
IEENo. 61M R Hi LNo. 61, TE B No. 650 R i LNo. 11,
EHENo. 61D EE LNo. 7~34& 1 EENo. 650 Bt LNo. 2& 3 4  172458-63670 HD WASHER 2
JEENo. 620 R H LNo. 1~44& EENo. 66D R UNo. 12 2HEF, 4 4  172458-63930 STOPPER 1
15 BNo. 63D R LNo. 1~18& ) ) 5 4  172458-63950  SPACER 3
T BNo. 64D R LNo. 1~22& Fig. 65 Ref No. 1 6 4 172164-66170  KEY ASSY, CYLINDER 1
EENo. 65D RHE LNo. 12 8#HET . ING Fie. 65 Ref No.2. ’
) Fig. 66 Ref No. 1. 11 4 172458-66720 COVER, DOOR 1
f,'qg f_fl Jgf :‘;fNo_ 3t 12 4 172458-67020  STRIKERASSY 1
Fis. 62 Ref No. 1~ 13 4 17245867650  SEAL, DAM 1
Fig. 63 Ref No.1~18. 14 4 172458-67940 PLATE 1
Fig. 64 Ref No.1~22. 15 4 17245869100 TRIM 1
Fig. 65 Ref No.1. R UNo. 21, 16 4  172455-69170  COVER, LATCH 1
B LNo. 3~HESHET, 17 4 172455-69300 SCREW 3
2 ING 3~41. 18 4 17244569320  NUT 4
19 4 172445-69400 ROD 1
20 4 172458-69400 FRAME,DOORF (12) 1
21 4 172445-69420 DOOR HOOK 1
22 4 172162-69470  LOCK PLATE 1
23 4 172162-69480 LOCK ASSY 1
24 4 172162-69490  PIN 1
25 4 172162-69500  SPRING 1
26 4 172162-69510  HANDLE ASSY 1
27 4 172162-69520 COVER 1
28 4 172455-69520 SCREW 2
29 4  172162-69541 HANDLE,OUTER 1
30 4  172458-69580  TRIMASSY 1
31 4 172458-69900  GLASS, DOOR 1
32 4 172458-69910  GLASS, DOOR 1
33 4 22137-080000 WASHER, 8 1
34 4 26013-060162  BOLT, M6X 16 3
35 4 26023-060122 SCREW, M6X12 2
36 4 26023-060162 SCREW, M6X16 4
37 4 26051-080002  NUT, M8 1
38 4  26116-080202  BOLT, M8X 20 PLATED 1
39 4  26116-100304  BOLT, M10X 30 PLATED 1
40 4 26716-100002  NUT, M10 1
41 4 26716-100002  NUT, M10 1
REFER TO Fig. 24
REFER TO Fig. 66
REFER TO Fig. 66 o o

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN

Fig.66. CABIN DOOR(REAR)

FyEVASSY

CABIN ASSY

172458-67804

I5ENo. 61D R Hi LNo. 613,

HEBNo. 61D R LNo. 7~34&

IE ENo. 6200 R Hi LNo. 1~44&
IHENo. 63D R LNo. 1~18&
IEENo. 64M R LNo. 1~22&
IRBNo. 650 RHi LNo. 12 EHFET .

Fig. 61 Ref No.6

INC Fig. 61 Ref No.7~34.
Fig. 62 Ref No.1~44.
Fig. 63 Ref No.1~18.
Fig. 64 Ref No.1~22.
Fig. 65 Ref No. 1.

REFER TO Fig. 65

*vEVKF7ASSY

CABIN DOOR ASSY

172459-67821

15 B No. 65M Rt LNo. 11,

IHENo. 65M R Hi LNo. 2&

HENo. 66M R LNo. 1% EH#F T,

Fig. 65 Ref No.1
ING Fig. 65 Ref No.2.
Fig. 66 Ref No.1.

R LNo. 1%,
RHiLNo. 2~2028#FET .
1 INC 2~20.

0CK10-M39802 Fig.66

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 3 172459-67841 DOOR ASSY 1
2 4 172519-63240 BOLT 2
3 4  172458-66780 UPPER PLATE,DOOR REA 1
4 4 172458-66790 LOWER PLATE,DOOR REA 1
5 4 172458-66800 SCREW 4
6 4 172458-66800 SCREW 3
7 4  172455-69140 NUT, CAP 12
8 4  172455-69200 TUBE 12
9 4  172455-69250 PIPE 12
10 4 172455-69290 PACKING 4
11 4 172458-69590 TRIM ASSY 1
12 4 172458-69601 FRAME,DOOR REAR (12) 1
13 4 172458-69730 PLATE 1
14 4 172458-69760 GUIDE, STOPPER 1
15 4 172458-69770 HINGE 2
16 4 172458-69920 GLASS, DOOR 1
17 4 172458-69960 GASKET 8
18 4  172458-69990 COVER 2
19 4 22137-080000 WASHER, 8 2
20 4 22417-200160 PIN, COTTER 2.0X16 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CABIN 0CK10-M39802 Fig.67

H (A)=VI027-3C(JP) (D)=
Fig.67. BACK MIRROR (prvioar sc(r) o
(C)=VI027-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

(A) (B () DO (E) (F)

1 1 172A25-68301 BRACKET,MIRROR C(72)
2 1 172A25-68500 REARVIEW MIRROR
3 1 26013-100162  BOLT, M10X 16

NN =

3-1 1 26013-100252 BOLT, M10X 25
(A=MZZ2Z2Z)

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 CANOPY 0CK10-M39802 Fig.68

; A)=VI027-3C(JP D)=
F|g68 CANOPY EB;:VI027-3P§JP)) EE)):
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172730-05250 WASHER 12 6 6
2 172458-67090 CAP 6 6 z
(B=M/#35253) (C=M#35253)
3 1 172458-67100 ROOF ASSY,CANOPY 1 1
4 1 172A23-67110 CANOPY ASSY, TOPS 1 1
5 1 22217-160000 WASHER, SPRING 16 6 6
6 1 26013-120302 BOLT, M12X 30 6 6
7 1 26076-160402 BOLT, 10.916X 40 6 6

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.69. HYD.OIL PUMP & JOINT

X 4 RH LNO. 471,
46 B UNO. 480 559E S HE T,

B LNO, 461 47 INC. 48~59.
RHLNO. 47T 5632 BHFT .
46 INC. 47~63.

(A)=VI027-3C(JP)

0CK10-M39802 Fig.69
(D)=

Remarks
(1)For safety lock.
(2)For second gear traveling.

(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1
2 1 26013-100302 BOLT, M10X 30 8 8
3 1 172165-71200 COUPLING 1 1
4 1 26450-120402 BOLT, M12X 40 3 3
5 1 172457-73501 PUMP ASSY 1 1
6 2  172148-70301 PLUG 2 2
7 2 172122-70350 BALL, STEEL 1 1
8 2 172460-73160 WASHER, THRUST 1 1
9 2 172460-73180 RING, SNAP 1 1
10 2 172460-73200 BEARING, NEEDLE 1 1
11 2 172460-73220 STOPPER 1 1
12 2 172460-73240 HOLDER 1 1
13 2 172461-73270 SEAT, SPRING 1 1
14 2 172176-73290 SEAT, SPRING 1 1
15 2 172460-73330 BEARING, NEEDLE 1 1
16 2 172460-73340 STOPPER 1 1
17 2  172460-73350 SPRING, DISK 3 3
18 2 172460-73360 WASHER 1 1
19 2  172460-73370 PLUG 1 1
20 2  172460-73380 BUSH 1 1
21 2 172460-73390 PLATE 1 1
22 2 172460-73420 PIN 1 1
23 2 172460-73430 VALVE 1 1
24 3 172460-73900 VALVE, SOLENOID 1 1 1
25 3 172460-73910 VALVE, SOLENOID 1 1 2
26 3 24352-190110 O-RING, 219011 2 2
27 2 172122-73480 PIN 1 1
28 2 172122-73480 PIN 2 2
29 2 172452-73480 PLUG 6 6
30 2 172457-73510 SHAFT 1 1
31 2  172457-73530 BUSHING 2 2
32 2 172457-73540 VALVE PLATE 1 1
33 2  172457-73550 SPRING 1 1
34 2 172176-73560 SPRING 1 1
35 2  172457-73560 SPRING 1 1
36 2  172457-73580 PIN 1 1
37 2 172176-73590 SHIM 2 2
38 2 172457-73590 PIN 1 1
39 2 172176-73600 PLUG 1 1
40 2 172457-73600 GEAR PUMP 1 1
41 2 172176-73690 BREEDER, AIR 1 1
42 2  172176-73880 PUMP ASSY, TROCHOID 1 1
43 2 172176-73910 WASHER, THRUST 2 2
44 2 172176-73930 PIN 1 1
45 2 172176-73940 POPPET 1 1
46 2 172457-73060 KIT,PUMP 1 1
47 3 172457-73610 SEAL SET 1 1
47-1 3 172457-73611 SEAL SET 1 1 N
(A=M/#30501) (B=M/#30501)
48 4  172460-73190 SEAL, OIL 1 1
49 4  172460-73400 O-RING 1 1

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.69

Fig.69. HYD.OIL PUMP & JOINT ooz arom) -
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
50 4 172457-73520  GASKET 1 1
51 4  172457-73570  SEAL WASHER 1 1
52 4 24315-000140  O-RING, 1BP14.0 1 1
53 4 24315-000110 O-RING, 1BP11.0 3 3
54 4 24315-000080  O-RING, 1BP8.0 2 2
55 4  24315-000110 O-RING, 1BP11.0 1 1
56 4 24321-000850 O-RING, 1AG85.0 1 1
57 4  24315-000080 O-RING, 1BP8.0 1 1
58 4  24315-000180 O-RING, 1BP18.0 3 3
59 4 24325-000450  O-RING, 1BG45.0 1 1
60 3 172457-73620  BLOCKKIT, CYLINDER 1 1
61 3 172457-73630 RETAINER KIT 1 1
62 3 172457-73640  SWASH PLATE S/A 1 1
64 1 26013-120352  BOLT, M12X 35 2 2
R UNO.47i%, 51
46 RH UNO. 480 559% 8AF T,
B UNO. 46/, 47 INC. 48~59.
RH LN 4TH 5632 BHFET .
46 INC. 47~63.
Remarks
(1)For safety lock.
(2)For second gear traveling. N:Old %New, O:OId%»‘LS New, R:Old% New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT

Fig.70. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.)

R LNO. 481, 52
47 R UNO. 49/ 5595 EAFE T,

B LNO.471%, 48 INC.49~59.
BHUNO. 48 563 BHET,
47 INC. 48~63.

(A)=VI027-3C(JP)

0CK10-M39802 Fig.70
(D)=

Remarks

(1)For safety lock.

(2)For second gear traveling.
(3)For quick coupler.

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172168-71101 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1 26450-120402 BOLT, M12X 40 3 3 3
5 1 172957-73501 PUMP Q ASSY 1 1 1
6 2 172148-70301 PLUG 2 2 2
7 2 172122-70350 BALL, STEEL 1 1 1
8 2 172460-73160 WASHER, THRUST 1 1 1
9 2 172460-73180 RING, SNAP 1 1 1
10 2 172460-73200 BEARING, NEEDLE 1 1 1
11 2 172460-73220 STOPPER 1 1 1
12 2  172460-73240 HOLDER 1 1 1
13 2 172461-73270 SEAT, SPRING 1 1 1
14 2 172176-73290 SEAT, SPRING 1 1 1
15 2 172460-73330 BEARING, NEEDLE 1 1 1
16 2 172460-73340 STOPPER 1 1 1
17 2  172460-73350 SPRING, DISK 3 3 3
18 2 172460-73360 WASHER 1 1 1
19 2 172460-73370 PLUG 1 1 1
20 2 172460-73380 BUSH 1 1 1
21 2 172460-73390 PLATE 1 1 1
22 2  172460-73420 PIN 1 1 1
23 2  172960-73430 VALVE 1 1 1
24 3 172460-73900 VALVE, SOLENOID 1 1 1 1
25 3 172460-73910 VALVE, SOLENOID 1 1 1 2
26 3 172460-73920 VALVE, SOLENOID 1 1 1 3
27 3 24352-190110 O-RING, 219011 3 3 3
28 2 172122-73480 PIN 1 1 1
29 2 172122-73480 PIN 2 2 2
30 2 172452-73480 PLUG 6 6 6
31 2  172457-73510 SHAFT 1 1 1
32 2 172457-73530 BUSHING 2 2 2
33 2  172457-73540 VALVE PLATE 1 1 1
34 2  172457-73550 SPRING 1 1 1
35 2  172176-73560 SPRING 1 1 1
36 2 172457-73560 SPRING 1 1 1
37 2 172457-73580 PIN 1 1 1
38 2 172176-73590 SHIM 2 2 2
39 2 172457-73590 PIN 1 1 1
40 2 172176-73600 PLUG 1 1 1
41 2 172457-73600 GEAR PUMP 1 1 1
42 2 172176-73690 BREEDER, AIR 1 1 1
43 2 172176-73880 PUMP ASSY, TROCHOID 1 1 1
44 2 172176-73910 WASHER, THRUST 2 2 2
45 2  172176-73930 PIN 1 1 1
46 2 172176-73940 POPPET 1 1 1
47 2 172957-73060 KIT,PUMP Q 1 1 1
48 3 172957-73510 SEAL SET 1 1 1
49 4  172460-73190 SEAL, OIL 1 1 1
50 4 172460-73400 O-RING 1 1 1
51 4 172457-73520 GASKET 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.70

Fig.70. HYD.OIL PUMP & JOINT(QUICK HITCH SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
52 4 172457-73570 SEAL WASHER 1 1 1
53 4 24315-000140 O-RING, 1BP14.0 1 1 1
54 4 24315-000110 O-RING, 1BP11.0 3 3 3
55 4 24315-000080 O-RING, 1BP8.0 2 2 2
56 4 24315-000110 O-RING, 1BP11.0 1 1 1
57 4  24321-000850 O-RING, 1AG85.0 1 1 1
58 4  24315-000080 O-RING, 1BP8.0 1 1 1
59 4  24315-000180 O-RING, 1BP18.0 3 3 3
60 3 172457-73620 BLOCK KIT, CYLINDER 1 1 1
61 3 172457-73630 RETAINER KIT 1 1 1
62 3 172457-73640 SWASH PLATE S/A 1 1 1
64 1 26013-120352 BOLT, M12X 35 2 2 2

B H LNO. 4813, 52
47 R UNO. 49/ 5595 EAFE T,

B LNO.471%, 48 INC.49~59.
BHUNO. 48 563 BHET,

47 INGC. 48~63.

Remarks
(1)For safety lock.

(2)For second gear traveling.
(3)For quick coupler. N:Old %New, Q:0ld =5 New, R:0ld =5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.71

Fig.71. BOOM CYLINDER(CABIN SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172457-72230 COVER ASSY, CYLINDER 1
2 1 172457-72240 COVER, CYLINDER 1
3 1 172458-72270 COVER, SLIDE 1
4 1 172457-72400 CYLINDER ASSY, BOOM 1
5 2 172457-72110 TUBE ASSY, BOOM 1
5-1 2  172457-72250 TUBE ASSY, BOOM 1 N
(A=M/#35036)
6-1 3 172458-72130 BUSH 50-60 1
7-1 3 172165-81760 SEAL, DUST 50X60X4 2
7-2 3 172448-54120 SEAL, DUST 2 R
(A=2007.11)
B8 UNo. 414 8 2 172457-72140 ROD,BOOM 1
RHELNo. 5~ EEHET, 8-1 2 172457-72260 ROD ASSY,BOOM 1 N
4 INC. 5~31. (A=M/#35036)
4 9 4  172165-72161 NUT 1
’ 10 3 172168-72400 BUSH 45X55X40 1
1 3 172168-81410 SEAL, DUST 2
12 2 172457-72180 PISTON 1
13 2 172141-72190 WASHER 75 1
14 2 172457-72190 COLLAR, 27 38 1
15 2 172457-72200 PLUNGER 50,CUSHON 1
16 2  172457-72221 SEAL SET, HEAD 1
24 2 172141-72250 NUT 1
25 2  172457-72411 HEAD 75 40 1
27 3 24550-040300 BUSH, 40X30 1
28 2 172444-72961 SEAL SET, 75 40 1
31 2 24761-020000 NIPPLE, GREASE PT1/8 2
32 1 172186-72480 GUIDE, SLIDE 2
33 1 22217-100000 WASHER, SPRING 10 1
34 1 22217-100000 WASHER, SPRING 10 4
35 1 26116-100162 BOLT, M10X 16 PLATED 1
36 1 26116-100162 BOLT, M10X 16 PLATED 4
37 1 933147-03400 WASHER, BRAKE ARM 1
38 1 933168-14170 SPRING 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.72. BOOM CYLINDER(CANOPY SPEC.)

(A)=VI027-3C(JP)

0CK10-M39802 Fig.72
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A) (B) (©) (O) (E) (F)
1 1 172457-72100  CYLINDER ASSY, BOOM 11
2 2 172457-72110  TUBE ASSY, BOOM 11
2-1 2 172457-72250  TUBE ASSY, BOOM 11 N
(B=M/#35036) (C=M/#35036)
3-1 3 172458-72130  BUSH 50-60 11
4-1 3 172165-81760  SEAL, DUST 50X60X4 2 2
42 3 17244854120  SEAL, DUST 2 2 R
(B=2007.11) (C=2007.11)
5 2 172457-72140 ROD,BOOM 11
5-1 2 172457-72260 ROD ASSY,BOOM 11 N
(B=M/#35036) (C=M/#35036)
S LNo. 11, 6 4 172165-72161  NUT 11
Rl Lo Z-BERHET 7 3 17216872400  BUSH 45X55X40 11
8 3 172168-81410  SEAL, DUST )
1 9 2 172457-72161  HEAD ASSY 75 40 11
| 4 11 3 24550-040300  BUSH, 40X30 11
12 2 172457-72180  PISTON 11
13 2 172141-72190  WASHER 75 11
14 2 172457-72190  COLLAR, 27 38 11
15 2 172457-72200  PLUNGER 50,CUSHON 11
16 2 172457-72221  SEAL SET, HEAD 11
24 2 172141-72250  NUT 11
25 2 172444-72961  SEAL SET, 75 40 11
28 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
29 1 172457-72230 COVERASSY, CYLINDER 11
30 1 172457-72240  COVER, CYLINDER 11
31 1 172458-72270  COVER, SLIDE 11
32 1 172186-72480  GUIDE, SLIDE 2 2
33 1 22217-100000  WASHER, SPRING 10 11
34 1 22217-100000  WASHER, SPRING 10 4 4
35 1 26116-100162  BOLT, M10X 16 PLATED 11
36 1 26116-100162  BOLT, M10X 16 PLATED 4 4
37 1 933147-03400  WASHER, BRAKE ARM 11
38 1 933168-14170  SPRING 2 2

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.73

Fig.73. ARM CYLINDER o sou o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
5 (A) (B) (C) (D) (B) (F)

1 1 172137-46040  SEAT, SPRING 4 4 4

1-1 1 172137-46041  SEAT, SPRING 4 4 4 N

(A=M/#35253) (B=M/#35253) (C=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 11 1
3 1 172A23-72042  PIN 14X70 1 1 1
4 1 172A23-72050 GROMMET 1 1 1
5 1 172A23-72081  GUIDE, SLIDE 2 2 2
6 1 172A24-72301  CYLINDER, ARM 1 1 1
7 2 172457-72010  SEAL SET, HEAD 1 1 1
R LNo. 61, 13 2 172148-72050  PISTON 75 1 1 1
RH LNo. 7~31%8#ET. 14 2 172141-72190  WASHER 75 1 1 1
6 INC. 7~31. 15 2 172A24-72320  TUBE, ARM 1.1 1
6 17 3 172168-72410  BUSH 40X50X40 11 1
18 3 172448-72650  SEAL, DUST 2 2 2
19 2 172A24-72341  ROD ASSY 45,ARM 1 1 1
21 3 172168-72410  BUSH 40X50X40 11 1
22 3 172448-72650  SEAL, DUST 2 2 2
23 2 172148-72390  HEAD 7545 1.1 1
25 3 24550-045300  BUSH, 45X30 1 1 1
26 2 172444-72961  SEAL SET, 75 40 11 1
29 2 24761-040000  NIPPLE, GREASE B 1.1 1
30 2 24761-050000  NIPPLE, GREASE C 1 1 1
31 2 93311120200  NUT 1 1 1
32 1 172A24-72900  GUIDE ASSY 1 1 1
33 1 172A24-72950  PLATE,SLIDE(GREEN:97 1 1 1
34 1 22217-100000 WASHER, SPRING 10 4 4 4
35 1 22417-500250  PIN, COTTER 5.0X25 1 1 1
36 1 26076-100202  BOLT, 10.910X 20 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.74

Fig.74. BUCKET CYLINDER(STANDARD SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172137-46040 SEAT, SPRING 2 2

1-1 1 172137-46041 SEAT, SPRING 2 2 N

(A=M/#35253) (B=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 1 1
3 1 172A23-72042 PIN 14X70 1 1
4 1 172A23-72050 GROMMET 1 1
5 1 172A23-72081 GUIDE, SLIDE 2 2
6 1 172A24-72500 CYLINDER ASSY 1 1
7 2 172457-72050 SEAL SET, HEAD 1 1
13 2 172141-72250 NUT 1 1
14 2 172137-72453 SEAL SET, PISTON 60A 1 1
17 2  172A24-72520 TUBE, BUCKET 1 1
B4 LNo. 6%, 18 3 172168-72240 BUSH 38X50X40 1 1
Bt UNo. T~0%&HET. 20 3 172168-81270  SEAL, DUST 2 2
6 INC. 7~30. 21 2 172A24-72530 ROD ASSY,BUCKET 1 1
22 3 172168-72240 BUSH 38X50X40 1 1
24 3 172168-81270 SEAL, DUST 2 2
25 2 172141-72540 HEAD 6035, CYLINDER 1 1
27 3 24550-035300 BUSH, 35X30 1 1
28 2 172457-72580 PISTON 60 1 1
29 2  24761-040000 NIPPLE, GREASE B 2 2
30 2 933125-59600 WASHER 60 B, LOCK 1 1
31 1 172A25-72900 GUIDE ASSY 1 1
32 1 172A25-72950 PLATE,SIDE 700 (97) 1 1
33 1 22217-100000 WASHER, SPRING 10 1 1
34 1 22217-100000 WASHER, SPRING 10 2 2
35 1 22417-500250 PIN, COTTER 5.0X25 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1
38 1 933147-03400 WASHER, BRAKE ARM 1 1
39 1 933168-14170 SPRING 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.75

Fig.75. BUCKET CYLINDER(QUICK HITCH SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172137-46040 SEAT, SPRING 2 2 2

1-1 1 172137-46041 SEAT, SPRING 2 2 2 N

(A=M/#35253) (B=M/#35253) (C=M/#35253)

2 1 172A23-72020 WASHER 15X30X1 1 1 1
3 1 172A23-72042 PIN 14X70 1 1 1
4 1 172A23-72050 GROMMET 1 1 1
5 1 172A23-72081 GUIDE, SLIDE 2 2 2
6 1 172A25-72500 CYLINDER ASSY 1 1 1
7 2 172458-72030 SEAL SET, HEAD 1 1 1
13 2 172141-72250 NUT 1 1 1
14 2 172142-72510 HEAD 65 40 W/BUSH 1 1 1
16 3 24550-040300 BUSH, 40X30 1 1 1
B LNo. 6. 17 2 172A25-72520 TUBE, BUCKET 1 1 1
B CNo T~0E&HET, 18 3 17216872240  BUSH 38X50X40 11 1
6 INC. 7~30. 20 3 172168-81270 SEAL, DUST 2 2 2
21 2 172142-72560 WASHER 65, LOCK 1 1 1
22 2  172A25-72580 ROD ASSY,BUCKET 1 1 1
23 3 172168-72240 BUSH 38X50X40 1 1 1
25 3 172168-81270 SEAL, DUST 2 2 2
26 2 172148-72791 PISTON 65 27 1 1 1
27 2 172148-72941 SEAL SET, PISTON 1 1 1
30 2  24761-040000 NIPPLE, GREASE B 2 2 2
31 1 172A25-72900 GUIDE ASSY 1 1 1
32 1 172A25-72950 PLATE,SIDE 700 (97) 1 1 1
33 1 22217-100000 WASHER, SPRING 10 1 1 1
34 1 22217-100000 WASHER, SPRING 10 2 2 2
35 1 22417-500250 PIN, COTTER 5.0X25 1 1 1
36 1 26076-100202 BOLT, 10.910X 20 2 2 2
37 1 26116-100162 BOLT, M10X 16 PLATED 1 1 1
38 1 933147-03400 WASHER, BRAKE ARM 1 1 1
39 1 933168-14170 SPRING 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.76

Fig.76. SWING CYLINDER ooz arom) er
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description W ® (C)Q‘t{D) © @ |
CABIN SPEC. gﬁ tng yfés:& anET 1 1 172457-72700  CYLINDERASSY, SWING 11 1
431 TING, 2~93. ° 2 2 172458-72050  SEAL SET, HEAD 11 1
\if 8 2 172141-72250  NUT 1.1 1
32— 1 9 2 172142-72260 WASHER 80 B 1 1 1
10 2 172175-72480  PISTON 80 11 1
’ 1 2 172457-72710-2 TUBE ASSY, SWING 1. 1 1
11-1 2 172457-72760-1 TUBE ASSY, SWING 11 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
REFER TO Fig. 112 12 3 172448-72650  SEAL, DUST 2 2 2
13 3 172458-72740  BUSH 40X40,SO 11 1
14 2 172422-72760  HEAD 11 1
16 3 24550-040300  BUSH, 40X30 1.1 1
17 2 172458-72770  ROD ASSY,SWING 11 1
1741 2 172458-72880 ROD ASSY,SWING 11 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
18 3 172165-72310  BUSH 40X40 11 1
19 3 172448-72650  SEAL, DUST 2 2 2
20 2 172142-72951  SEAL SET, PISTON 1.1 1
23 2 24761-050000  NIPPLE, GREASE C 11 1
24 1 172458-72860  COVER, SWING 11
26 2 172458-72850  SHEET, SWING 1.1
27 1 22217-100000 WASHER, SPRING 10 11
28 1 26116-100162  BOLT, M10X 16 PLATED 11
29 1 933147-03400  WASHER, BRAKE ARM 1.1
30 1 933168-14170  SPRING 2 2
31 1 22157-100000 WASHER, 10 1
32 1 22217-100000  WASHER, SPRING 10 1
33 1 22217-100000 WASHER, SPRING 10 4 4
33-1 1 26116-100162  BOLT, M10X 16 PLATED 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.77

Fig.77. BLADE CYLINDER ooz arom) er
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

S LNo. 21, 1 1 172422-72790  COVER, BLADE 11 1
RHLNo. 3~2EFEHFT. 2 1 172457-72900  CYLINDER, BLADE 11 1
2 ING. 3~22. 3 2 17214172190 WASHER 75 11 1
4 2 17217572550  NUT 11 1
5 2 17245872650  ROD ASSY,BLADE 11 1

51 2 172458-72690 ROD ASSY,BLADE 11 1 N

(A=M/#35036) (B=M/#35036) (C=M/#35036)

6 4 23871-005000 PLUG, ROO5 11 1
7 3 172168-72410  BUSH 40X50X40 1 1 1
8 3 172448-72650  SEAL, DUST 2 2 2
9 2 17214172690  HEAD 75 40 W/BUSH 11 1
1 3 24550-040300  BUSH, 40X30 1 1 1
12 2 17245772910  TUBE, BLADE 11 1

1241 2 172457-72930-2 TUBE ASSY, BLADE 11 1 N

(A=M/#35036) (B=M/#35036) (C=M/#35036)

13 3 17216872410  BUSH 40X50X40 11 1
14 3 17244872650  SEAL, DUST 2 2 2
15 2 17244472940  SEAL SET 11 1
21 2 172457-72950  PISTON 75X30 11 1
22 2 172444-72961  SEAL SET, 7540 111
25 1 26013-100162  BOLT, M10X 16 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.78. HITCH CYLINDER

1

4

R UNo. 11,
RHLNo. 2~25%8#HFT .
1 INC. 2~25.

0CK10-M39802 Fig.78

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172958-72801 CYLINDER ASSY, HITCH 1 1 1
2 2 172156-72400 NUT 1 1 1
3 2 172958-72760 SEAL SET, HEAD 1 1 1
8 2 172958-72770 SEAL SET, PISTON 1 1 1
1 2 172958-72811-4 TUBE, HITCH 1 1 1
13 3 172958-72970 BUSH 30-40-13 2 2 2
14 2 172958-72830 ROD ASSY,HITCH 1 1 1
14-1 2 172958-72750 ROD ASSY,HITCH 1 1 1 N
(A=M/#35036) (B=M/#35036) (C=M/#35036)
15 3 172156-72770 BUSH, PIN 25 35 B 1 1 1
16 2 172958-72860 HEAD ASSY 50 25 1 1 1
18 3 24550-025150 BUSH, 25X15 1 1 1
19 2 172958-72890 PISTON 50 25 1 1 1
20 2 172958-72950 O-RING 1 1 1
21 2 172958-72960 O-RING 1 1 1
22 2 172958-72982 CHECK VALVE(GREEN:97 1 1 1
23 2 23871-005000 PLUG, R005 2 2 2
24 2 24761-050000 NIPPLE, GREASE C 1 1 1
25 2 26450-060352 BOLT, M6X 35 4 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.79

; A)=VI027-3C(JP D)=
Fig.79. TRAVEL MOTOR vz s o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172457-73700 MOTOR ASSY, TRAVEL 2 2 2
2 2 172147-70220 PLUG 4 4 4
4 2 172141-70450 SEAT, SPRING 4 4 4
5 2 172141-70460  SPRING 4 4 4
6 2 172141-70470 CAP 4 4 4
7 2  172168-71950 SPRING 4 4 4
8 2 172638-73330 PLATE, VALVE 2 2 2
9 2 172421-73400 SPRING 2 2 2
10 2 172122-73470 PIN 2 2 2
11 2 172122-73480 PIN 4 4 4
13 2 172450-73500 PLATE, SWASH 2 2 2
14 2 172450-73510 BALL, STEEL 4 4 4
15 2 172450-73550 PISTON ASSY 4 4 4
16 2 172183-73670 SHAFT 2 2 2
17 2 172183-73770 PLUG 6 6 6
18 2 172183-73780 PLUG 2 2 2
19 2 172183-73870 PLUG 8 8 8
20 2 172312-74790 ORIFICE 4 4 4
21 2 172312-74790 ORIFICE 8 8 8
22 2  24101-060024 BEARING, BALL 6002 2 2 2
23 2 24101-060044 BEARING, BALL 6004 2 2 2
27 2 26450-080202 BOLT, M8X 20 12 12 12
28 2  172450-73620 BLOCK KIT, CYLINDER 2 2 2
38 2 172421-73450 BASE PLATE ASSY 2 2 2
40 4 172141-70410 VALVE, CHECK 4 4 4
41 4 172141-70420 SPRING 4 4 4
42 4 172141-70440 O-RING 4 4 4
43 4 172421-73380 PLUG 4 4 4
44 4  172183-73730 PLUNGER 2 2 2
47 2 172457-73720 GEAR, REDUCTION 2 2 2
48 3 172141-70110 SCREW 8 8 8
49 3 172147-70120 GAUGE ASSY 8 8 8
50 3  172141-70150 GAUGE, W/ROLLER 6 6 6
51 3  172141-70160 RACE, INNER 6 6 6
52 3 172148-70301 PLUG 4 4 4
53 3 172122-70350 BALL, STEEL 198 198 198
54 3 172122-70350 BALL, STEEL 20 20 20
55 3 172450-73330 PLUG 4 4 4
56 3  172456-73350 NUT, RING 2 2 2
57 3 172456-73360 GEAR, PLANETARY 8 8 8
58 3 172456-73370 INNER RACE 8 8 8
59 3 172456-73380 GEAR, SUN 2 2 2
60 3 172456-73390 SNAP RING 2 2 2
4 ‘1,' -l Y 30 61 3 172456-73420 THRUST PLATE 2 2 2
9 @_18 SN 81 62 3 172122-73430 PLUG 4 4 4
SEAL KIT 88— 63 3 172456-73430 THRUST PLATE 2 2 2
192421-73440 64 3 172456-73440  THRUST PLATE 2 2 2
65 3 172456-73450 COVER 2 2 2
66 3  172183-73510 SEAL, FLOATING 2 2 2
67 3  172183-73520 BEARING 2 2 2

68 172183-73560 WASHER, THRUST

w
(e ]
(e ]
(e ]

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.79

Fig.79. TRAVEL MOTOR groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
69 3  172183-73570 PLATE, THRUST 2 2 2
70 3  172183-73660 WIRE 2 2 2
7 3 172457-73730 HOLDER 2 2 2
72 3 172457-73740 GEAR, PLANETARY 6 6 6
73 3 172457-73770 GEAR, DRIVE 2 2 2
76 2  172457-73750 VALVE ASSY 2 2 2
77 3 172457-73760 RELIFE VALVE 4 4 4
80 4  172147-70610 SHIM 4 4 4
81 4 172162-70760 SHIM 12 12 12
82 4 172173-73440 ORIFICE 4 4 4
87 3  172183-73810 VALVE BODY 2 2 2
88 3 23871-020000 PLUG, R02 4 4 4
91 3 26450-060402 BOLT, M6X 40 8 8 8
92 1 172421-73440 SEAL SET 2 2 2
109 1 26013-100302 BOLT, M10X 30 24 24 24

92 &—18 L s
SEAL KIT
172421-73440

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.80

IS
EN

172457-73780  RELIEF VALVE
172458-74300  CASE

N
©

a
o

172458-74310 BALL BEARING
172458-74320 SHAFT
172458-74330 PLATE, VALVE

[$ )]
N =

)]
w

172450-77050 PLATE, THRUST
172450-77070 SPRING
172450-77080 WASHER

[S 0]
a B

a
(e}

172450-77090 PIN
172450-77110 DISK
172450-77120 PISTON, BRAKE

[$,0) ]
o

a
o

172450-77130  SEAT, SPRING
172450-77140  SPRING ASSY, DISK
172450-77170  PIN

D D
- O

(o2}
N

172450-77190  CHECK VALVE
172450-77220  KIT,CYLINDER BLOCK
172458-74910  REPAIRKIT

~N 3
N ©

o}
(e}

22217-140000 WASHER, SPRING 14
26116-140452 BOLT, M14X 45 PLATED

Fig.80. TURNING MOTOR Bviosr seom -
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 172457-73711 MOTOR ASSY, TURNING 1
2 172124-70390 BOLT, SOCKET 2
3 172458-73400 GEAR ASSY, REDUCTION 1
4 1A6240-37360 PLUG 1
5 172450-73830 COLLAR 1
6 172450-73850 WASHER,THRUST 3
7 172450-73860 INNER RACE 3
8 172450-73870 NEEDLE BEARING 3
9 172458-73970 GEAR, PLANETARY 3
10 172458-73980 PLATE, THRUST 1
11 172458-73990 GEAR, DRIVE 1
14 172458-74350 HOUSING ASSY 1
15 172450-73750 SEAL, OIL 1
28 172458-73960 COLLAR 1
29 172457-73410 PISTON MOTOR 1
30 1A6240-37360 PLUG 2
32 172147-70280 COLLAR 1
33 172148-70301 PLUG 1
34 172147-70330 HOLDER, RETAINER 1
35 172124-70380 ORIFICE 1
36 172124-70390 BOLT, SOCKET 5
37 172147-70390 BALL BEARING 1
172147-70500 PLUG 2
39 172122-70630 SNAP RING 1
40 172122-73470 PIN 1
41 172638-73470 SPRING 2
42 172423-73530 RETAINER PLATE 1
43 172459-73740 COVER 1
2
1
1
1
1
1
1
1
3
1
1
2
1
2
2
1
1
6
6

w

©
S A AW W W WWWWWWWNWLWWWWWWWWWWWWWwWwWwWwwwNnDsBRWWWLWWWWWWINN -
O O[22 A NN AN WA aAalaa alaNNaAaaAaNAaAaAaN A0 aAla AN2 A Qe a Al w Wlwa alapn
O O[22 A NN AN WA AaAalaa alaNNaAaAaNAaAaAaN A0 aAla AN2 A Qe a Al w Wlwa alapn

©
J

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.81

Fig.81. SWIVEL JOINT groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172444-73802 JOINT ASSY, SWIVEL 1 1 1
1-1 1 172444-73803 JOINT ASSY, SWIVEL 1 1 1 R
(A=M/#35115) (B=M/#35115) (C=M/#35115)

2 2 172444-73810 SHAFT ASSY, SWIVEL 1 1 1

3 2  172444-73831 HUB, SWIVEL 1 1 1

4 2  172444-73840 FLANGE, SWIVEL 1 1 1

5 2 172137-73860 SPACER, SWIVEL 1 1 1

6 2  22242-000451 RING, 45 1 1 1

7 2 23871-020000 PLUG, R02 7 7 7

8 2  26013-100352 BOLT, M10X 35 3 3 3

9 2 172444-73880 SEAL SET, SWIVEL 1 1 1

10 3 172142-73800 O-RING 1 1 1

11 3 172458-73820 SEAL, SWIVEL 7 7 7
111 3 172447-73840 SEAL 7 7 7 R

(A=M/#35115) (B=M/#35115) (C=M#35115)

12 3 172148-73870 RING EL, BACK UP 1 1 1

13 3 24311-000750 O-RING, 1AP75.0 1 1 1

14 3 24321-000700 O-RING, 1AG70.0 1 1 1

15 1 22217-100000 WASHER, SPRING 10 4 4 4

16 1 26116-100652 BOLT, M10X 65 PLATED 4 4 4

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.82. CONTROL VALVE(1/6)

(A)=VI027-3C(JP)

0CK10-M39802 Fig.82
(D)=

(B)=VIO27-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
IEENo. 820 K1 LNo. 11 (A) (B) (C) (O) (E) (F)
o Bn Rt LN 2~ 2L 1 1 17245774101  VALVE ASSY, CONTROL 11
B No. 840> B H CNo. 1~25 & 2 2 172457-74290  SECTION, BOOM LOCK 1 1 1
S ENo. 8500 B LNo. 1~30& 3 3 172457-74250  SECTION,BOOM LOCK 1 1 1
T ENo. 860 R H LNo. 1~34& 4 3 172456-74440  VALVE, RELIEF 1 1 1
EFER T0 Fig. 44 EENo. 87O RH LNo. 1~25%&#FT . 5 2 172458-74720 O-RING 2 2 2
1 Fig. 82 Ref.No. 1 6 2 172458-74730  BOLT L380 4 4 4
[ 4 INC.Fig. 82 Ref. No. 2~22. 7 2 172458-74860  SECTION, BUCKET 11 1
Fig. 83 Ref.No.1~28. 8 3 172458-74610  SECTION ASSY, BUCKET 1 1 1
Fig. 84 Ref.No. 1~25. 9 4  172458-74150  VALVE, REVERSE 11 1
Fig. 85 Ref.No. 1~30.
Fig. 86 Ref.No.1~34. 10 4 172458-74160  SPRING, VALVE 1 1 1
Ry b Fig. 87 Ref.No.1~25. 11 4 17245874230  O-RING 2 2 2
BUCKET 12 4  172458-74240  COVER, PILOT 111
13 4  172458-74250 COVER, PILOT 1 1 1
14 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
15 4 172458-74620  SPOOL ASSY, BUCKET 1 1 1
16 4 172458-74630  STAY, VALVE 1 1 1
17 4 24315-000110  O-RING, 1BP11.0 1 1 1
18 3 172458-74710  VALVE, RELIEF 2 2 2
S nmwh 19 2 24311-000180  O-RING, 1AP18.0 2 2 2
BOOM LOCK 20 2 24315-000090 O-RING, 1BP9.0 1 1 1
21 2 24315-000100  O-RING, 1BP10.0 1 1 1
22 2 26716-080002  NUT, M8 4 4 4
23 1 26013-100162  BOLT, M10X 16 3 3 3
P
&?@t"’%
S
"\ RS
R
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.83

(3l
N
©

172458-74360  SPRING, VALVE

—

-
©

) 172458-74460  PLUG GPM1/32
TRAVEL (RIGHT)

Fig.83. CONTROL VALVE(2/6) (Bnoar-scun) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
TEENo. 820 Rt LNo. 11 (A) (B) (C) (D) (E) (F)

EE“O- ggg’);ﬁ tnO f:ggg 1 172457-74230  SECTION, BOOM 1
35 Ng: AR L,N2: 1255 2 172457-74170  SECTION ASSY, BOOM 1
HENo. 85 B LNo. 1~30& 3 172458-74150  VALVE, REVERSE 1
TE ENo. 860 R H LNo. 1~34& 4 172458-74160  SPRING, VALVE 1
EENo. 8TORH LNo. 1~25%8#ET, 5 172457-74180  SPOOL ASSY, BOOM 1
Fig. 82 Ref.No. 1 6 172458-74230  O-RING 2
INC.Fig. 82 Ref.No.2~22. 7 172458-74240 COVER, PILOT 1
Fig. 83 Ref.No. 1~28. 8 172458-74250  COVER, PILOT 1
Fig. 84 Ref. No.1~25. 9 172458-74260  SWP HEX.BOLT 5X20 4
E:g gg E:i 53 }:gg: 10 172458-74630  STAY, VALVE 1
Fig. 87 Ref. No. 1~25. 1" 24315-000110 O-RING, 1BP11.0 1
12 172447-74221  PORT RELIFE VALVE 1
13 172458-74560  SECTION ASSY, TRAVEL 1
172458-74130  DUST WIPER 1
15 172458-74140  RETAINER, SEAL 1
16 172458-74170  CAP, SPRING 1
17 172458-74290  VALVE, REVERSE 1
1
2
1
1
1
1
2
2
2
2
1

-
£
NINN WDWWWWWWWWRWONWAEDRABEEDMDDAMDMBPDON

AN NN A2 aAalaa N2 aalaaalaaalbha alpaalaaan
AN NN A2 aAalaa N2 aalaaalaaalbha alppaalaaa

20 172458-74570 SPOOL ASSY, TRAVEL
21 172458-74640 STAY, VALVE
22 24311-000120 O-RING, 1AP12.0
23 24315-000110 O-RING, 1BP11.0
24 26450-050102 BOLT, M5X 10
25 26450-050182 BOLT, M5X 18
P 26 172458-74720 O-RING
27 24311-000060 O-RING, 1AP6.0
28 24311-000180 O-RING, 1AP18.0

N =CXJe)
[ FO®O
%7, J— L. (BOOM)
FE1T : & (TRAVEL:RIGHT)
" @)
Al
or AT
<4m 0030
OO0
q@oog
% EO@O%
DO

4

>

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.84
Fig.84. CONTROL VALVE(3/6) (BvioaT-ShUP) or
(C)=VI027-3P(EX) (F)=

. Lew. Parts No. Description Qty I
EENo. 8200 Rt LNo. 11 (A (B) (C) D) (E) (F)

p4
o

T BNo. 820 R i LNo. 2~22& R

BB No. 83D R UNo. 1~28 5 172458-74440  SECTION ASSY, TRAVEL

15 ENo. 84 B UNo. 1~25& 172458-74130  DUST WIPER
172458-74140  RETAINER, SEAL

THENo. 85D R i LNo. 1~30&
172458-74170 CAP, SPRING

T ENo. 86 E.H LNo. 1~34&
EENo. 8TQRH LNo. 1~25%&#% T, 172458-74290  VALVE, REVERSE
172458-74360  SPRING, VALVE

Fig. 82 Ref.No. 1
INC. Fig. 82 Ref. No. 2~22. 172458-74450  SPOOL ASSY, TRAVEL
Fig. 83 Ref. No. 1~28. 17245874460  PLUG GPM1/32
172458-74640  STAY, VALVE

0 N O WN =

©

Fig. 84 Ref. No. 1~25.

Fig. 85 Ref. No. 1~30.

Fig. 86 Ref.No.1~34. 24311-000120 O-RING, 1AP12.0
24315-000110  O-RING, 1BP11.0

26450-050102  BOLT, M5X 10

-
o

Fig. 87 Ref.No.1~25.

-
N =

gﬁ,ﬁu 26450-050182  BOLT, M5X 18
14 17245874720  O-RING
15 17245874820  PART,SUPPLY
16 17245874520  SECTION ASSY
17 172458-74230  O-RING
18 17245874240  COVER, PILOT
EFT (E) 19 172458-74260  SWP HEX.BOLT 5X20
TRAVEL (LEFT) 20 172458-74530  SEAT, SPRING
21 172458-74540  SPRING, RETURN

N
N

172458-74550 COVER, PILOT
172458-74680 RELIEF 210/30
24311-000060 O-RING, 1AP6.0

23

NN
O]

B
1
1
1
1
1
1
1
2
1
1
1
2
2
2
1
1
2
1
4
1
1
1
2
2
1

-
w
NINWBRARIBRDEBAIBEBROINDNN WWWWWWWWWWWWN
AN N2 afRNaNNaAaAaNPDNN A a2l aala aa
AN N 22 afRNaNNa2AaAaNPDNNA a2l aala aa

N
6]

24311-000180 O-RING, 1AP18.0

[ FO®MO
L FO®O][®0
(CECc® @
0DO
- -~ k4 (SUPPLY)
PRONT LA - -~ 47 : % (TRAVEL:LEFT)
000
<= 030
030
D00 ®
% 020
@X0Xe)
B A Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.85

N
©

172458-74710  VALVE, RELIEF
24311-000180 O-RING, 1AP18.0

Fig.85. CONTROL VALVE(4/6) (g-viozr scup) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
EENo. 820> R H LNo. 11& (A) (B) (C) (D) (E) (F)

gsﬁg- ggg%ﬁ tng f:ggi 1 2 172457-74220  SECTION, ARM 11 1
BB No. 84 B H UNo. 1~25 & 2 3 172457-74150  SECTION ASSY, ARM 11 1
EEBNo. 85M K LNo. 1~30& 3 4  172458-74150 VALVE, REVERSE 1 1 1
T ENo. 86 ELH LNo. 1~34& 4 4 172457-74160  SPOOL ASSY, ARM 11 1
HENo. 87O R LNo. 1~2BERHET 5 4  172458-74160  SPRING, VALVE 11 1
Fig. 82 Ref.No. 1 6 4 17245874230  O-RING 2 2 2
INC.Fig. 82 Ref. No. 2~22. 7 4 17245874240  COVER, PILOT 11 1
Fig. 83 Ref.No.1~28. 8 4  172458-74250  COVER, PILOT 1 1 1
E!g- gg ;i x°- }:gg 9 4 172458-74260  SWP HEX.BOLT 5X20 4 4 4
Fis 86 Rof No 134 10 4 17245874630  STAY, VALVE 11 1
Fig. 87 Ref. No. 1~25. 11 4 24315-000110  O-RING, 1BP11.0 111
12 3 172447-74221  PORT RELIFE VALVE 1 1 1
13 3 17245874710  VALVE, RELIEF 11 1
14 2 17245874720  O-RING 2 2 2
15 2 172458-74800  SECTION, SWING 1 1 1
16 3 172447-74230  ANTI-CAVITATION 11 1
17 3 172458-74420  SECTION ASSY, SWING 11 1
18 4 172458-74130  DUST WIPER 1 1 1
19 4 17245874140  RETAINER, SEAL 11 1
20 4 17245874150  VALVE, REVERSE 11 1
21 4 17245874160  SPRING, VALVE 11 1
22 4 17245874430  SPOOL ASSY, SWING 11 1
23 4 17245874630  STAY, VALVE 11 1
24 4 24311-000120  O-RING, 1AP12.0 1 1 1
25 4 24315-000110  O-RING, 1BP11.0 11 1
26 4  26450-050102  BOLT, M5X 10 2 2 2
27 4 26450-050182  BOLT, M5X 18 2 2 2
28 4 17245874170  CAP, SPRING 11 1
3 11 1
2 2 2 2

w
o

————— R A 4 (SHING)
---7—.s (ARM)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.86. CONTROL VALVE(5/6)

32

e

B
FRONT

=

IEBNo. 82 R H LNo. 11%

EEBNo. 820 R Hi LNo. 2~22¢&

T ENo. 83D R H LNo. 1~28&

I ENo. 84D R H LNo. 1~25¢&

15 EBNo. 85 R H LNo. 1~30&

IEENo. 86 R H LNo. 1~34&

IEEBNo. 8TMRH LNo. 1~25%&#HF T,

Fig. 82 Ref.No.1

INC.Fig. 82 Ref. No. 2~22.
Fig. 83 Ref.No.1~28.
Fig. 84 Ref.No.1~25.
Fig. 85 Ref.No.1~30.
Fig. 86 Ref.No.1~34.
Fig. 87 Ref.No.1~25.

33
0 MO
@) O | @0
0® @
00O
®
0®O0
0®0
0 @O0

----PTO(P.T.0.)
- - -& i (CONFLUENCE)

020
000
B A

(A)=VI027-3C(JP)

0CK10-M39802 Fig.86
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)

1 2 172457-74210 SECTION, CONFLUENE 1 1 1
2 3 172457-74130 SECTION ASSY 1 1 1

3 4  172457-74140 SPOOL ASSY 1 1 1

4 4 172457-74190 LIMITTER, M6 0.9 1 1 1
5 4 172458-74230 O-RING 2 2 2
6 4 172458-74240 COVER, PILOT 1 1 1
7 4  172458-74250 COVER, PILOT 1 1 1
8 4  172458-74260 SWP HEX.BOLT 5X20 4 4 4
9 4 172458-74290 VALVE, REVERSE 2 2 2
10 4 172458-74360 SPRING, VALVE 2 2 2
11 4 172458-74640 STAY, VALVE 2 2 2
12 4  172458-74660 PLUG NPT1/16,SCREW 2 2 2
13 4 172458-74670 PLUG,PF1/8 2 2 2
14 4 24315-000080 O-RING, 1BP8.0 2 2 2
15 4  24315-000110 O-RING, 1BP11.0 2 2 2
16 3 172458-74690 RELIEF 210/19 1 1 1
17 2 172457-74280 SECTION ASSY, PTO 1 1 1
18 3 172457-74310 SECTION ASSY, PTO 1 1 1
19 4 172458-74130 DUST WIPER 1 1 1
20 4 172458-74140 RETAINER, SEAL 1 1 1
21 4  172458-74170 CAP, SPRING 1 1 1
22 4 172490-74310 VALVE, REVERSE 1 1 1
23 4 172490-74320 SPRING, VALVE 1 1 1
24 4 172490-74330 STAY, VALVE 1 1 1
25 4 172458-74390 SPOOL ASSY, PTO 1 1 1
26 4 172458-74650 STAY, VALVE 2 2 2
27 4  24311-000120 O-RING, 1AP12.0 1 1 1
28 4 24315-000110 O-RING, 1BP11.0 1 1 1
29 4 24315-000140 O-RING, 1BP14.0 2 2 2
30 4  26450-050102 BOLT, M5X 10 2 2 2
31 4  26450-050182 BOLT, M5X 18 2 2 2
32 3 172458-74740 SHUT OFF VALVE 2 2 2
33 2 172458-74720 O-RING 2 2 2
34 2  24311-000180 O-RING, 1AP18.0 1 1 1

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT

0CK10-M39802 Fig.87

Fig.87. CONTROL VALVE(6/6) (-viozr scup or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
EEBNo. 820 RH LNo. 1(& (A) (B) (C) (D) (E) (F)
gsng- 358%,55 tng %:ggi 1 2 172457-74110  SECTION ASSY 11 1
IEENo: SAM R HH L,No: 1~25& 2 3 172457-74120 SPOOL ASSY, SWING 1 1 1
EBNo. 85 B LNo. 1~30& 3 3 172458-74150 VALVE, REVERSE 1 1 1
TEENo. 86 R H LNo. 1~34& 4 3 172458-74160 SPRING, VALVE 1 1 1
EENo. 87O RH LNo. 1~25%&#HF T, 5 3 172458-74230 O-RING 2 2 2
Fig. 82 Ref.No. 1 6 3 172458-74240  COVER, PILOT 1.1 1
INC.Fig. 82 Ref.No.2~22. 7 3 172458-74250 COVER, PILOT 1 1 1
Fig. 83 Ref.No. 1~28. 8 3 172458-74260  SWP HEX.BOLT 5X20 4 4 4
E:g- gg g:i- ng }:gg- 9 3 17245874630  STAY, VALVE 111
Fig 86 Ref No. 1~34. 10 3 24315000110  O-RING, 1BP11.0 11 1
%ﬁl\l ING Fig. 87 Ref.No. 1~25. 1 2  172457-74260 SECTION ASSY, BLADE 1 1 1
12 3 172457-74270 SPOOL ASSY, BLADE 1 1 1
13 4 172458-74130 DUST WIPER 1 1 1
TL—F 14 4 172458-74140 RETAINER, SEAL 1 1 1
15 4  172458-74150 VALVE, REVERSE 1 1 1
16 4 172458-74160 SPRING, VALVE 1 1 1
17 4 172458-74170 CAP, SPRING 1 1 1
18 4  172457-74300 SPOOL ASSY, BLADE 1 1 1
19 4 172458-74630 STAY, VALVE 1 1 1
20 4  24311-000120 O-RING, 1AP12.0 1 1 1
21 4  24315-000110 O-RING, 1BP11.0 1 1 1
22 4  26450-050102 BOLT, M5X 10 2 2 2
23 4  26450-050182 BOLT, M5X 18 2 2 2
24 3 172458-74700 VALVE, RELIEF 1 1 1
25 2  172458-74720 O-RING 1 1 1
[ o ®O
__EO®O |0
[ @ @
O WO
Trowt U%i—)o QO
O ®O0
<= E%
O ®0
d[oOOe
% -- -}l (TURNING)
A ---J L— F (BLADE)
B A N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.88
Fig.88. REMOTE CONTROL VALVE(STANDARD SPEC.) (BvioaT-ShUP) or
(C)=VI027-3P(EX) (F)=

Lev. Parts No. Description Qty I
(A) (B) (C) (D) (E) (F)

p4
°

—~

B

1 1 172455-74701 VALVE ASSY, REMO.CON 1 1 1
2 2 172455-74240 SPRING 4 4 4
3 2 172455-74710 BELLOWS 1 1 1
4 2 172448-74760 PLATE 1 1 1
5 2 172448-74770 PLUG 4 4 4
6 2 172448-74780 ROD Q,PUSH 4 4 4
7 2 172448-74790 SEAL 4 4 4
8 2 172448-74910 SEAT, SPRING 4 4 4
9 2 172448-74920  WASHER 4 4 4
10 2 172448-74930 SPRING 4 4 4
1" 2 172448-74950  JOINT 1 1 1
12 2 172448-74960 PLATE, CIRCLE 1 1 1
13 2 172448-74970 NUT, ADJUST 1 1 1
14 2 24315-000200 O-RING, 1BP20.0 4 4 4
15 1 172458-74500 REMO-CON.VALVE M2 1 1 1
16 2 172455-74240 SPRING 4 4 4
17 2 172455-74710 BELLOWS 1 1 1
18 2  172448-74720 SLEEVE, SPOOL 1 1 1
22 3 22351-050010 PIN, SPRING 5.0X10 1 1 1
23 2 172448-74760 PLATE 1 1 1
24 2 172448-74770 PLUG 4 4 4
25 2 172448-74780 ROD Q,PUSH 4 4 4
26 2 172448-74790 SEAL 4 4 4
27 2 172448-74810 PLATE, PORT 1 1 1
28 2 172448-74820 PACKING 2 2 2
29 2 172448-74830 O-RING 1 1 1
30 2  172448-74860 O-RING 2 2 2
31 2 172448-74870 O-RING 1 1 1
32 2 172448-74880 O-RING 1 1 1
33 2  172448-74910 SEAT, SPRING 4 4 4
34 2 172448-74920 WASHER 4 4 4
35 2 172448-74930 SPRING 4 4 4
36 2 172448-74950  JOINT 1 1 1
37 2 172448-74960 PLATE, CIRCLE 1 1 1
38 2 172448-74970 NUT, ADJUST 1 1 1
39 2 172448-74980 O-RING 1 1 1
40 2 172448-74990 DISTANZBUCHSE 1 1 1
41 2 24315-000200 O-RING, 1BP20.0 4 4 4
42 2 26450-080652 BOLT, M8X 65 2 2 2
43 1 172448-74730 PLUG 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.89

Fig.89. REMOTE CONTROL VALVE(4-WAY SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172455-74701 VALVE ASSY, REMO.CON 2 2
2 2 172455-74240 SPRING 8 8
3 2 172455-74710 BELLOWS 2 2
4 2 172448-74760 PLATE 2 2
5 2 172448-74770 PLUG 8 8
6 2  172448-74780 ROD Q,PUSH 8 8
7 2  172448-74790 SEAL 8 8
8 2  172448-74910 SEAT, SPRING 8 8
9 2  172448-74920 WASHER 8 8
10 2 172448-74930 SPRING 8 8
11 2 172448-74950 JOINT 2 2
12 2  172448-74960 PLATE, CIRCLE 2 2
13 2 172448-74970 NUT, ADJUST 2 2
14 2 24315-000200 O-RING, 1BP20.0 8 8

REFER TO Fig. 3!

REFER TO Fig. 36

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.90
Fig.90. ROTARY VALVE(4-WAY SPEC.) (byviosr snur) -
(C)=VI027-3P(EX) (F)=

Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)

p4
°

B

1 1 172151-74601  VALVE 11
2 2 182900-16530  COVER 11
3 2 182900-22300  SPRING 11
4 2 172151-74740  PLATE, MARK 11
5 2 182900-77190  BOLT 8 8
6 2 182900-77200  BOLT 8 8
7 2 182900-77210  DUST SEAL 11
8 2 182900-77220  COVER 11
9 2 182900-77230  WING BOLT 11
10 2 182900-77240  BOLT 2 2
11 2 182900-77250  LEVER 11
FrEL, Fo/ B 12 2 24190-100001  BALL, STEEL 5/16 11
CABIN, GANOPY  SPEC. 13 2 24311000280  O-RING, 1AP28.0 11
14 2 24321-000600  O-RING, 1AG60.0 2 2
15 2 953KM0-00220 WASHER 2 2
16 2 953KM0-00220 WASHER 11
17 2 953KMO-10894 PLUG 11
18 1 26013-100202  BOLT, M10X 20 3 3
19 1 17244403290 MAGNET 11
20 1 17215103551  LABEL 11

172A04-08510

A9 AINFNANTEY ME,
IHENO. 127#8RBT LN,
4-WAY MULT! VALVE KIT

is shown in Fig. 127.
N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.91

Fig.91. SOLENOID VALVE(CRANE SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172A25-71300 BRACKET ASSY,SOL 1 1
2 1 172187-77111 VALVE, SOLENOID 1 1
21 1 172187-77112 VALVE ASSY, SOLENOID 1 1 N
(A=MZ2222) (B=M22222)
3 2 172649-74040 SOLENOID 3 3 z
(A=MZzZZ222) (B=Mzz222)
31 2 172A46-74720 SOLENOID 3 3 w
(A=MZZ222) (B=Mzz222)
4 2 24311-000220 O-RING, 1AP22.0 3 3 Z
(A=MZZZ222) (B=Mzz222)
4-1 2 24311-000160 O-RING, 1AP16.0 3 3 w
(A=MZZZ22Z) (B=Mzz222)
5 2 26450-040102 BOLT, M4X 10 6 6 z
(A=MZzZZ222) (B=Mzz222)
5-1 2  26450-050102 BOLT, M5X 10 6 6 w
(A=MZZ222) (B=Mzz222)
6 1 26013-080602 BOLT, M8X 60 3 3

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.92

Fig.92. HOLD VALVE(BOOM : CRANE SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172068-28490 SPRING 4 4

2 1 172A25-74400 HOLD VALVE,BOOM&ARM 1 1

21 1 172A25-74401 HOLD VALVE,BOOM&ARM 1 1 N

(B=M/#31112)

3 2  172A25-74420 O-RING 1 1

4 2  172A25-74430 O-RING 1 1

5 2  172A25-74440 PLUG 1 1

6 2  172A25-74450 PLUG 1 1

7 2  172A25-74460 PLUG 1 1

8 2 172A25-74470 POPPET 1 1

9 2 172A25-74480 SPRING 1 1

10 2  172A25-74490 SPRING 1 1

11 2 172A25-74500 PISTON 1 1
111 2 172A25-74501 PISTON 1 1 N

(B=M/#31112)

12 2 172455-77140 PLUG 1 1

13 2  172455-77150 PLUG 5 5

14 2 24315-000100 O-RING, 1BP10.0 1 1

15 2 24315-000110 O-RING, 1BP11.0 1 1

16 2 24315-000140 O-RING, 1BP14.0 1 1

17 2 24315-000160 O-RING, 1BP16.0 1 1

18 1 172A24-77100 BAND ASSY,BOOM K 1 1

19 1 172A25-77200 TUBE, BOOM 1 1

20 1 172A25-77221 TUBE, BOOM 1 1

21 1 172A25-77250 COVER, BOOM 1 1

22 1 22137-080000 WASHER, 8 2 2

23 1 22137-100000 WASHER, 10 2 2

24 1 22157-100000 WASHER, 10 2 2

25 1 26013-080252 BOLT, M8X 25 2 2

26 1 26013-080552 BOLT, M8X 55 2 2

27 1 26013-100252 BOLT, M10X 25 1 1

28 1 26013-100252 BOLT, M10X 25 1 1

29 1 26013-100502 BOLT, M10X 50 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.93

Fig.93. HOLD VALVE(ARM : CRANE SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172068-28490 SPRING 4
7)) g;) 7 2 1 172A25-74410  VALVE, HOLD ARM 1

=~ 21 1 172A25-74401 HOLD VALVE,BOOM&ARM 1 N

(B=M/#31173)

3 2  172A25-74420 O-RING 1
4 2  172A25-74430 O-RING 1
5 2  172A25-74440 PLUG 1
6 2  172A25-74450 PLUG 1
7 2  172A25-74460 PLUG 1
8 2 172A25-74470 POPPET 1
9 2 172A25-74480 SPRING 1
10 2  172A25-74490 SPRING 1
11 2 172A25-74500 PISTON 1

111 2 172A25-74501 PISTON 1 N

(B=M/#31112)

12 2 172455-77140 PLUG 1
13 2  172455-77150 PLUG 5
14 2 24315-000100 O-RING, 1BP10.0 1
15 2 24315-000110 O-RING, 1BP11.0 1
16 2 24315-000140 O-RING, 1BP14.0 1
17 2 24315-000160 O-RING, 1BP16.0 1
18 1 172A24-77200 BAND ASSY,ARM K 1
19 1 172A24-77370 TUBE, ARM 1
20 1 172A25-77391 COVER, ARM 1
21 1 22137-080000 WASHER, 8 2
22 1 26013-080252 BOLT, M8X 25 2
23 1 26013-080552 BOLT, M8X 55 2
24 1 26013-100202 BOLT, M10X 20 4

REFER TO Fig. 110

19

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT 0CK10-M39802 Fig.94

; (A)=VIO27-3C(JP) D)=
Fig.94. OIL COOLER (aevozr sour) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

(A) (B) (€) @O (E) (F)

172490-13160  BRACKET ASSY, O/CA
172A25-13220 BRACKET B,0/C
172446-13330  ABSOBER,SHOCK

198138-49100 COOLERASSY, OIL

B
2
1
4
1
26106-100202 BOLT, M10X 20 PLATED 6

a AN =
A ala aa
o= aN
o= aN

REFER TO Fig. 17—/

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL EQUIPMENT
Fig.95. HYD.OIL TANK

R LNo. 11,
R UNo. (1) ~272&8#FT,
1 INC. (1) ~27.

1

|

0CK10-M39802 Fig.95

Remarks

(1)T=REF.NO.18 6MM, NO.18-1 12MM.
INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.26-1.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 772457-75101 TANK ASSY, RESERVOIR 1 1 1
2 2 172175-73700 FILTER ASSY, RETURN 1 1 1
3 3  172175-73710 ELEMENT, FILTER 1 1 1
4 3 172141-73770 VALVE ASSY, BYPASS 1 1 1
5 2 172146-73730 FILTER, SUCTION 1 1 1
6 2 933152-02710 SPRING, CLUTCH 1 1 1
8 3 172458-14351 RUBBER PLATE-B,FO 2 2 2
9 3  172458-14361 RUBBER PLATE-C,FO 1 1 1
10 3 172434-61170 TRIM 1 1 1
11 3 172444-65610 SEAL, BONNET 1 1 1
12 3 172458-75050 SEAL 1 1 1
13 3 172457-75080 SPONGE 1 1 1
15 2 172446-75250 CAP, RESERVER 1 1 1
16 2 172455-75330 DRAIN PLIG 24 1 1 1
17 2 172458-75350 COVER 1 1 1
18 2 172183-75410 FLANGE,SUCTION (ZN) 1 1 1
18-1 2 172A46-75500 FRANGE, SUCTION 1 1 1 F
(A=MZZ22ZZ) (B=M ) (C=M )
19 2 172447-75600 GAUGE ASSY 1 1 1
20 3 172455-75290 BOLT M10 2 2 2
21 3 172455-75300 O-RING 4 4 4
24 2 24321-001050 O-RING, 1AG105.0 2 2 2
25 2 24341-000300 O-RING, 1AS30.0 1 1 1
26 2 26013-080162 BOLT, M8X 16 4 4 4
26-1 2 26014-080252 BOLT, M8X 25 4 4 4 S
(A=MZzZZ222) (B=M ) (C=M )
27 2  26013-080202 BOLT, M8X 20 3 3 3
28 1 22137-140000 WASHER, 14 4 4 4
29 1 22217-140000 WASHER, SPRING 14 4 4 4
30 1 26116-140402 BOLT, M14X 40 PLATED 4 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.96
Fig.96. HYD.OIL PIPING(TANK - PUMP - CONTROL VALVE) (BvioaT-ShUP) or
(C)=VI027-3P(EX) (F)=

Lev. Parts No. Description Qty I
(A) (B) (C) (D) (E) (F)

p4
°

B

1 1 172422-76100 FLANGE 11 1

2 1 172458-76170  CONNECTOR 11 1

3 1 172444-76400  TUBE ASSY, SUCTION 1 1 1

4 1 172645-76570 CONNECTOR ASSY 2 2 2

5 2 24315000140  O-RING, 1BP14.0 2 2 2

6 1 172645-76570 CONNECTOR ASSY 2 2 2

7 2 24315-000140  O-RING, 1BP14.0 2 2 2
Zo Nl 8 1 172A24-76900 CONNECTOR ASSY, 1/2 11 1
~0“. ; 9 2 24315-000180  O-RING, 1BP18.0 1 1 1
"31\ - 10 1 22117-100000 WASHER, 10 4 4 4
Q&\'/" , 11 1 24315-000140  O-RING, 1BP14.0 11 1
\}'.{ &7/ 12 1 24321-000400  O-RING, 1AG40.0 1 1 1
SNERY 13 1 26013-100202  BOLT, M10X 20 2 2 2
14 1 26013-100302  BOLT, M10X 30 4 4 4

15 1 172458-78091  HOSE 39.5 X 52.5 1 1 1

16 1 172458-78100 HOSE 42.5 X 55.2 11 1

17 1 172A24-78110  HOSE H208BV084S 1 1 1

18 1 172A24-78120 HOSE H208BB080S 1 1 1

19 1 172A25-78130 HOSE H208BC062S 1 1 1

1 8 8 8

N
o

23001-060000  CLAMP, HOSE 60

HMERYT
HYD. OIL PUMP

NN T )
HYD. OIL TANK

ayka—inT
CONTROL VALVE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.97. HYD.OIL PIPING(PUMP, CONTROL VALVE - TURNING MOTOR)

)

n

RO

N
/‘

EEE—4 WERY T
TURNING MOTOR  iyp "0 punp

11 /(?é?"’*
‘ Q0 /75,

= = By | AV A
CONTROL VALVE

0CK10-M39802 Fig.97

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172312-17260 GROMMET 1 1 1
2 1 172730-75141 ADAPTER 2 2 2
3 1 172162-76131 ADAPTER 2 2 2
4 1 172141-76180 CONNECTOR ASSY 1 1 1
5 2 24315-000110 O-RING, 1BP11.0 1 1 1
6 1 172141-76180 CONNECTOR ASSY 1 1 1
7 2 24315-000110 O-RING, 1BP11.0 1 1 1
8 1 172142-76290 GROMMET, 28X2.3 1 1 1
9 1 24315-000140 O-RING, 1BP14.0 2 2 2
10 1 24315-000140 O-RING, 1BP14.0 2 2 2
11 1 172457-78130 HOSE F403BB080S 1 1 1
12 1 172458-78270 HOSE F206BC052S 1 1 1
13 1 172458-78270 HOSE F206BC052S 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.98

Fig.98. HYD.OIL PIPING(CONTROL VALVE - SWIVEL JOINT, SWING CYLINDER) (Bnoar-scun) -
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (©) (D) (E) (F)

1 1 172162-76131  ADAPTER 3 3 3
2 1 17242276130  CONNECTOR 2 2 2
3 1 17214176180  CONNECTORASSY 3 3 3
4 2 24315-000110  O-RING, 1BP11.0 3 3 3
5 1 172141-76180  CONNECTOR ASSY 111
6 2 24315-000110  O-RING, 1BP11.0 111
7 1 17214276181  JOINTASSY 4 4 4
8 2 24315-000140  O-RING, 1BP14.0 4 4 4
2 9 1 172147-76260  CONNECTOR, 3/8X1/4 11 1
10 1 172116-76381  ADAPTER, 64 11
11 1 17214176920 CONNECTORASSY (R
12 2 24315-000140  O-RING, 1BP14.0 11 1
13 1 24315000140  O-RING, 1BP14.0 2 2 2
14 1 24315000140  O-RING, 1BP14.0 3 3 3
15 1 24315000140  O-RING, 1BP14.0 11 1
16 1 24315000140  O-RING, 1BP14.0 (R
17 1 172126-11510  BAND 300 111
18 1 172126-11510  BAND 300 111
Sy 19 1 172457-78140  HOSE F403BB078S 111
SZWIfNGJ oLl Nfﬁ HMERY T 20 1 172458-78220  HOSE F204BC241S 11 1
HYD. OIL PUMP 21 1 172458-78230  HOSE F204BC183S 11 1
22 1 17245878270  HOSE F206BC052S 11
23 1 17245878270  HOSE F206BC052S (R
18 24 1 172458-78270  HOSE F206BC052S 11 1
25 1 172458-78270  HOSE F206BC052S 111
26 1 172422782900  HOSE F204BC072S (I
1 11 1

172422-78290 HOSE F204BC072S

N
<

RAARLD ISV b

SWIVEL JOINT
[

arvbka—pLnRLT
CONTROL VALVE

20

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.99

Fig.99. HYD.OIL PIPING(RETURN) (BvioaT-ShUP) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |

(") (

—~

€ ® € ¢

172457-76100  TEE, ADJUSTABLE
24315-000110 O-RING, 1BP11.0
172123-76121 ADAPTER

172164-76131 ELBOW
24315-000180 O-RING, 1BP18.0
172458-76130 CONNECTOR

B sinss

51 0IL GOOLER 172422-76140 CONNECTOR
172157-76150 CONNECTOR

172445-76153 BLOCK, DRAIN

0 N O WN =

©

-
o

172458-76150  NIPPLE, ELBOW
24315-000110 O-RING, 1BP11.0

-
a

b L—oiti 12 172490-76150  PIPE
CRANE  SPEC. 13 172458-76160 ELBOW
30—3- % ﬁﬁf’ﬁ’f‘( 14 24315-000140  O-RING, 1BP14.0

=y
[¢)]

172141-76180  CONNECTOR ASSY

-
(o2}

24315-000110 O-RING, 1BP11.0
172162-76180  JOINT ASSY, 3-1/4
24315-000110 O-RING, 1BP11.0

-
I}

-
©

RARLT a2+

-
©

172141-76220 NIPPLE

SWIVEL JOINT 20 172458-76230 CONNECTOR

l“'o 21 172164-76330  JOINT, PF1/4-0.7
A 22 172164-76330  JOINT, PF1/4-0.7

( Vs %) s
%(‘ = 23 24315-000110  O-RING, 1BP11.0
sy | 24 24315-000110  O-RING, 1BP11.0

33

K_HYD. 0IL PUNP 24315.000110  O-RING, 1BP11.0

]

N
(e}

24315-000140  O-RING, 1BP14.0
24315-000180  O-RING, 1BP18.0

N
<

ayvka—unRLT

Nl 2 a2 alaa alwwa|a aala aalaa ala aala aa

N
©

26013-100202  BOLT, M10X 20
172491-76140  JOINT
24315-000110 O-RING, 1BP11.0

CONTROL VALVE

N
©

I L—tk
CRANE SPEC. 29A

NN aalNNa alaa alwwala aala aalaa alaaalaaan
NN a2 alaa alwwala aala aalaa alaaalaaam

(A=MZZ22Z) (B=MZzZz22Z)

N
(63}
A aalaaalaaalaaalaaalaaalaazzIN_,alaaalaaalaaalpNAaNnAaNAaAlaAaN Al AaAalaAaNAlAN -

? 30 172186-76390  NIPPLE, ELBOW 11
20A 31 172151-76580  CONNECTOR, 4-WAY 1/4 11
32 23391-020000  JOINT, RGI-1/4 2 2

33 17245778150  HOSE F403CE097 111

34 172458-78170  HOSE G612YY064S 11 1

35 17245878261  HOSE G608CY045S T 11

36 17245878290  HOSE F403CC042 (O

37 172458-78300  HOSE F403CC074 111

38 17245878310  HOSE F403BC053 111

39 17245878321 HOSE G608BY055S (O

40 172A25-78510  HOSE 15.9X5 111

41 17245878520  HOSE G604CY060S 11

ik 42 17245878530  HOSE G604YY054S (O

CRANE SPEG. 43 17245878540 HOSE G604YY047S 111

44 172458-78550  HOSE G606YY093S 11

45 172A23-78850  HOSE G608YY007 111

20A 46 23001-016000  CLAMP, HOSE 16 2 2 2

47 23001-022000  CLAMP, HOSE 22 4 4 4

29 48 23001-022000  CLAMP, HOSE 22 4 4 4

B 49 23001-022000  CLAMP, HOSE 22 2 2 2

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.99

; (A)=VIO27-3C(JP) (D)=
Fig.99. HYD.OIL PIPING(RETURN) (eviozrac) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
50 1 23001-022000 CLAMP, HOSE 22 4 4 4
51 1 23001-035000 CLAMP, HOSE 35 2 2 2
52 1 23010-014000 CLAMP, 14 2 2 2
53 1 23010-014000 CLAMP, 14 1 1 1
Py 54 1 23010-014000 CLAMP, 14 2 2 2
, A4 —5 55 1 29311-252000 GROMET, 25.0X2 1 1 1
51 0IL COOLER 56 1 172165-62800 GROMMET 1 1 1
I L—t#%
CRANE SPEC.
30 LG E:
_% 32 HYD. OIL TANK
33
AL RNTaf v+
SWIVEL JOINT
WERY S
’_HYD. OIL PUMP
EEE—%
TURNING MOTOR Iy ka—LALT
CONTROL VALVE
I L—Aithk
CRANE SPEC.
A s
CRANE SPEC.
29A
29
17 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

Fig.100. HYD.OIL PIPING(P.T.O., FREME END)

T—LTZ5y b+
BOOM BRACKET

0CK10-M39802 Fig.100

av k=G
CONTROL VALVE

17245708701
PTOFv M,
EENO. 129% 8BTS,

P.T.0. KIT
is shown in Fig.129.

gL—=Fy bk
CRANE KIT

Remarks
(1)OPTIONAL: CRANE KIT.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172422-76180 CONNECTOR, PF3/8X1/2 1 1 1
2 1 172422-76191 CONNECTOR, PF3/8X3/4 1 1 1
3 1 172142-76270 JOINT, SWIVEL 1/2 1 1 1
4 2 172142-77040 SEAL SET 1 1 1
5 1 172142-76280 JOINT, SWIVEL 1 1 1
6 2  172142-77050 SEAL SET 1 1 1
7 1 172458-76700 JOINT ASSY, PTO 1 1 1
8 1 24315-000140 O-RING, 1BP14.0 2 2 2
9 1 26013-100252 BOLT, M10X 25 2 2 2
10 1 172110-36010 COLLAR 2 2 2
11 1 172458-76800 TUBE ASSY 1 1 1
12 1 172458-76880 PLATE 1 1 1
13 1 26013-100202 BOLT, M10X 20 2 2 2
14 1 26013-100252 BOLT, M10X 25 2 2 2
15 1 172458-78941 HOSE G212AC092K 1 1 1
16 1 172458-78951 HOSE H208BCO079K 1 1 1
17 1 172458-78960 HOSE H212CD093 1 1 1
18 1 172458-78970 HOSE H208CD095 1 1 1
19 1 172A25-76730 SPACER, CRANE 1 1
20 1 26013-100452 BOLT, M10X 45 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.101. HYD.OIL PIPING(TRACK FRAME)

. P/C NEWS No:YOOK3982-3
AR PUBLISHED:;OOB/OE

RIGHT

i

oo<‘>q

PS
@r380
VIEWED FROM (2)

RARLT 34
SWIVEL JOINT

ETE—4 (&)

EITE—4 () DRIVING MOTOR (L)

DRIVING MOTOR (R)

1417
L

e A T

TL—Foyv4
BLADE CYL INDER

00 00

®nsRL
VIEWED FROM (Y)

S EIMSEERE GEED) LB TY.
.".MARKED PART HAS BEEN CHANGED (ADDED).

0CK10-M39802 Fig.101

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172730-75141 ADAPTER 2 2 2
2 1 172730-75141 ADAPTER 4 4 4
3 1 172173-76101 CONNECTOR ASSY 4 4 4
4 2 24315-000110 O-RING, 1BP11.0 4 4 4
5 1 172123-76121 ADAPTER 2 2 2
6 1 172644-76161 ELBOW, ADJUST 2 2 2
7 2 24315-000140 O-RING, 1BP14.0 2 2 2
8 1 172141-76180 CONNECTOR ASSY 2 2 2
9 2 24315-000110 O-RING, 1BP11.0 2 2 2
10 1 23393-020000 JOINT, 90RGI-1/4 2 2 2
11 1 24315-000110 O-RING, 1BP11.0 2 2 2
12 1 24315-000140 O-RING, 1BP14.0 4 4 4
13 1 24315-000140 O-RING, 1BP14.0 2 2 2
14 1 172457-78211 HOSE F204BC108W 2 2 2
15 1 172457-78221 HOSE F206BC098W 2 2 2
16 1 172457-78231 HOSE F206BB100W 2 2 2
17 1 172457-78241 HOSE G704BB095W 2 2 2
18 1 172422-78390 HOSE F204BB068W 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.102

Fig.102. HYD.OIL PIPING(BOOM) (-viozr scup or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A) (B) (©) (O) (E) (F)
1 1 172730-75141 ADAPTER 5 5 5
2 1 172645-76570 CONNECTOR ASSY 1 1 1
3 2  24315-000140 O-RING, 1BP14.0 1 1 1
4 1 24315-000140 O-RING, 1BP14.0 1 1 1
5 1 24315-000140 O-RING, 1BP14.0 3 3 3
6 1 24315-000140 O-RING, 1BP14.0 1 1 1
7 1 172187-76310 CONNECTOR 1 1 1
8 2 24315-000110 O-RING, 1BP11.0 1 1 1
F—Lio4 9 1 172460-76700 CONNECTOR, 2X3/8X1/4 1 1 1
ARM_CYL INDER 10 2 24315-000140  O-RING, 1BP14.0 11 1
1 1 172183-16560 CLIP, HOSE 1 1 1
12 1 172457-78160 HOSE H206CX283K 1 1 1
13 2  172455-79770 NUT, LOCK 1 1 1
14 1 172457-78170 HOSE H206CX292K 1 1 1
15 2 172455-79770 NUT, LOCK 1 1 1
16 1 172457-78180 HOSE H208BB280K 1 1 1
17 1 172457-78190 HOSE H206BC310K 1 1 1
. N 18 1 172457-78200 HOSE H206BB072W 2 2
(?(I]ﬁR'Z)LD VAibé\llzj 19 1 172458-78200 HOSE H206BC136W 1 1 1
20 1 172458-78210 HOSE H206BC130W 1 1 1
RIS UPL 21 1 172957-78150 HOSE H206BB070W 2 2 2
BUCKET CYLINDER Y
T—L)oy
BOOM CYL INDER
18
21
9 L—ik
CRANE SPEC.
Remarks
(1)CRANE SPEC.
(2)QUICK HITCH SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.103

Fig.103. HYD.OIL PIPING(P.T.O., ARM END) (amvioarscle) or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172183-74820 STOP VALVE  (97) 2 2 2
1-1 1 172183-74821-2 VALVE, STOP (97) 2 2 2 R
(A=M/#31248) (B=M/#31248) (C=M/#31248)
2 1 172633-76160  ADAPTER
2-1 1 172162-76141 ADAPTER, 1/2-3/4 1 1 1 N
(A=*2008.07) (B=*2008.07) (C=*2008.07)
3 1 22117-100000 WASHER, 10 4 4 4
4 1 23871-040000 PLUG, R04 2 2 2
5 1 26013-100252 BOLT, M10X 25 4 4 4
6 1 172183-76250 PLATE (GREEN:97) 2 2 2
7 1 172457-76601 TUBE, PTO 1 1 1
8 1 172457-76650 TUBE, PTO 1 1 1
9 1 172458-76680 STAY 2 2 2
10 1 172458-76750 SPACER, PIPE 1 1 1
11 1 172125-76900-4 CLAMP 1 1 1
12 1 172142-76940-4 CLAMP 2 2 2
13 1 172142-76950-4 CLAMP 2 2 2
14 1 26013-120302 BOLT, M12X 30 2 2 2
15 1 26013-120402 BOLT, M12X 40 1 1 1
16 1 26013-120502 BOLT, M12X 50 1 1 1
17 1 26013-120552 BOLT, M12X 55 1 1 1
18 1 26013-120652 BOLT, M12X 65 1 1 1
19 1 26013-120652 BOLT, M12X 65 1 1 1
20 1 172457-78900 HOSE G212BB083W 1 1
21 1 172457-78910 HOSE H208AB081W 1 1
22 1 172458-78920 HOSE H208BB068 1 1 1
23 1 172458-78930 HOSE G212BB065 1 1 1
24 1 172957-78900 HOSE G212BB077W 1 1 1
25 1 172957-78910 HOSE H208AB0O77W 1 1 1
172457-08701
PTOXxv hE,
EANO. 129 BBT &Y,
P.T.0. KIT
is shown in Fig. 129.
Remarks Yes No Yes No
(1)QUICK HITCH SPEC. N:Old 555 New, Q:0ld £ New, R:0ld £ New, S:0ld *5 New, W:Add, Z:Discontinued, FiInterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.104

Fig.104. HYD.OIL PIPING(QUICK HITCH) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172123-76121 ADAPTER 1 1 1
2 1 172958-76130 ELBOW 2 2 2
3 2 24315-000110 O-RING, 1BP11.0 2 2 2
4 1 172141-76180  CONNECTORASSY 111
5 2 24315-000110 O-RING, 1BP11.0 1 1 1
6 1 24315-000110 O-RING, 1BP11.0 1 1 1
7 1 172958-76101 TUBE, HITCH 1 1 1
71 1 172958-76102 TUBE, HITCH 1 1 1 N
(A=M/#35253) (B=M/#35253) (C=M/#35253)
8 1 172110-76170-4 PLATE (GREEN:97) 1 1 1
9 1 172137-76580 COLLAR 1 1 1
10 1 172958-81903 COVER, ARM 1 1 1
10-1 1 172958-81904-1 COVER, ARM 1 1 1 N
HEARY S /é,’\ (A=MZZ22Z) (B=M ) (C=M )
HYD. OIL PUMP Q‘xé;, X 11 1 26013-080162 BOLT, M8X 16 1 1 1
/'(\\’,f// 12 1 26013-080162 BOLT, M8X 16 2 2 2
13 1 26013-080252 BOLT, M8X 25 1 1 1
14 1 172957-78100 HOSE G205BX365K 1 1 1
15 1 172957-78111 HOSE H204BB075K 2 2 2
16 1 172957-78130 HOSE G205BX365K 1 1 1
17 1 172958-78200 HOSE F102BB050W 1 1 1
= 18 1 172958-78210 HOSE F102BB052W 1 1 1

YU EYFLYSH
QUICK HITCH CYLINDER

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

0CK10-M39802 Fig.105

Fig.105. CONTROL PIPING(PUMP - REMOTE CONTROL VALVE - RETUEN) (8r-vioaT SClP) o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
EALES (A) B) (C) D) (E) (F)
VIEWED FROM UPPER 1 1 172123-76121 ADAPTER 2 2 2
2 1 172141-76180 CONNECTOR ASSY 1 1 1
3 2 24315-000110 O-RING, 1BP11.0 1 1 1
4 1 172455-76220 CONNECTOR 2 2 2
5 1 24315-000110 O-RING, 1BP11.0 4 4 4
6 1 172458-78750 HOSE F403BB117S 1 1 1
7 1 172458-78760 HOSE G804BY130S 1 1 1
8 1 172458-78810 HOSE F403BB115 1 1 1
=8 9 1 172458-78820 HOSE G804BY165S 1 1 1
[
10 1 23000-013000 CLAMP, 13 2 2 2
LEFT SIDE ’
RIGHT SIDE FRONT LEFT SIDE
A=Al
RIGHT SIDE JEaAALT
REMOTE CONTROL VALVE
YEaNLT
REMOTE CONTROL VALVE
HMERS T
HYD. OIL PUMP
REFER TO Fig. 9
0‘
‘\
K%y e
® c”)’ <
(W
k' /
A
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.106. CONTROL PIPING(REMOTE CONTROL VALVE - CONTROL VALVE)

0CK10-M39802 Fig.106

(A)=VI027-3C(JP) (D)=

(B)=VIO27-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
EA5R3 (A) (B) (C) (D) (B) (F)
VIEWED FROM UPPER 1 1 172123-76121  ADAPTER 11 1
Ef 2 1 172123-76121  ADAPTER 11 1
LEFT SIDE 3 1 172123-76121  ADAPTER 8 8 8
4 1 172141-76180 CONNECTOR ASSY 2 2 2
5 2 24315-000110  O-RING, 1BP11.0 2 2 2
6 1 172183-76200 CONNECTOR 1 1 1
7 1 24315-000110  O-RING, 1BP11.0 1 1 1
8 1 24315-000110  O-RING, 1BP11.0 1 1 1
N K 9 1 24315-000110  O-RING, 1BP11.0 1 1 1
RIGHT SIDE E;{om CEFT SIDE S 10 1 24315-000110  O-RING, 1BP11.0 8 8 8
JEavLT S 1 1 172126-11510  BAND 300 4 4 4
a4 REMOTE CONTROL VALVE 12 1 172458-78330  HOSE F403BB162 1 1 1
RIGHT SIDE 13 1 172458-78340  HOSE F403BB120 11 1
yEaAVINLT 14 1 172458-78350  HOSE F403BB120S 11 1
REMOTE CONTROL VALVE 15 1 172458-78360  HOSE F403BB120S 1.1 1
16 1 172458-78390  HOSE F403BB097S 11 1
17 1 172458-78400  HOSE F403BC127S 1 1 1
18 1 172458-78410  HOSE F403BB152S 1.1 1
19 1 172458-78420  HOSE F403BB097S 1 1 1
20 1 172458-78570  SPONGE, HOSE 1 1 1
21 1 172444-78800  SPONGE, HOSE 1. .1 1
22 1 172122-79930  CLAMP, HOSE 4 4 4
23 1 172123-76121  ADAPTER 3 3 1
24 1 172141-76180 CONNECTOR ASSY 4 4 1
2 25 2 24315000110  O-RING, 1BP11.0 4 4 1
26 1 24315-000110  O-RING, 1BP11.0 3 3 1
27 1 172A25-79150 HOSE F403CE040S 11 1
28 1 172A25-79160 HOSE F403BE045 11 1
29 1 172A25-79170  HOSE F403CE070 11 1
avra—uALT 30 1 172A25-79180  HOSE G804BY073S 11 1
CONTROL VALVE 31 1 23010014000 CLAMP, 14 11 1
32 1 172A25-79100 HOSE F403BB197S 11 1
\ 33 1 172A25-79110  HOSE F403BB197S 1 1 1
) 34 1 172A25-79120 HOSE F403BB197S 11 1
REFER TO Fig. 9
352 ,’ja% @) ”\
b S %‘gﬂ:&"‘
JL—>%y b > sﬁa#« 7
CRANE KIT . \ 12 EFER T0 Fig. 99
LR e
) 4 Y
REFER TO Fig. 99
Remarks Yes No Yes No
(1)OPTIONAL: CRANE KIT. N:Old -5 New, Q:0ld = New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING
Fig.107. CONTROL PIPING(REMOTE CONTROL VALVE - 4-WAY VALVE)

ENGRS

VIEWED FROM UPPER - A
g y
=0l )’ /® \
LEFT SIDE ‘.JJ‘ A &2
=@,
( ® 2—>
. -9 16
2—0 1
@ 2 % :
1 L 1—8 11X\ Q)
19—
; /o ®
RIGHT SIDE FRONT LEFT SIDE ~ B
& ﬁérﬁ?ﬁc(ﬁ#ﬁi VALVE
= )N
RIGHT SIDE \\')
JEAVISLT
REMOTE CONTROL VALVE
<
2—}9 2
1—8
14

o—41y/,3L7
ROTARY VALVE

172A04-08510
49 ATINFRLTHY M,
EHENO. 127#8BFT &L,

4-WAY MULTI VALVE KIT
is shown in Fig.127.

0CK10-M39802 Fig.107

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172123-76121 ADAPTER 8 8
2 1 24315-000110 O-RING, 1BP11.0 8 8
3 1 172173-76101 CONNECTOR ASSY 1 1
4 2 24315-000110 O-RING, 1BP11.0 1 1
5 1 172123-76121 ADAPTER 2 2
6 1 172141-76180 CONNECTOR ASSY 5 5
7 2 24315-000110 O-RING, 1BP11.0 5 5
8 1 24315-000110 O-RING, 1BP11.0 2 2
9 1 172126-11510 BAND 300 4 4
10 1 172458-78570 SPONGE, HOSE 1 1
11 1 172458-78710 HOSE F403BB155S 1 1
12 1 172458-78720 HOSE F403BB112S 1 1
13 1 172458-78730 HOSE F403BB149S 1 1
14 1 172458-78740 HOSE F403BB114S 1 1
15 1 172458-78770 HOSE F403BB109 1 1
16 1 172458-78780 HOSE F403BB110 1 1
17 1 172458-78790 HOSE F403BB116S 1 1
18 1 172444-78800 SPONGE, HOSE 1 1
19 1 172458-78800 HOSE F403BB135S 1 1
20 1 172122-79930 CLAMP, HOSE 4 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.108

Fig.108. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE) 5@;2&:855:2285; EE)):
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
12 (A) (B) (C) (D) (E) (F)

1 1 17212376121  ADAPTER 11
2 1 172123-76121  ADAPTER 11
3 1 172141-76180  CONNECTOR ASSY 2 2
4 2 24315-000110  O-RING, 1BP11.0 2 2
5 1 172183-76200 CONNECTOR 11
6 1 24315-000110  O-RING, 1BP11.0 11
7 1 24315000110  O-RING, 1BP11.0 1
8 1 24315000110  O-RING, 1BP11.0 11
9 1 172173-76101  CONNECTOR ASSY 11
10 2 24315:000110  O-RING, 1BP11.0 11
11 1 172123-76121  ADAPTER 2 2
12 1 17214176180 CONNECTOR ASSY 5 5
13 2 24315-000110  O-RING, 1BP11.0 5 5
14 1 24315000110  O-RING, 1BP11.0 2 2
14 O—%&1)—s L7 15 1 172458-78610  HOSE F403BE057 11
20 1311 o—qq 1 ROTARY VALVE 16 1 17245878620  HOSE F403BC030 11
17 1 172458-78630  HOSE F403BC027 11
18 1 172458-78640  HOSE F403BC027 11
19 1 172458-78650  HOSE F403BB055 11
20 1 172458-78660  HOSE F403BC030 11
21 1 172458-78670  HOSE F403BC065S 11
22 1 172458-78680  HOSE F403BE038 1

Iy kao—snI
CONTROL VALVE

)

SEw SN

® %’&5@\”\ -

S &"w@%y A
ISP

O

EFER TO Fig. 99

172A04-08510

A9 A RIVFINNLTHRy ML,
EHENO. 12728BT &L,
4-WAY MULTI VALVE KIT

is shown in Fig. 127. Voo No Voo No - ; ;
N:OId‘T>TNew, Q:0ld *— New, R:0ld <=5 New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING

Fig.109. CONTROL PIPING(4-WAY VALVE - CONTROL VALVE : CRANE SPEC.)

12

&)=\

a
ROTARY VALVE

ay ka—jLN7
CONTROL VALVE

YL/ A ERLT
SOLENOID VALVE

172A04-08510 3
A9 TATIVFNANTHRY ML,
IHENO. 1272 8HBTF LY,

REFER TO Fig.9

4-WAY MULTI VALVE KIT
is shown in Fig. 127.

0CK10-M39802 Fig.109

(A)=VIO27-3C(JP) D)=
(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172123-76121 ADAPTER 1
2 1 172123-76121 ADAPTER 1
3 1 172141-76180 CONNECTOR ASSY 2
4 2 24315-000110 O-RING, 1BP11.0 2
5 1 172183-76200 CONNECTOR 1
6 1 24315-000110 O-RING, 1BP11.0 1
6-1 1 41851-000110 O-RING 1 N
(B=Mzz222)
7 1 24315-000110 O-RING, 1BP11.0 1
7-1 1 41851-000110 O-RING 1 N
(B=M22222)
8 1 24315-000110 O-RING, 1BP11.0 1
8-1 1 41851-000110 O-RING 1 N
(B=Mzz222)
9 1 172173-76101 CONNECTOR ASSY 1
10 2 24315-000110 O-RING, 1BP11.0 1
1 1 172123-76121 ADAPTER 2
12 1 172141-76180 CONNECTOR ASSY 5
13 2 24315-000110 O-RING, 1BP11.0 5
14 1 24315-000110 O-RING, 1BP11.0 2
14-1 1 41851-000110 O-RING 2 N
(B=Mzz222)
15 1 172123-76121 ADAPTER 3 3
16 1 172141-76180 CONNECTOR ASSY 4 4
17 2 24315-000110 O-RING, 1BP11.0 4 4
18 1 24315-000110 O-RING, 1BP11.0 3 3
18-1 1 41851-000110 O-RING 3 3 N
(A=MZZ222) (B=Mzz222)
19 1 172458-78610 HOSE F403BE057 1
20 1 172458-78620 HOSE F403BC030 1
21 1 172458-78640 HOSE F403BC027 1
22 1 172458-78660 HOSE F403BC030 1
23 1 172458-78680 HOSE F403BE038 1
24 1 172A25-79150 HOSE F403CE040S 1 1
25 1 172A25-79160 HOSE F403BE045 1 1
26 1 172A25-79170 HOSE F403CEQ70 1 1
27 1 172A25-79180 HOSE G804BY073S 1 1
28 1 172A25-79250 HOSE F403BC098S 1 1
29 1 172A25-79260 HOSE F403BB090S 1 1
30 1 172A25-79270 HOSE F403BB098S 1 1
31 1 23010-014000 CLAMP, 14 1 1

EFER TO Fig. 99

Yes

N:Old *ie=s Ne

Yes

w, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.110

Fig.110. CONTROL PIPING(HOLDE VALVE : CRANE SPEC.) (eviozracun or
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
17 A) (B) (©) (O) (E) (F)
1 1 172A25-76100 TEE, ADJUSTABLE 1 1
2 2  24315-000180 O-RING, 1BP18.0 1 1
3 1 172123-76121 ADAPTER 2 2
REFER TO Fig. 124 4 1 172141-76180 CONNECTOR ASSY 2 2
5 2 24315-000110 O-RING, 1BP11.0 2 2
6 1 172157-76300 ELBOW ASSY 2 2
8 2 24315-000180 O-RING, 1BP18.0 2 2
9 1 172112-77361 CONNECTOR 1 1
10 1 24315-000110 O-RING, 1BP11.0 2 2
10-1 1 41851-000110 O-RING 2 2 N
(A=Mzz222) (B=Mzz222)
1" 1 24315-000180 O-RING, 1BP18.0 1 1
11-1 1 41851-000110 O-RING 1 1 N
(A=MZzZZ22) (B=MZzzz72)
12 1 172A25-79190 HOSE H204BC185K 1 1
13 1 172A25-79200 HOSE H204BC230K 1 1
14 1 172A24-79210 HOSE H204BE335K 1 1
15 1 172A24-79220 HOSE H204BB291K 1 1
16 1 1E6212-82820 CLIP 173219 5 5
17 1 26013-100162 BOLT, M10X 16 1 1
18 1 26013-100202 BOLT, M10X 20 4 4
R—IL KT
HOLD VALVE
12
lj';,}“\’m'l“_\',g"’j Iy b u—;m;v U L—
13 CONTROL VALVE
6
REFER TO Fig. 9 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 HYDRAULIC OIL PIPING 0CK10-M39802 Fig.111

; (A)=VIO27-3C(JP) D)=
Fig.111. GREASING (aevozr sour) o
(C)=VIO27-3P(EX) (F)=

No. Lev. Parts No. Description Qty |

—~

€ ® € ¢

172141-77800  JOINT, GREASE
172151-77801 HOSE P602YY045
172164-77800 HOSE P602YY050

Al N -
N NN
—
) NN 5N
Z
N = -~ (@
V) NN

24761-020000 NIPPLE, GREASE PT1/8

RERT Y VT
TURNING BEARING

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.112. BOOM BRACKET

RAGLY
SWING CYLINDER

0CK10-M39802 Fig.112

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172175-81700 SHIM 1 1 1
2 1 172175-81700 SHIM 2 2 2
3 1 172175-81710 SHIM 1 1 1
4 1 172175-81710 SHIM 2 2 2
5 1 172458-81800 PIN 60X113 2 2 2
6 1 172458-81830 PIN 50X136 1 1 1
7 1 172458-81920 PIN 40X115 1 1 1
8 1 172458-81930 PIN 40X111 1 1 1
9 1 172458-82300 BRACKET,BOOM(GREEN97 1 1 1
10 2 172142-82310 BUSH 60X50 1 1 1
12 2 172458-82320 BUSH 60X50 1 1 1
13 1 172458-82330 PIN 60X334.5 1 1 1
14 1 172165-82520 SHIM 1 1 1
15 1 172165-82530 SHIM 1 1 1
16 1 172165-82580 SHIM 2 2 2
17 1 172165-82590 SHIM 2 2 2
18 1 172165-82600 SHIM 2 2 2 z
(A=M/#30876) (B=M/#30876) (C=M/#30876)
18-1 1 172A25-81900 SHIM 2 2 2 W
(A=M/#30876) (B=M/#30876) (C=M/#30876)
19 1 172117-83970-2 PLATE(C),LOCK 1 1 1
20 1 22157-120000 WASHER, 12 2 2 2
21 1 22157-120000 WASHER, 12 1 1 1
22 1 22242-000600 RING, 60 1 1 1
23 1 26013-100202 BOLT, M10X 20 2 2 2
24 1 26013-120302 BOLT, M12X 30 2 2 2
25 1 26013-120302 BOLT, M12X 30 1 1 1
26 1 26116-121402 BOLT, M12X165 PLATED 1 1 1
27 1 26206-141502 BOLT, M14X150 PLATED 1 1 1
28 1 26716-120002 NUT, M12 2 2 2
29 1 26716-140002 NUT, M14 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.113

Fig113. BOOM gm0
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
26 - (A) (B) (C) (D) (E) (F)

P ! 1 1 172126-11510 BAND 300 1 1
F—LI Y& | 20 2 1 172176-68210 CLIP, TREE 5 5
ARM CYL INDER i 3 1 172A24-81071 BOOM ASSY,CRANE 1 1
h 4 2 172020-10620 SEAL, DUST 4 4
| 6 2 172458-81400 BUSH 60X75X50 2 2
7 1 172457-81451 PIPE ASSY, PROTECT 1 1
8 1 172164-81670 SPACER 2 2
9 1 172458-81751 CLAMP, PIPE 1 1
10 1 172457-81840 PIN 40X153 ASSY 1 1
1 1 172458-81840 PIN 50X209 ASSY 1 1
12 1 172457-81860 PIN 45X153 ASSY 1 1
13 1 172165-82520 SHIM 1 1
14 1 172165-82530 SHIM 1 1
15 1 172165-82550 SHIM 1 1
16 1 172165-82560 SHIM 1 1
17 1 172165-82570 SHIM 1 1
18 1 172165-82580 SHIM 1 1
19 1 172165-82590 SHIM 1 1

20 1 172165-82600 SHIM 1 1 Z

(A=M/#30876) (B=M/#30876)
20-1 1 172A25-81900 SHIM 1 1 W
(A=M/#30876) (B=M/#30876)

21 1 172146-82910 SPACER 1 1
22 1 172444-82990 WASHER 1 1
23 1 22157-120000 WASHER, 12 2 2
24 1 24761-050000 NIPPLE, GREASE C 2 2
25 1 26013-120252 BOLT, M12X 25 4 4
26 1 26014-080162 BOLT, M8X 16 2 2

N—FRR (7" -4597°) SWING CYLINDER

HARNESS (BOOM LAMP)

|
i
i
| RAvTLYLE
|
i
i

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.114

Fig.114. BOOM(EX) Brvioaranom o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
A) (B) (©) (O) (E) (F)

1 1 172126-11510  BAND 300 1
2 1 172176-68210  CLIP, TREE 5
3 1 172A24-81091  BOOM ASSY (GREEN:97) 1
F—LIUoH 4 2 172020-10620  SEAL, DUST 4
ARl CYLINDER 6 2 172458-81400  BUSH 60X75X50 2
7 1 172457-81451  PIPE ASSY, PROTECT 1
8 1 172164-81670  SPACER 2
9 1 172458-81751  CLAMP, PIPE 1
10 1 172457-81840  PIN 40X153 ASSY 1
11 1 172458-81840  PIN 50X209 ASSY 1
12 1 172457-81860  PIN 45X153 ASSY 1
13 1 172165-82520  SHIM 1
14 1 172165-82530  SHIM 1
15 1 172165-82550  SHIM 1
8 16 1 172165-82560  SHIM 1
23 17 1 172165-82570  SHIM 1
25 18 1 172165-82580  SHIM 1
19 1 172165-82590  SHIM 1

20 1 172165-82600  SHIM 1 z

(C=M/#30876)
: 20-1 1 172A25-81900  SHIM 1 w
. \/%24 (C=M/#30876)

21 1 172146-82910  SPACER 1
22 1 172444-82990  WASHER 1
23 1 22157-120000 WASHER, 12 2
24 1 24761-050000  NIPPLE, GREASE C 2
25 1 26013-120252  BOLT, M12X 25 4
26 1 26014-080162  BOLT, M8X 16 2

RADTO) U H

N—RZR (7" -h327")
HARNESS (BOOM_LAMP)

i
|
i
|
| SWING CYLINDER
i
|
i

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.115

Fig.115. ARM groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
F—LI oS (A) (B) (C) (D) (E) (F)

ARM CYLINDER 1 1 172183-81160 CLIP, TREE 4 4
2 1 172A24-81480 ARM ASSY, CRANE 1150 1 1
3 2 172448-54120 SEAL, DUST 2 2
4 2 172168-81270 SEAL, DUST 4 4
5 2  172444-81310 BUSH 2 2
7 2 172458-81630 BUSH 38-55 4 4
8 1 172142-81620 O-RING 2 2
9 1 172164-81670 SPACER 2 2
10 1 172457-81880 PIN 40X116 ASSY 1 1
11 1 172165-82580 SHIM 1 1
12 1 172165-82590 SHIM 1 1

13 1 172165-82600 SHIM 1 1 Z

(A=MI#30876) (B=M/#30876)
1341 1 172A25-81900 SHIM 1 1 w
(A=M/#30876) (B=M/#30876)

14 1 172458-83710 PIN 38X116 ASSY 1 1
RUSECTE 15 1 22157-120000 WASHER, 12 2 2
BUCKET GYL INDER 16 1 24761-040000 NIPPLE, GREASE B 1 1
17 1 26013-120252 BOLT, M12X 25 2 2
18 1 933171-29751 SHIM SET 1 1

REFER TO Fig. 118 Ry b

BUCKET REFER TO Fig. 118

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.116. ARM(QUICK HITCH SPEC.)

F—LIy 5
ARM CYL INDER

17
10
o0— ;-
5_
; ?“T’
Ny Ry s 15 —2
BUCKET CYL INDER 17

REFER TO Fig. 121
REFER TO Fig. 118

(A)=VI027-3C(JP)

0CK10-M39802 Fig.116

(D)=

Copyright (C) YANMAR CO., LTD. All RightsReserved.

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)

1 1 172183-81160 CLIP, TREE 4 4

2 1 172A31-81481 ARM ASSY, CRANE 1100 1 1

3 2 172448-54120 SEAL, DUST 2 2

4 2 172168-81270 SEAL, DUST 4 4

5 2 172444-81310 BUSH 2 2

7 2  172458-81630 BUSH 38-55 4 4

8 1 172142-81620 O-RING 2 2

9 1 172164-81670 SPACER 2 2

10 1 172457-81880 PIN 40X116 ASSY 1 1

11 1 172165-82580 SHIM 1 1

12 1 172165-82590 SHIM 1 1

13 1 172165-82600 SHIM 1 1 Y4

(A=M/#30876) (B=M/#30876)
1341 1 172A25-81900 SHIM 1 1 w
(A=M/#30876) (B=M/#30876)

14 1 172458-83710 PIN 38X116 ASSY 1 1

15 1 22157-120000 WASHER, 12 2 2

16 1 24761-040000 NIPPLE, GREASE B 1 1

17 1 26013-120252 BOLT, M12X 25 2 2

18 1 933171-29751 SHIM SET 1 1

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.117

Fig.117. ARM(EX) Brvioaranom o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
F—Li) i (A) (B) (C) (D) (E) (F)
ARM CYLINDER 1 1 172183-81160 CLIP, TREE 4
2 1 172183-81160 CLIP, TREE 1
3 1 172142-81620 O-RING 2
4 1 172164-81670  SPACER 2
5 1 172957-81702 ARM ASSY 1
6 2  172448-54120 SEAL, DUST 2
7 2 172168-81270 SEAL, DUST 4
8 2 172444-81310 BUSH 2
9 2  172458-81630 BUSH 38-55 4
11 1 172457-81880 PIN 40X116 ASSY 1
12 1 172165-82580 SHIM 1
13 1 172165-82590 SHIM 1
14 1 172165-82600 SHIM 1 z
(C=M/#30876)
14-1 1 172A25-81900 SHIM 1 w
(C=M/#30876)
15 1 172458-83710 PIN 38X116 ASSY 1
16 1 22157-120000 WASHER, 12 2
17 1 24761-040000 NIPPLE, GREASE B 1
18 1 26013-120252 BOLT, M12X 25 2
19 1 933171-29751 SHIM SET 1

Ry po )i
BUCKET CYLINDER

REFER TO Fig. 121

REFER TO Fig. 118

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.118

Fig.118. BUCKET ARM & LINK ooz arom) er
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172164-81820 ARM, BUCKET 1 1 1
2 1 172458-81860 PIN 38X182 ASSY 1 1 1
3 1 172458-81890 PIN 38X182 ASSY 1 1 1
4 1 172458-82600 ARM, BUCKET 1 1 1
5 1 172458-82651 LINK, BUCKET (97) 1 1 1
6 2 172168-81270 SEAL, DUST 2 2 2
7 2 172458-81630 BUSH 38-55 2 2 2
8 2 172122-82290 SEAL, DUST 4 4 4
9 2 172168-84411 BUSH 38-48-33.5 2 2 2
10 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1
12 1 26116-100752 BOLT, M10X 75 PLATED 2 2 2
13 1 26716-100002 NUT, M10 4 4 4
14 1 933171-29751 SHIM SET 2 2 2

Rry kv Yyos
BUCKET CYLINDER

Ny bk

BUCKET

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.119

Fig.119. BUCKET ARM & LINK(CRANE SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 794130-71410 PIN ASSY, BALL 1 1
2 1 172164-81820 ARM, BUCKET 1
3 1 172458-81860 PIN ASSY 1
4 1 172458-81890 PIN ASSY 1
5 1 172458-82600 ARM, BUCKET 1
6 1 172A25-84400 LINK, BUCKET 1 1
7 2 172122-82290 SEAL, DUST 4 4
9 2 172168-84411 BUSH 2 2
10 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
11 1 172A25-84450 LINK, BUCKET 1 1
12 2 172122-82290 SEAL, DUST 4 4
Shrwr IS, I~ 13 2 172168-84411 BUSH 2 2
éag(é{r lEYT_ Hﬂ')/ERa. 15 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
16 1 172425-84470 PIN 1 1

16-1 1 172425-84471 PIN ASSY, HOOK 1 1 N

(A="2014.03) (B=*2014.03)

17 1 24761-020000 NIPPLE, GREASE PT1/8 1
18 1 26116-100752 BOLT, M10X 75 PLATED 2
19 1 26716-100002 NUT, M10 4
20 1 933171-29751 SHIM SET 2

Ny b
BUCKET

REFER TO Fig. 122

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.120

26013-120252  BOLT, M12X 25

26116-100752 BOLT, M10X 75 PLATED
26716-100002  NUT, M10
933171-29751 SHIM SET

Fig.120. BUCKET ARM & LINK(CRANE & QUICK HITCH SPEC.) (amvioarscle) or
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)

1 1 172164-81670 SPACER 1
2 1 172164-81820 ARM, BUCKET 1
3 1 172458-81860 PIN 38X182 ASSY 1
4 1 172458-81890 PIN 38X182 ASSY 1
5 1 172458-82600 ARM, BUCKET 1
Ny RS e 6 1 172458-83710 PIN 38X116 ASSY 1
BUCKET CYLINDER 7 1 172A25-84501 LINK Q, BUCKET (97) 1
8 2 172168-81270 SEAL, DUST 2
9 2 172458-81630 BUSH 38-55 2
10 2 172122-82290 SEAL, DUST 4
3 11 2 172168-84411 BUSH 38-48-33.5 2
15 13 2 24761-020000 NIPPLE, GREASE PT1/8 2
14 1 22157-120000 WASHER, 12 1
15 1 24761-020000 NIPPLE, GREASE PT1/8 1
1 1
1 2
1 4
1 2

H4 95 EF

QUICK COUPLER

REFER TO Fig. 123

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.121. QUICK HITCH

(A)=VI027-3C(JP)

0CK10-M39802 Fig.121
(D)=

(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172958-17120 COLLAR 3 3 3
2 1 172124-46200 O-RING 1 1 1
3 1 172958-83102 BRACKET A (GREEN:97) 1 1 1
4 1 172958-83111 BRACKET B (GREEN:97) 1 1 1
5 1 172958-83120 PIN 30X37 2 2 2
6 1 172958-83130 PIN 25X86 1 1 1
6-1 1 172958-83131 PIN 25X86 1 1 1 N
(A=M/XXXXX) (B=M/#XXXXX) (C=MAEXXXXX)
7 1 172958-83140 BOLT 3 3 3
8 1 172958-83150 PIN 38X237 1 1 1
9 1 172958-83171 PLATE,LOCK(GREEN:97) 1 1 1
10 1 172958-83182 PIN ASSY, LOCK 1 1 1
11 1 172960-83210 COLLAR 1 1 1
12 1 172958-83220 PIN 38X242 1 1 1
13 1 172958-83251 PLATE, RUBBER 1 1 1
14 1 172958-83281 GUARD ASSY 1 1 1 N
(A=M/#30921) (B=M/#30921) (C=M/#30921)
15 1 172958-83271 GUARD ASSY 1 1 1
16 1 172958-83292 COVER, HITCH 1 1 1
17 1 172958-83330 WASHER 6.4X15.5X1.5 1 1 1
18 1 172141-84601 SHIM 1 1 1
22 1 22137-080000 WASHER, 8 3 3 3
23 1 22137-100000 WASHER, 10 2 2 2
24 1 22157-120000 WASHER, 12 1 1 1
25 1 22242-000350 RING, 35 1 1 1
26 1 22252-000250 RING, 25 2 2 2
27 1 22252-000300 RING, 30 2 2 2
28 1 24311-000480 O-RING, 1AP48.0 2 2 2
29 1 24761-020000 NIPPLE, GREASE PT1/8 4 4 4
30 1 26013-080162 BOLT, M8X 16 2 2 2
31 1 26013-100202 BOLT, M10X 20 2 2 2
32 1 26013-120302 BOLT, M12X 30 1 1 1
33 1 26116-080202 BOLT, M8X 20 PLATED 3 3 3
34 1 26116-100802 BOLT, M10X 80 PLATED 1 1 1
35 1 26716-100002 NUT, M10 2 2 2
36 1 26756-060002 NUT, LOCK M6 1 1 1
37 1 933171-29751 SHIM SET 2 2 2
3
EvFLyLy
HITCH GYLINDER
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT
Fig.122. BUCKET

27

94 v ey Fik
QUICK HITCH SPEC.

(A)=VI027-3C(JP)

0CK10-M39802 Fig.122

(D)=

ARG
SPARE PART

32

36 33 35 34

it 8Ny A
FOR ANOTHER COPORATION
BUCKET

48 40

49

(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 172164-81950 PIN KIT, BUCKET 2 2
2 2 172164-81630-W PIN 38X229 2 2
3 2  172164-81700 COLLAR 2 2
4 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
5 2  26116-100652 BOLT, M10X 65 PLATED 2 2
6 2  26716-100002 NUT, M10 4 4
7 2 933171-29751 SHIM SET 2 2
10 1 172458-82500 BUCKET ASSY, 490S 1 1 1
1" 2  172458-82580 BUCKET ASSY, 490S 1 1 1 W
(A=M/#35036) (B=M/#35036) (C=M/#35036)
12 3 172458-82240 CUTTER, SIDE 1 1 1
13 3  172458-82260 CUTTER, SIDE 1 1 1
14 3 172458-82280 BOLT M14X 40 6 6 6
15 3 172458-82290 NUT 6 6 6
17 4  172458-82231 ADAPTER 3 3 3
18 3 22217-140000 WASHER, SPRING 14 6 6 6
19 2 172448-82950 TOOTH KIT, POINT 3 3 3
20 3 172448-82570 TOOTH, POINT 3 3 3
21 3 172448-82960 PIN ASSY, LOCK 3 3 3
22 4 172448-82580 PIN,LOCK 3 3 3
23 4 172448-82590 RUBBER,PIN 3 3 3
24 1 172958-81590 PIN KIT Q,BUCKET 2 2 2
25 2 172958-81600 PIN 38X229 ASSY 2 2 2
26 2 172164-81700 COLLAR 2 2 2
27 2  26116-100652 BOLT, M10X 65 PLATED 2 2 2
28 2 26716-100002 NUT, M10 4 4 4
29 2 933171-29751 SHIM SET 2 2 2
32 1 772458-82231 TOOTH ASSY 3 3 3
33 2 172458-82231 ADAPTER 3 3 3
34 2 172448-82570 TOOTH, POINT 3 3 3
35 2 172448-82580 PIN,LOCK 3 3 3
36 2  172448-82590 RUBBER,PIN 3 3 3
37 1 172958-08120 PIN KIT Q35,BUCKET 1 1 1 W
(A=MZZ222) (B=M ) (C=M )
39 1 172956-08130 BOLT KIT 10X85 1 1 1 w
(A=MZZ22Z) (B=M ) (C=M )
40 2 26116-100852 BOLT, M10X 85 PLATED 1 1 1 w
(A=MZ2222) (B=M ) (C=M. )
41 2 26716-100002 NUT, M10 2 2 2 W
(A=MZZZ222) (B=Mzz222) (C=MzZzz22)
42 1 172958-08130 BOLT KIT 10X115 1 1 1 w
(A=MZZ222) (B=Mzz222) (C=MzZz222)
43 2  26116-101152 BOLT, M10X115 PLATED 1 1 1 w
(A=MZZZ222) (B=Mzz222) (C=MzZzz22)
44 2 26716-100002 NUT, M10 2 2 2 w
(A=MZ2222) (B=M ) (C=M. )
45 1 172958-08140 BOLT KIT 10X65 1 1 1 w
(A=MZZ222) (B=M ) (C=M )
46 2 172958-83380 COLLAR, 40X50.8X22 1 1 1 w
(A=MZZ222) (B=M ) (C=M. )
47 2 26116-100652 BOLT, M10X 65 PLATED 1 1 1 W

Yes

N:Old $=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.122

; (A)=VIO27-3C(JP) (D)=
Flg .122. BUCKET (B)=VIO27-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
10 (A) (B) (C) (D) (B) (F)
| (A=MZzzZ72) (B=MZzzz72) (C=Mzzz72)
]|9 1|1 48 2 26716-100002  NUT, M10 2 2 2 w
| | (A=MZZZ7Z) (B=M ) (c=M )
[ 1 [T T T T T 1 49 1 172958-08150 PIN KIT Q40,BUCKET 1 1 1 W
21 20 15 18 13 14 12 18 15 (A=MZZZZ2Z) (B=MZZZ2Z) (C=MZZZ27Z)

ARG
SPARE PART

32

36 33 35 34

i 40 sy A
43 FOR ANOTHER COPORATION
39 BUCKET
42
41
44
47 31
I
48 40
94 v ey Fik 49
QUICK HITCH SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.123

H (A)=VIO27-3C(JP) (D)=
Fig.123. HOOK(CRANE SPEC.) (viozr S0P o
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172A25-84600 HOOKASSY 1 1
2 2 172A25-84610  BUSH,38X45X30 1 1
4 3 172460-84161 RATCH ASSY, CRANE 1 1
(B=M/#30501)
5 3 172A25-84630 NIPPLE, GREASE M6 2 2

(B=M/#30501)

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802

IMPLEMENT

Fig.124. STAY(CRANE SPEC.)

P T Oft#k
P.T.0. SPEC

0CK10-M39802 Fig.124

P T Ott#%
P.T.0. SPEC.

Remarks
(1)P.T.O. SPEC.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 172478-68870 GROMMET 2 2
2 1 172478-68880 COLLAR 2 2
3 1 172478-68890 WASHER 12X40X4.5 2 2
5 1 172A25-84100 STAY, COVER 1 1
6 1 172A25-84110 STAY, COVER 1 1
7 1 172A25-84120 COLLAR 2 2
8 1 172A24-84190 STAY, HOSE 1 1
1" 1 22157-120000 WASHER, 12 4 4
12 1 26013-120202 BOLT, M12X 20 1 1
13 1 26013-120302 BOLT, M12X 30 2 2
14 1 26013-120302 BOLT, M12X 30 1 1
15 1 26013-120452 BOLT, M12X 45 2 2
16 1 172A25-76690 STAY, CRANE 2 2 1
17 1 172142-76940 CLAMP 1 1 1
18 1 26013-120402 BOLT, M12X 40 2 2 1
19 1 26013-120502 BOLT, M12X 50 2 2 1
20 1 26013-120552 BOLT, M12X 55 2 2 1
21 1 26013-120652 BOLT, M12X 65 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 |IMPLEMENT 0CK10-M39802 Fig.125

Fig.125. BLADE groomsen oy
(C)=VIO27-3P(EX) (F)=
No. Lev. Parts No. Description Qty |
14 (A) (B) (C) (D) (E) (F)

10 1 1 172164-81670 SPACER 2 2 2
2 1 172112-87860 SHIM 2 2 2
3 1 172A24-94100 BLADE (GREEN:88) 1 1 1
4 2 172168-72240  BUSH 38X50X40 2 2 2
5 2 172168-81270 SEAL, DUST 4 4 4
7 1 172422-94210 PIN 38X 114 2 2 2
8 1 172142-94241 PIN 40-106(GREEN:88) 2 2 2
9 1 172124-94310-1 PLATE (GREEN:88) 2 2 2
10 1 22157-120000 WASHER, 12 2 2 2
11 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2
12 1 24761-040000 NIPPLE, GREASE B 2 2 2
13 1 26013-100252 BOLT, M10X 25 4 4 4
14 1 26013-120302 BOLT, M12X 30 2 2 2
15 1 933171-29751 SHIM SET 2 2 2

TJL—koyvy

BLADE CYLINDER

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT
Fig.126. ONE TOUCH DECEL KIT(OPTIONAL)

JUAYFTEILEY b
ONE TOUCH DECEL KIT
(172A25-08210)

RHLNO. 1%
RHUNO. 2~39%&8AF T,
1 INC. 2~39.

26 14 26 24

REFER TO Fig.14X -5l
S 0O

w_

REFER TO Fig. 21

0CK10-M39802 Fig.126

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VI027-3P(EX) (F)=VI027-3 OPT

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172A25-08210 DECELERATE KIT 1 1 1
2 2 172458-12120 CABLE, ACCELERATOR 1 1 1
3 2 172A21-12200 SPACER 1 1 1
4 2 172175-12200 SHAFT ASSY 1 1 1
5 2 172175-12230 LINKA 1 1 1
6 2  172A21-12250  JOINT 1 1 1
7 2 172175-12260 BASE CMP 1 1 1
9 3 24550-014200 BUSH, 14X20 1 1 1
10 2 172175-12310 LINK B 1 1 1
12 3 24550-014200 BUSH, 14X20 1 1 1
13 2 172175-12350 SPRING, RETURN 1 1 1
14 2 172175-12360 CABLE, ACCELERATOR 1 1 1
15 2 172175-12370 PLATE 1 1 1
16 2 172137-16560 BAND 1 1 1
17 2 172460-16570 HARNESS DECEL ASSY 1 1 1
18 3 29420-200000 FUSE, B 20A 2 2 2
19 2  172458-17110 BRACKET, TIMER 1 1 1
20 2  172162-17180 SOLENOID 1 1 1
21 2 172190-17220 RELEY, TIMER 1 1 1
22 2 172458-45070 LEVER L, DECEL. 1 1 1
23 2  172176-47870 KNOB 1 1 1
24 2 1C6281-52310  PIN, SNAP 6 6 6 6
25 2  1A3809-56915 PIN, 6X20 1 1 1
26 2  22137-060000 WASHER, 6 7 7 7
27 2 22217-100000 WASHER, SPRING 10 1 1 1
28 2 22351-040025 PIN, SPRING 4.0X25 1 1 1
29 2 24311-000210 O-RING, 1AP21.0 4 4 4
30 2  26013-060162 BOLT, M6X 16 2 2 2
31 2 26013-080402 BOLT, M8X 40 2 2 2
32 2  26013-120252 BOLT, M12X 25 2 2 2
33 2 26022-060252 SCREW, M6X25 2 2 2
34 2  26116-100162 BOLT, M10X 16 PLATED 1 1 1
35 2  26587-040062 SCREW, M4X 6 1 1 1
36 2 26716-060002 NUT, M6 1 1 1
37 2 933152-09280 BAND 170 6 6 6
38 2 933166-17730 WASHER 1 1 1
39 2 933168-55770 BAND 146 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT 0CK10-M39802 Fig.127

Fig.127. 4-WAY MULTI VALVE KIT(OPTIONAL) (o2 scur) o
(C)=VIO27-3P(EX) (F)=VI027-3 OPT
No. Lev. Parts No. Description Qty |
fie 44 avka—niNIeE (A) (B) (C) (D) (E) (F)
& 1 CONTROL VALVE PLATE 1 1 172A04-08510  MULTI KIT, 4-WAY 11
2 1 172A25-08520 CRANE HOSE KIT 1 1
O—50/L7
Fig. 90 e
ROTARY VALVE
(4-MAY SPEC.)
U FO—LE
Fig. 107 7 /(Ui:ll:;vilzﬂx’ﬁ\' )
1 CONTROL PIPING (RENOTE
CONTROL V. ~4-HAY VALVE)
172A04-08510
4 ATILFNRLITHY b
4-WAY MULTI VALVE KIT
EREBERI—2 IS Yov—i8—) %
I8y FCMA/ g — U ICEE A RS
ZNNTEEEMT H2A5DBRTT. DIy T
CUTOFF VALVE PARTS, ECT. WHICH CAN CHANGE ) PR el
e A S e
PATTERN PROMPTLY. {4-HAY V. ~CONTRAL V.)
UFO—AEE
Fig109 ?4;14 II\:!Wg'*:I‘JI‘D—I/ v,
AL
CONTROL PIPING (4-HAY V.
~CONTROL V. :CRANE SPEC)
2
172A25-08520
JLb—oRk—RFv b
CRANE HOSE KIT
Remarks
(1)THIS PART IS NECESSARY FOR
CRANE SPEC.
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT
Fig.128. CRANE KIT(OPTIONAL)

1_
HL—vEyk
(%% /E)
CRANE KIT (CANOPY)

S8R (+4t° v JP)
Fig. 1 LABEL (CABIN:JP)

$ARR (F4/E :JP)
Fig. 2 LABEL (CANOPY : JP)

S8R (Jb-v:JP)
Fig D LABEL (CRANE:JP)

EES (MY -0)
Fig. 22 ELECTRIC PART (EQUIPMENT:CRANE 1)

B (B3R H-01)
Fig. 21  ELECTRIC PART (CRANE 1:CABIN)

T (W L-1)
Fig. 28  ELECTRIC PART (CRANE 1:CABIN)

Hi—(EHEEY)
Fig. 48  COVER (AROUND CONTROL)

H5—(b-)
Fig. 52 COVER (CRANE)

—b & O—FTIYRHEY)
Fig. D6  SEAT & SEAT MOUNT (CABIN)

STk & S— Yk G )
Fig. D8  SEAT & SEAT MOUNT (CANOPY :CRANE)

L/ A BT Gr-vit)
Fig. 91  SOLENOID VALVE (CRANE SPEC.)

=L FsSL T (77 - hU-vit4%)
Fig. 92 oo vALVE (BOOM: CRANE SPEC. )

=L B T (7-h:Ju-s4E48)
Fig. 93 HOLD VALVE (ARM:CRANE SPEC.)

SAERRE (V5-0)
Fig. 99  HD. OIL PIPING RETURN)

SHEBRE (PTO, JU-ATV}H")
Fig. 100 HYD. OIL PIPING(P. T. 0., FRAME END)

SHERE (' -b)
Fig. 102 HYD. OIEL P1PING (BOOM)

a2 bA—LEE (JFRUN W7 ~avk-py k7" 1 JP, EX)
Fig. 106 CONTROL PIPING (REMOTE CONTROL V.-GONTROL V. :JP, EX)

a2 b O—LEE @914 W7° ~I0M-I0° 7" GL-DAEEE)
Fig. 109 CONTROL PIPING (4-WAY V. —CONTROL V. :CRANE SPEC.)

a2 b A—JLERE (Wb N BT S L-sAERR)
Fig. 110 CONTROL PIPING(HOLD V. :CRANE SPEC.)

Ny b7—L1 & Y29 Gr-24140
Fig. 119 BUCKET ARM & LINK(CRANE SPEC.)

799 (G-t
Fig. 123 HooK (CRANE SPEC.)

RT— (J-v4E4%)
Fig. 124 STAY(CRANE SPEC.)

—2
JL—rFy b
(FrEV)
CRANE KIT (CABIN)

0CK10-M39802 Fig.128

Remarks

* REFER TO EACH FIGURE, SHOWING

DETAILS OF KIT PARTS.

(A)=VIO27-3C(JP) (D)=
(B)=VI027-3P(JP) (E)=
(C)=VIO27-3P(EX) (F)=VI027-3 OPT
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 172A24-08600 CRANE KIT, CANOPY 1
1-1 1 172A24-08601 CRANE KIT, CANOPY 1 R
(B=MXXXXX)
2 1 172A24-08610 CRANE KIT, CABIN 1
2-1 1 172A24-08611 CRANE KIT, CABIN 1 R
(A=MXXXXX)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M39802 OPTIONAL & KIT 0CK10-M39802 Fig.129

; (A)=VIO27-3C(JP) (D)=
Fig.129. P.T.O. KIT (OPTIONAL) (B)vI027-3P0P) e
(C)=VIO27-3P(EX) (F)=VI027-3 OPT
No. Lev. Parts No. Description Qty |
—[)EEER D (A (B) (C) @) (E) (F)
Fig. 1 CONTROL EQURENT oL 1 1 17245708701  PTOKIT T 1 1

4 LR (PT0YYY)
Fig. TV CONTROL EQUIPMENT
(P.T.0.LINK)

] OOﬂhEEE (PTO, 7U-hIv}")
Fig. HYD. OIL PIPING

(P. T. 0. FRAME END)
PTO*vk
P.T.0. KIT

(172457-08701)

PTOEREDE o= { FLATLVAL
EELARICRE, VI RTHNR—

EMAHUEBRTT
PARTS IN ORDER TO ADD PIPING,
LINK & COVER TO STANDARD SPEC.
WITH NO P.T.0. PIPING.

1 0 3 SR E (PTO7-AIVE )
Fig. HYD. OIL PIPING
(P.T. 0. ARM END)

Remarks
* REFER TO EACH FIGURE, SHOWING
DETAILS OF KIT PARTS. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.

104200-11920 18 17 172122-46590 42 21 172124-46200 36 3 172141-03202 2 15
106990-44660 18 26 43 1 37 16 6 5
119247-77100 23 5 172122-55061 57 9 40 9 7 5
119650-77910 23 7 58 9 42 8 172141-03360 1 31
119802-55710 19 18 172122-57610 46 12 43 10 2 31
119802-77200 23 6 172122-57620 46 13 121 2 3 37
119808-12520 13 5 13 -1 172124-65480 59 19 172141-13490 31 3
119808-12540 13 6 172122-57630 46 10 172124-70380 80 35 172141-17150 27 19
119813-13552 12 9 172122-57640 46 1 172124-70390 80 2 172141-37320 32 6
121250-49121 17 6 172122-70350 69 7 36 130 3
121450-44531 17 20 70 7 172124-94310-1 125 9 172141-41340 37 1
121468-44510 17 18 79 53 172125-03951 3 52 172141-41360 35 3
121468-44540 17 21 54 172125-76900-4 103 1 40 5
121470-44540 1 39 172122-70630 80 39 172126-11510 21 1 41 5
2 39 172122-73430 79 62 11 42 10
121470-44581 17 23 172122-73470 79 10 31 1 172141-41370 36 5
124450-44560 17 22 80 40 2 37 3
124465-44950 31 20 172122-73480 69 27 98 17 6
124766-59050 17 26 28 18 40 2
41 70 28 106 11 42 6
19 22 29 107 9 43 7
129100-55690 19 17 79 1 113 1 172141-50762-1 47 1

129107-44590 17 9 172122-79930 14 8 114 1 172141-50763-3 47 141
129211-77920 23 10 19 23 172126-16540 22 11 172141-70110 79 48
27 22 106 22 27 33 172141-70150 79 50
129457-44520 17 16 -1 107 20 31 4 172141-70160 79 51
129457-44530 17 41 1 172122-82290 118 8 172137-12270 14 4 172141-70410 79 40
129612-12560 13 7 119 7 172137-16560 19 13 172141-70420 79 41
129612-52100 19 15 12 21 18 172141-70440 79 42
172020-10620 113 4 120 10 22 6 172141-70450 79 4
114 4 172123-76121 99 3 12 172141-70460 79 5
172068-28490 42 2 101 5 13 172141-70470 79 6
3 104 1 126 16 172141-72190 71 13
92 1 105 1 172137-17631 31 13 72 13
93 1 106 1 172137-46040 15 11 73 14
172110-36010 100 10 2 73 1 77 3
172110-45050 42 11 3 74 1 172141-72250 71 24
172110-76170-4 104 8 23 75 1 72 24
172112-77361 110 9 107 1 172137-46041 15 11 -1 74 13
172112-87860 125 2 5 73 11 75 13
172113-12522 14 5 108 1 74 1 -1 76 8
172116-46630 42 22 2 75 11 172141-72540 74 25
172116-76381 98 10 1 172137-46042 15 11 -2 172141-72690 77 9
172117-83970-2 112 19 109 1 172137-46210 26 9 172141-73770 95 4
172122-37830 33 16 2 172137-69850 53 9 172141-76180 97 4
39 1 54 22 6
172122-37844 33 17 15 172137-72453 74 14 98 3
40 110 3 172137-73860 81 5 5
172122-46590 37 27 172124-13230 15 9 172137-76580 104 9 99 15
40 30 172124-17640 31 15 172141-03202 1 15 101 8




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No

172141-76180 104 4 172147-70280 80 32 172162-76131 98 1 172165-45071 38 8
105 2 172147-70330 80 34 172162-76141 103 2 1 172165-45970 35 10
106 4 172147-70390 80 37 172162-76180 99 17 172165-46340 40 23
24 172147-70500 80 38 172164-03510 1 34 172165-47550 36 13
107 6 172147-70610 79 80 2 34 172165-47871 38 1
108 3 172147-76260 98 9 6 16 172165-47980 36 16
12 172148-70301 69 6 7 16 172165-47990 36 17
109 3 70 6 172164-03540 1 36 172165-53500 45 14
12 79 52 2 36 26
16 80 33 6 17 172165-62800 23 4
110 4 172148-72050 73 13 7 17 27 16
172141-76220 99 19 172148-72390 73 23 172164-45041 38 4 99 56
172141-76920 98 1 172148-72791 75 26 172164-45050 38 5 172165-69190 61 25
172141-77800 111 1 172148-72941 75 27 172164-45061 38 6 172165-71200 69 3
172141-84601 121 18 172148-73870 81 12 172164-45070 38 7 70 3
172142-03302 1 29 172151-03551 1 42 172164-45080 38 9 172165-72161 71 9
2 29 2 42 172164-45090 38 10 72 6
6 13 90 20 172164-45880 27 15 172165-72310 76 18

7 13 172151-45010 38 1 172164-45970 39 3 172165-81760 71 7 -1

172142-43591 43 3 172151-74601 90 1 172164-45980 49 3 72 4 -1
172142-57610 46 9 172151-74740 90 4 172164-66170 59 20 172165-82520 112 14
172142-62300 48 1 172151-76580 99 31 60 9 113 13
172142-72260 76 9 172151-77801 111 2 65 6 114 13
172142-72510 75 14 172156-65690 60 31 172164-66490 60 32 172165-82530 112 15
172142-72560 75 21 172156-72400 78 2 172164-66640 56 17 113 14
172142-72951 76 20 172156-72770 78 15 57 18 114 14
172142-73800 81 10 172156-81430 17 28 58 18 172165-82550 113 15
172142-76181 98 7 172157-03130 1 4 172164-66650 16 8 114 15
172142-76270 100 3 2 4 172164-76131 99 4 172165-82560 113 16
172142-76280 100 5 172157-03741 3 51 172164-76330 99 21 114 16
172142-76290 97 8 172157-45990 40 22 22 172165-82570 113 17
172142-76940 124 17 172157-58830 38 12 172164-77800 111 3 114 17
172142-76940-4 103 12 172157-76150 99 8 172164-81630-W 122 2 172165-82580 112 16
172142-76940-5 27 6 172157-76300 110 6 172164-81670 113 8 113 18
172142-76950-4 103 13 172162-12480 41 1 114 8 114 18
172142-77040 100 4 172162-13200 15 8 115 9 115 1
172142-77050 100 6 172162-14200 18 5 116 9 116 1
172142-81620 115 8 172162-17180 126 20 117 4 117 12
116 8 172162-46690 36 8 120 1 172165-82590 112 17
117 3 172162-61870 49 24 125 1 113 19
172142-82310 112 10 172162-69050 61 24 172164-81700 122 3 114 19
172142-94241 125 8 172162-69470 65 22 26 115 12
172146-45610 40 28 172162-69480 65 23 172164-81820 118 1 116 12
172146-61370 48 5 172162-69490 65 24 119 2 117 13
49 5 172162-69500 65 25 120 2 172165-82600 112 18
172146-73730 95 5 172162-69510 65 26 172164-81950 122 1 113 20
172146-82910 113 21 172162-69520 65 27 172165-03240 1 53 114 20
114 21 172162-69541 65 29 2 47 115 13
172147-70120 79 49 172162-70760 79 81 172165-12140 14 1A 116 13
172147-70220 79 2 172162-76131 97 3 172165-13220 61 1 117 14




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No

172168-11310 12 1 172173-76101 109 9 172183-46440 22 17 172187-17341 24 13
172168-13250 15 10 172175-12200 126 4 18 37
172168-17601 31 1 172175-12230 126 5 172183-73510 79 66 25 20
172168-46760 31 21 172175-12260 126 7 172183-73520 79 67 172187-17350 24 14
172168-54750 45 22 172175-12310 126 10 172183-73560 79 68 38
172168-54760 45 23 172175-12350 126 13 172183-73570 79 69 25 21
172168-61560-4 47 12 172175-12360 126 14 172183-73660 79 70 172187-17360 24 15
172168-65790 16 12 172175-12370 126 15 172183-73670 79 16 39
172168-65800 48 10 172175-13110 15 3 172183-73730 79 44 25 22
172168-71101 69 1 172175-17120 21 10 172183-73770 79 17 172187-17371 24 16
70 1 172175-72480 76 10 172183-73780 79 18 40
172168-71950 79 7 172175-72550 77 4 172183-73810 79 87 25 23
172168-72240 74 18 172175-73700 95 2 172183-73870 79 19 172187-17380 24 17
22 172175-73710 95 3 172183-74820 103 1 41
75 18 172175-81700 112 1 172183-74821-2 103 11 25 24
23 2 172183-75410 95 18 172187-17470 24 21
125 4 172175-81710 112 3 172183-76200 106 6 45
172168-72400 71 10 4 108 5 25 28
72 7 172176-07330 1 1 109 5 172187-17480 24 22
172168-72410 73 17 172176-14620 19 4 172183-76250 103 6 46
21 172176-47870 126 23 172183-81160 115 1 25 29
77 7 172176-68210 113 2 116 1 172187-17540 29 2
13 114 2 117 1 172187-17560 24 24
172168-81270 74 20 172176-73290 69 14 2 25 30
24 70 14 172186-72480 71 32 172187-17570 24 25
75 20 172176-73560 69 34 72 32 25 31
25 70 35 172186-76390 99 30 172187-17730 28 1
115 4 172176-73590 69 37 172187-03750 5 5 172187-17740 28 2
116 4 70 38 172187-03781 5 7 172187-17882 27 13

117 7 172176-73600 69 39 172187-16560 48 20 172187-17883 27 13 -1

118 6 70 40 172187-16780 22 9 172187-17890 27 13 A

120 8 172176-73690 69 41 172187-17070 24 2 13 A-1

125 5 70 42 25 2 172187-45651 40 20
172168-81410 71 11 172176-73880 69 42 172187-17080 24 3 172187-45760 37 22
72 8 70 43 25 3 40 21
172168-84411 118 9 172176-73910 69 43 172187-17090 24 4 172187-45870 37 8
119 9 70 44 25 4 172187-45880 37 9
13 172176-73930 69 44 172187-17100 24 1 172187-46400 42 19
120 11 70 45 25 1 172187-46430 42 20
172171-03261 1 27 172176-73940 69 45 172187-17220 21 11 172187-53320 45 10

2 27 70 46 172187-17280 24 9 172187-53321 45 10 -1
3 20 172183-03250 1 26 31 172187-61421 56 9
172171-13461 19 2 2 26 25 14 57 10
172171-14610 17 17 172183-03280 1 40 172187-17290 24 32 58 10
172173-03250 1 25 2 40 25 40 172187-61800 52 8
2 25 3 24 172187-17301 24 33 172187-61840 52 9
172173-73440 79 82 172183-13480 16 3 25 41 172187-64800 56 27
172173-76101 101 3 172183-14250 18 13 172187-17320 24 11 57 32
107 3 172183-16560 31 5 35 58 47
108 9 102 11 25 18 172187-64831 56 7




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No

172187-64831 57 7 172433-64511 58 5 172437-03511 1 35 172444-65610 95 1
58 7 172434-61170 95 10 2 35 172444-65680 16 5
172187-64900 26 1 172437-03242 3 15 3 50 172444-68810 49 8
56 28 172437-03250 3 18 172437-03530 3 55 172444-72940 77 15
57 33 8 2 172441-37301 32 3 172444-72961 71 28
58 32 172437-03251 3 18 -1 172441-37302 32 3 -1 72 25
172187-65210 59 16 8 2 1 3 -2 73 26
172187-76310 102 7 172437-03252 3 18 -2 172444-03170 1 9 77 22
172187-77111 91 2 8 2 -2 2 9 172444-73802 81 1

172187-77112 91 21 172437-03301 3 28 6 1 172444-73803 81 141
172190-12420 27 1 8 6 7 1 172444-73810 81 2
172190-16500 64 23 172437-03302 3 28 -1 172444-03181 1 11 172444-73831 81 3
172190-17220 126 21 8 6 -1 2 11 172444-73840 81 4
172312-17250 61 2 172437-03311 3 30 6 2 172444-73880 81 9
172312-17260 97 1 8 7 7 2 172444-76400 96 3
172312-74790 79 20 172437-03312 3 30 -1 172444-03190 1 12 172444-78800 106 21
21 8 7 -1 2 12 107 18
172421-73380 79 43 172437-03322 3 32 6 3 172444-81310 115 5
172421-73400 79 9 8 8 7 3 116 5
172421-73440 79 92 172437-03342 3 35 172444-03210 1 18 117 8
172421-73450 79 38 8 10 2 18 172444-82990 113 22
172422-37310 32 5 172437-03343 3 35 -1 6 8 114 22
172422-37780 33 15 8 10 -1 7 8 172445-03180 1 43
38 172437-03352 3 36 172444-03240 1 24 172445-03220 1 45
172422-65750 31 33 8 1 2 24 172445-03230 1 46
172422-72760 76 14 172437-03361 3 38 6 12 6 20
172422-72790 77 1 8 12 7 12 172445-62010 57 30
172422-76100 96 1 172437-03372 3 39 172444-03280 1 28 58 30
172422-76130 98 2 8 13 2 28 172445-66750 62 6
172422-76140 99 7 172437-03381 3 40 172444-03290 1 41 172445-68850 47 20
172422-76180 100 1 8 14 2 41 172445-69320 65 18
172422-76191 100 2 172437-03391 3 41 90 19 172445-69400 65 19
172422-78290 98 26 8 15 172444-03330 2 44 172445-69420 65 21
27 172437-03402 3 42 7 20 172445-69740 62 25
172422-78390 101 18 8 16 172444-13210 17 4 172445-76153 99 9
172422-94210 125 7 172437-03411 3 44 172444-13220 17 5 172446-03220 1 20
172423-13551 17 13 8 18 172444-14200 18 6 2 20
172423-37370 33 5 172437-03422 3 45 172444-14270 18 18 6 10
33 8 19 172444-14410 18 24 7 10
172423-73530 80 42 172437-03432 3 46 172444-14450 18 7 172446-13150 27 32
172425-03350 5 2 8 20 172444-14460 18 8 172446-13330 94 3
10 1 172437-03441 3 54 172444-14470 18 9 172446-75250 95 15
172425-03720 5 3 8 24 172444-14480 18 10 172447-14160 18 4
10 2 172437-03451 3 53 172444-14490 18 11 172447-17140 21 6

172425-16741 22 8 8 23 172444-17620 60 21 172447-73840 81 11 -1
172425-17630 31 14 172437-03461 3 47 172444-17660 31 17 172447-74221 83 12
172425-84470 119 16 8 21 49 2 85 12
172425-84471 119 16 -1 172437-03471 3 48 172444-54910 16 11 172447-74230 85 16
172433-64511 56 5 8 22 172444-54920 60 22 172447-75600 95 19
57 5 172437-03501 3 49 172444-64730 59 3 172448-03190 1 13




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No.
172448-03190 2 13 172448-74970 88 38 172455-53331 45 11 -1 172455-69300
6 4 89 13 172455-61600 47 13 172455-69410
7 4 172448-74980 88 39 172455-63230 27 5 172455-69490
172448-54120 71 7 -2 172448-74990 88 40 172455-64200 56 1 172455-69520
72 4 -2 172448-82570 122 20 57 1 172455-74240
115 3 34 58 1
116 3 172448-82580 122 22 172455-64590 56 3 A
117 6 35 3 A-1 172455-74701
172448-72650 73 18 172448-82590 122 23 57 3 A
22 36 3 A-1 172455-74710
76 12 172448-82950 122 19 58 3 A
19 172448-82960 122 21 3 A1
77 8 172450-03200 1 16 172455-64600 56 2 172455-75290
14 2 16 57 2 172455-75300
172448-74720 88 18 6 6 58 2 172455-75330
172448-74730 88 43 7 6 172455-64610 56 3 172455-76220
172448-74760 88 4 172450-73330 79 55 57 3 172455-77140
23 172450-73500 79 13 58 3
89 4 172450-73510 79 14 172455-64710 56 3B 172455-77150
172448-74770 88 5 172450-73550 79 15 3 B-1
24 172450-73620 79 28 57 3B 172455-79770
89 5 172450-73750 80 15 3 B-1
172448-74780 88 6 172450-73830 80 5 58 3B 172456-53700
25 172450-73850 80 6 3 B-1 172456-61963
89 6 172450-73860 80 7 172455-65230 60 2 -1 172456-65461
172448-74790 88 7 172450-73870 80 8 172455-65230-1 60 2 172456-65790
26 172450-77050 80 53 172455-65590 60 28 172456-65860
89 7 172450-77070 80 54 172455-67310 61 12 172456-73350
172448-74810 88 27 172450-77080 80 55 172455-67320 61 13 172456-73360
172448-74820 88 28 172450-77090 80 56 172455-67330 61 14 172456-73370
172448-74830 88 29 172450-77110 80 57 172455-67340 61 15 172456-73380
172448-74860 88 30 172450-77120 80 58 172455-67350 61 16 172456-73390
172448-74870 88 31 172450-77130 80 59 172455-67360 61 17 172456-73420
172448-74880 88 32 172450-77140 80 60 172455-67440 61 18 172456-73430
172448-74910 88 8 172450-77170 80 61 172455-67550 63 10 172456-73440
33 172450-77190 80 62 172455-67610 62 34 172456-73450
89 8 172450-77220 80 69 172455-67710 62 35 172456-74440
172448-74920 88 9 172452-73480 69 29 172455-67770 62 41 172457-03150
34 70 30 172455-67870 64 7
89 9 172455-03320 1 49 172455-67880 64 8
172448-74930 88 10 172455-03340 1 30 172455-67900 64 9 172457-08600
35 2 30 172455-67910 64 11
89 10 172455-03520 1 50 12
172448-74950 88 1 6 23 172455-67930 64 10 172457-08701
36 172455-17170 27 36 172455-67970 64 13 172457-17200
89 1 172455-46890 36 10 172455-69140 66 7 172457-29100
172448-74960 88 12 172455-46901 36 11 172455-69170 65 16 172457-38100
37 172455-46941 35 7 172455-69200 66 8 172457-38120
89 12 172455-46950 36 12 172455-69250 66 9 172457-38140
172448-74970 88 13 172455-53330 45 1 172455-69290 66 10

w
PWN_2aNaaaawoobh

—_

—_




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
172457-38600 34 23 172457-72900 77 2 172457-74160 85 4 172458-03190 1 14
172457-50102 46 1 172457-72910 77 12 172457-74170 83 2 2 14
172457-53200 45 34 172457-72930-2 77 12 1 172457-74180 83 5 172458-03200 1 17
172457-53292 45 4 172457-72950 77 21 172457-74190 86 4 2 17
172457-53300 45 35 172457-73060 69 46 172457-74210 86 1 6 7
172457-53310 45 9 172457-73410 80 29 172457-74220 85 1 7 7
36 172457-73501 69 5 172457-74230 83 1 172458-03210 1 19
172457-53331 45 6 172457-73510 69 30 172457-74250 82 3 2 19
41 70 31 172457-74260 87 11 6 9
172457-61082 47 2 172457-73520 69 50 172457-74270 87 12 7 9
172457-61092 47 3 70 51 172457-74280 86 17 172458-03220 1 21
172457-61100 47 5 172457-73530 69 31 172457-74290 82 2 2 21
172457-61140-4 47 7 70 32 172457-74300 87 18 3 13
172457-61400 50 2 172457-73540 69 32 172457-74310 86 18 172458-03231 1 22
172457-61900 49 9 70 33 172457-75080 95 13 2 22
172457-62271 53 3 172457-73550 69 33 172457-76100 99 1 172458-03240 1 54
54 5 70 34 172457-76601 103 7 2 50
172457-62281 53 5 172457-73560 69 35 172457-76650 103 8 3 16
54 7 70 36 172457-78130 97 11 4 1
172457-65440 60 25 172457-73570 69 51 172457-78140 98 19 42 1
172457-72010 73 7 70 52 172457-78150 99 33 172458-03260 1 47
172457-72050 74 7 172457-73580 69 36 172457-78160 102 12 6 21
172457-72100 72 1 70 37 172457-78170 102 14 172458-03310 61 7
172457-72110 71 5 172457-73590 69 38 172457-78180 102 16 172458-03320 61 8
72 2 70 39 172457-78190 102 17 172458-03330 61 9
172457-72140 71 8 172457-73600 69 40 172457-78200 102 18 172458-03600 1 51
72 5 70 41 172457-78211 101 14 172458-03601 1 51 -1
172457-72161 72 9 172457-73610 69 47 172457-78221 101 15 172458-11310 12 2
172457-72180 71 12 172457-73611 69 47 1 172457-78231 101 16 172458-11320 12 8
72 12 172457-73620 69 60 172457-78241 101 17 172458-11500 13 2
172457-72190 71 14 70 60 172457-78900 103 20 172458-11511 13 11
72 14 172457-73630 69 61 172457-78910 103 21 172458-11520 13 12
172457-72200 71 15 70 61 172457-81451 113 7 172458-11530 13 3
72 15 172457-73640 69 62 114 7 172458-11540 13 13
172457-72221 71 16 70 62 172457-81840 113 10 172458-11552 13 14
72 16 172457-73700 79 1 114 10 172458-11650 13 4
172457-72230 71 1 172457-73711 80 1 172457-81860 113 12 172458-12100 14 1
72 29 172457-73720 79 47 114 12 172458-12110 14 2
172457-72240 71 2 172457-73730 79 71 172457-81880 115 10 172458-12120 126 2
72 30 172457-73740 79 72 116 10 172458-13100 15 2
172457-72250 71 5 -1 172457-73750 79 76 117 11 172458-13110 15 4
72 21 172457-73760 79 77 172458-03121 1 3 172458-13120 15 6
172457-72260 71 8 -1 172457-73770 79 73 2 3 172458-13530 17 12
72 5 -1 172457-73780 80 44 172458-03130 1 5 172458-14151 18 3
172457-72400 71 4 172457-74101 82 1 2 5 172458-14202 18 12
172457-72411 71 25 172457-74110 87 1 172458-03140 2 43 172458-14203 18 12 -1
172457-72580 74 28 172457-74120 87 2 3 2 172458-14300 18 19
172457-72700 76 1 172457-74130 86 2 172458-03160 1 7 172458-14340 18 23
172457-72710-2 76 1 172457-74140 86 3 2 7 28
172457-72760-1 76 1 1 172457-74150 85 2 3 5 172458-14351 95 8




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
172458-14361 95 9 172458-37170 33 31 172458-46350 42 15 172458-61750 50 8
172458-14370 18 14 172458-37171 33 31 -1 172458-46371 42 16 172458-61791 49 4
172458-14380 18 22 172458-37172 33 31 -2 172458-46380 42 18 172458-61820 49 7
172458-14510 18 25 172458-37500 32 13 172458-46600 36 4 172458-61871 47 21
172458-14630 19 5 172458-37570 32 15 172458-46720 24 26 172458-62110 54 1
172458-14660 19 9 172458-37580 32 16 25 32 172458-62122 53 1
172458-16110 20 4 172458-37590 32 17 55 1 54 2
172458-16140 20 3 172458-37700 33 14 2 172458-62180 53 2
172458-16300 20 12 37 3 54 3
172458-16531 21 16 172458-38110 34 2 172458-46730 35 1 172458-62200 54 4
172458-16550 21 5 172458-38130 34 13 36 9 172458-62210 54 20
172458-16562 21 19 172458-38200 34 8 172458-46950 35 11 172458-62240 18 27
172458-16612 64 1 19 172458-47621 36 14 172458-62400 53 6
172458-16620 64 2 25 172458-47640 36 15 172458-62410 53 16
172458-16650 31 6 27 172458-47680 35 12 172458-62420 53 7
172458-16690 31 7 172458-38210 34 9 172458-47710 35 13 172458-62430 49 17
172458-16700 31 8 20 172458-50480 46 2 53 8
172458-17110 25 7 172458-38220 34 10 172458-50800 46 5 54 21

126 19 21 172458-50810 46 6 172458-62500 54 8

172458-17150 24 49 172458-38230 34 1 172458-53282 45 1 172458-62510 54 23
172458-17161 24 51 22 172458-53292 45 2 172458-62520 53 17
172458-17171 24 47 172458-38300 34 24 40 172458-63100 55 4
172458-17210 64 3 172458-38310 34 26 172458-53310 45 37 172458-63110 55 13
172458-17220 64 4 172458-45011 38 2 172458-53330 45 12 172458-63120 55 5
172458-17230 64 5 172458-45030 38 3 172458-53360 45 13 172458-63130 55 6
172458-17251 24 28 172458-45051 38 17 172458-53370 45 8 172458-63140 55 7
172458-17400 30 1 172458-45070 126 22 39 172458-63300 49 19
172458-17410 30 3 172458-45180 40 1 172458-54750 45 24 172458-63350 49 20
172458-17420 30 2 172458-45200 40 4 172458-57600 46 8 172458-63360 61 3
64 14 172458-45230 40 7 172458-61110 47 6 172458-63400 31 22

172458-17450 29 1 172458-45250 37 26 172458-61150 47 8 172458-63410 31 23
172458-17501 24 7 172458-45401 37 20 172458-61200 48 1 172458-63470 31 24
172458-17551 31 10 172458-45402-1 37 20 -1 172458-61261 47 9 172458-63480 61 4
172458-17620 31 12 172458-45500 48 18 172458-61271 47 10 172458-63520 49 21
172458-17640 31 16 172458-45510 37 21 172458-61300 48 2 172458-63540 49 22
172458-17660 31 18 172458-45521 40 18 172458-61490 50 4 172458-63570 49 26
172458-17700 31 19 172458-45540 40 19 172458-61500 49 10 172458-63580 61 5
172458-37100 33 3 172458-45700 39 1 50 5 172458-63610 31 25
172458-37101 33 3 -1 172458-45720 39 2 172458-61510 49 11 172458-63620 31 26
172458-37102 33 3 -2 172458-45800 39 9 50 6 172458-63630 31 27
172458-37120 33 6 172458-45810 39 10 172458-61521 48 6 172458-63640 31 28
26 172458-45850 36 2 172458-61522 48 6 -1 172458-63650 31 29

172458-37130 33 7 172458-45920 41 4 172458-61540 48 7 172458-63670 62 2
27 172458-45950 41 7 172458-61580 48 8 65 3

172458-37131 33 7 -1 172458-46100 43 6 172458-61590 48 9 172458-63680 62 3
27 1 172458-46121 42 5 172458-61600 50 7 172458-63700 63 1

172458-37150 33 10 172458-46150 43 9 172458-61650 47 16 172458-63730 62 4
30 172458-46230 42 9 172458-61671 47 17 63 2

172458-37151 33 10 -1 172458-46280 42 13 172458-61681 47 18 172458-63760 62 33
30 -1 172458-46290 42 14 172458-61691 47 15 172458-63770 63 3




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No

172458-63790 62 5 172458-65640 60 8 172458-69260 62 42 172458-74150 85 3
172458-63800 63 4 172458-66220 45 29 172458-69270 62 43 20
172458-63820 31 30 172458-66240 45 30 172458-69280 62 44 87 3
172458-63900 49 13 172458-66720 65 1 172458-69320 64 15 15
172458-63910 49 14 172458-66780 66 3 172458-69400 65 20 172458-74160 82 10
172458-63930 65 4 172458-66790 66 4 172458-69580 65 30 83 4
172458-63950 63 5 172458-66800 66 5 172458-69590 66 11 85 5
5 -1 6 172458-69601 66 12 21

65 5 172458-67020 65 12 172458-69730 66 13 87 4

172458-63960 63 6 172458-67090 68 2 172458-69760 66 14 16
6 -1 172458-67100 68 3 172458-69770 66 15 172458-74170 83 16

172458-63970 63 7 172458-67203 45 27 172458-69790 61 26 84 4
172458-63980 63 8 172458-67340 62 7 172458-69830 61 27 85 28
172458-63990 63 9 172458-67440 62 8 172458-69900 65 31 86 21
172458-64161 56 11 172458-67510 62 9 172458-69910 65 32 87 17
57 12 172458-67520 62 10 172458-69920 66 16 172458-74230 82 11

58 12 172458-67550 62 1 172458-69930 61 28 83 6

172458-64170 56 12 172458-67570 62 12 172458-69960 66 17 84 17
57 13 172458-67610 62 13 172458-69990 66 18 85 6

58 13 172458-67650 65 13 172458-72030 75 7 86 5

172458-64510 57 23 172458-67670 62 14 172458-72050 76 2 87 5
58 23 172458-67680 62 15 172458-72130 71 6 -1 172458-74240 82 12

172458-64590 56 25 172458-67804 61 6 72 3 -1 83 7
57 27 172458-67810 56 29 172458-72270 71 3 84 18

58 24 172458-67820 56 30 72 31 85 7

172458-64600 49 29 172458-67830 62 36 172458-72650 77 5 86 6
56 26 172458-67840 61 19 172458-72690 77 5 -1 87 6

57 28 172458-67850 62 16 172458-72740 76 13 172458-74250 82 13

58 28 172458-67860 62 37 172458-72770 76 17 83 8

172458-64610 49 1 172458-67870 62 17 172458-72850 76 26 85 8
50 1 172458-67880 62 38 172458-72860 76 24 86 7

172458-64700 57 29 172458-67900 62 18 172458-72880 76 17 -1 87 7
58 29 172458-67910 62 39 172458-73400 80 3 172458-74260 82 14

172458-65021 59 4 172458-67920 62 19 172458-73820 81 11 83 9
172458-65050 59 6 172458-67940 65 14 172458-73960 80 28 84 19
172458-65060 59 7 172458-67960 61 20 172458-73970 80 9 85 9
172458-65070 59 9 172458-67970 61 21 172458-73980 80 10 86 8
172458-65080 59 10 172458-67981 61 22 172458-73990 80 11 87 8
172458-65271 59 17 172458-68004 61 23 172458-74130 83 14 172458-74290 83 17
172458-65390 60 24 172458-68851 63 11 84 2 84 5
172458-65490 60 1 172458-68990 49 30 85 18 86 9
172458-65500 60 3 172458-69000 49 31 86 19 172458-74300 80 49
172458-65510 60 4 172458-69090 63 12 87 13 172458-74310 80 50
172458-65510-2 60 4 -1 172458-69100 65 15 172458-74140 83 15 172458-74320 80 51
172458-65531 60 5 172458-69200 63 13 84 3 172458-74330 80 52
172458-65540 60 6 172458-69210 63 14 85 19 172458-74350 80 14
172458-65560 60 7 172458-69220 63 15 86 20 172458-74360 83 18
172458-65570 60 27 172458-69230 63 16 87 14 84 6
172458-65600 60 29 172458-69240 63 17 172458-74150 82 9 86 10
172458-65610 60 30 172458-69250 62 40 83 3 172458-74390 86 25




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No.  Ref. No.
172458-74420 85 17 172458-76170 96 2 172458-78680 108 22 172458-82500 122 10
172458-74430 85 22 172458-76230 99 20 109 23 172458-82580 122 11
172458-74440 84 1 172458-76680 103 9 172458-78710 107 11 172458-82600 118 4
172458-74450 84 7 172458-76700 100 7 172458-78720 107 12 119 5
172458-74460 83 19 172458-76750 103 10 172458-78730 107 13 120 5
84 8 172458-76800 100 1 172458-78740 107 14 172458-82651 118 5
172458-74500 88 15 172458-76880 100 12 172458-78750 105 6 172458-83710 115 14
172458-74520 84 16 172458-78091 96 15 172458-78760 105 7 116 14
172458-74530 84 20 172458-78100 96 16 172458-78770 107 15 117 15
172458-74540 84 21 172458-78170 99 34 172458-78780 107 16 120 6
172458-74550 84 22 172458-78200 102 19 172458-78790 107 17 172459-67810 62 1
172458-74560 83 13 172458-78210 102 20 172458-78800 107 19 172459-67821 65 1
172458-74570 83 20 172458-78220 98 20 172458-78810 105 8 172459-67831 65 2
172458-74610 82 8 172458-78230 98 21 172458-78820 105 9 172459-67841 66 1
172458-74620 82 15 172458-78261 99 35 172458-78920 103 22 172459-73740 80 43
172458-74630 82 16 172458-78270 97 12 172458-78930 103 23 172460-03230 1 55
83 10 13 172458-78941 100 15 2 48
85 10 98 22 172458-78951 100 16 6 24
23 23 172458-78960 100 17 7 21
87 9 24 172458-78970 100 18 172460-03241 1 56
19 25 172458-81400 113 6 2 49
172458-74640 83 21 172458-78290 99 36 114 6 6 25
84 9 172458-78300 99 37 172458-81630 115 7 7 22
86 1 172458-78310 99 38 116 7 172460-16570 126 17
172458-74650 86 26 172458-78321 99 39 117 9 172460-16700 21 21
172458-74660 86 12 172458-78330 106 12 118 7 172460-17140 27 34
172458-74670 86 13 172458-78340 106 13 120 9 172460-17160 27 35
172458-74680 84 23 172458-78350 106 14 172458-81751 113 9 172460-37750 33 16 -1
172458-74690 86 16 172458-78360 106 15 114 9 39 -1
172458-74700 87 24 172458-78390 106 16 172458-81800 112 5 172460-45500 48 21
172458-74710 82 18 172458-78400 106 17 172458-81830 112 6 172460-61322 48 3
85 13 172458-78410 106 18 172458-81840 113 11 172460-61323 48 3 -1
29 172458-78420 106 19 114 11 172460-61960 49 16
172458-74720 82 5 172458-78520 99 41 172458-81860 118 2 172460-64780 48 17
83 26 172458-78530 99 42 119 3 172460-73160 69 8
84 14 172458-78540 99 43 120 3 70 8
85 14 172458-78550 99 44 172458-81890 118 3 172460-73180 69 9
86 33 172458-78570 106 20 119 4 70 9
87 25 107 10 120 4 172460-73190 69 48
172458-74730 82 6 172458-78610 108 15 172458-81920 112 7 70 49
172458-74740 86 32 109 19 172458-81930 112 8 172460-73200 69 10
172458-74800 85 15 172458-78620 108 16 172458-82231 122 17 70 10
172458-74820 84 15 109 20 33 172460-73220 69 1
172458-74860 82 7 172458-78630 108 17 172458-82240 122 12 70 1
172458-74910 80 72 172458-78640 108 18 172458-82260 122 13 172460-73240 69 12
172458-75050 95 12 109 21 172458-82280 122 14 70 12
172458-75350 95 17 172458-78650 108 19 172458-82290 122 15 172460-73330 69 15
172458-76130 99 6 172458-78660 108 20 172458-82300 112 9 70 15
172458-76150 99 10 109 22 172458-82320 112 12 172460-73340 69 16
172458-76160 99 13 172458-78670 108 21 172458-82330 112 13 70 16




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No.
172460-73350 69 17 172472-17501 25 15 172490-61920 55 11 172734-41300
70 17 172472-17620 64 6 172490-61950 55 12 172734-65270
172460-73360 69 18 172472-45100 37 2 172490-74310 86 22 172738-17120
70 18 172472-45140 37 5 172490-74320 86 23 172823-45000
172460-73370 69 19 172472-45661 37 15 172490-74330 86 24 172823-45940
70 19 172472-66611 63 19 172490-76150 99 12 172823-61520
172460-73380 69 20 172478-65750 11 14 172491-76140 99 29 172956-08130
70 20 59 34 172496-03200 1 44 172957-73060
172460-73390 69 21 172478-65800 16 7 172496-17570 27 3 172957-73501
70 21 13 172496-17610 27 4 172957-73510
172460-73400 69 49 172478-68600 62 45 172498-14120 17 16 172957-78100
70 50 172478-68610 62 46 172519-04180 1 37 172957-78111
172460-73420 69 22 172478-68620 62 47 2 37 172957-78130
70 22 172478-68870 124 1 6 18 172957-78150
172460-73430 69 23 172478-68880 124 2 7 18 172957-78900
172460-73900 69 24 172478-68890 124 3 172519-04290 1 38 172957-78910
70 24 172480-54130 45 28 2 38 172957-81702
172460-73910 69 25 172480-54150 21 23 6 19 172958-03100
70 25 172487-45600 44 1 7 19
172460-73920 70 26 172487-45900 41 3 172519-63240 24 27 172958-03110
172460-76700 102 9 172487-53330 45 7 25 35 172958-03120
172460-84161 123 4 38 49 18 172958-03130
172461-73270 69 13 172487-63500 55 14 55 8 172958-03140
70 13 172487-65100 59 8 9
172462-03320 3 33 172487-65101 59 8 -1 10 172958-03160
8 9 172487-65110 59 12 10 -1
172463-03290 3 26 172487-65111 59 12 1 61 11 172958-03170
172463-03330 3 34 172487-65120 59 13 66 2 172958-03180
172463-69150 62 20 172487-65121 59 13 -1 172633-76160 103 2 172958-03190
172463-69160 62 21 172487-65130 59 14 172638-73330 79 8 172958-03200
172463-69190 62 22 172487-65140 59 15 172638-73470 80 41 172958-03220
172463-69200 62 23 172487-74200 44 3 172644-76161 101 6
172463-69210 62 24 172490-03160 1 8 172645-76570 96 4 172958-03230
172472-03150 3 4 2 8 6
172472-03160 3 6 172490-03200 2 45 102 2 172958-03300
172472-03171 3 8 3 10 172647-16560 27 27
172472-03230 3 14 172490-03210 1 52 172648-16600 21 7
172472-03241 3 17 2 46 172649-74040 91 3 172958-03310
8 1 3 12 172652-64220 56 4
172472-03250 3 19 42 40 57 4 172958-05100
172472-03261 3 21 172490-12200 14 3 58 4 172958-05110
8 3 172490-13110 15 5 172725-16160 20 11 172958-07330
172472-03271 3 22 172490-13150 15 7 172730-05250 46 4 172958-08110
8 4 172490-13160 94 1 68 1 172958-08120
172472-03281 3 25 172490-13300 17 8 172730-75141 97 2 172958-08130
8 5 172490-13511 17 1 101 1 172958-08140
172472-03290 3 27 172490-13551 17 38 2 172958-08150
172472-03300 3 29 172490-13560 17 39 102 1 172958-17101
172472-03330 3 56 172490-37320 32 1 172732-16560 22 1 172958-17120
8 25 130 10 172734-41300 40 27 172958-17130

NN
-

—_

—_

BN
AONONWOORPROWOOWNNNNNOORAW-_NO




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No

172958-17140 26 4 172958-83292 121 16 172A23-72081 74 5 172A25-13800 16 9
172958-17150 26 5 172958-83330 121 17 75 5 172A25-13830 16 15
172958-17160 26 6 172958-83380 122 46 172A23-78850 99 45 172A25-14590 19 3
172958-17170 26 7 172960-73430 70 23 172A24-03111 1 2 172A25-14650 19 30
7 -1 172960-83210 121 11 2 2 172A25-16100 20 1
172958-17180 26 8 172964-03370 1 32 172A24-03740 5 4 172A25-16120 20 5
8 -1 2 32 172A24-03741 5 4 1 172A25-16500 21 3
172958-17190 26 8 A 6 14 172A24-03760 5 6 172A25-16520 21 8

172958-17200 26 8 B 7 14 172A24-08600 128 1 172A25-16521 21 8 -1
172958-17210 26 8 C 172964-03481 1 33 172A24-08601 128 11 172A25-16710 22 2
172958-17220 26 8 D 2 33 172A24-08610 128 2 172A25-16720 22 14
172958-64500 21 24 6 15 172A24-08611 128 2 -1 172A25-16730 22 7
26 10 7 15 172A24-17901 27 14 172A25-16740 22 15
56 21 172989-68630 49 15 172A24-54090 45 20 172A25-16750 22 21
57 22 172989-68640 31 34 172A24-72301 73 6 172A25-17200 25 8
58 22 172A04-08510 127 1 172A24-72320 73 15 172A25-17210 25 39
172958-72750 78 14 -1 172A21-12200 126 3 172A24-72341 73 19 172A25-17400 27 12
172958-72760 78 3 172A21-12250 126 6 172A24-72500 74 6 172A25-17450 27 20
172958-72770 78 8 172A23-03180 1 10 172A24-72520 74 17 172A25-17500 27 2
172958-72801 78 1 2 10 172A24-72530 74 21 172A25-61670 47 14
172958-72811-4 78 1 172A23-03240 1 23 172A24-72900 73 32 172A25-61801 52 1

172958-72830 78 14 2 23 172A24-72950 73 33 172A25-61802 52 1 -1
172958-72860 78 16 6 11 172A24-76900 96 8 172A25-61820 52 14
172958-72890 78 19 7 11 172A24-77100 92 18 172A25-61831 52 2
172958-72950 78 20 172A23-03300 1 48 172A24-77200 93 18 172A25-61840 52 3

172958-72960 78 21 6 22 172A24-77370 93 19 172A25-61841 52 31
172958-72970 78 13 172A23-14200 21 2 172A24-78110 96 17 172A25-64200 56 10
172958-72982 78 22 22 5 172A24-78120 96 18 57 1
172958-76101 104 7 172A23-16540 21 17 172A24-79210 110 14 58 1
172958-76102 104 7 -1 172A23-16600 21 20 172A24-79220 110 15 172A25-64390 56 14
172958-76130 104 2 172A23-46800 35 2 172A24-81071 113 3 57 15
172958-78200 104 17 172A23-46801 35 2 -1 172A24-81091 114 3 58 15
172958-78210 104 18 172A23-46802 35 2 -2 172A24-81480 115 2 172A25-64400 56 15
172958-81590 122 24 172A23-46840 35 5 172A24-84190 124 8 57 16
172958-81600 122 25 172A23-46850 35 6 172A24-94100 125 3 58 16
172958-81903 104 10 172A23-61410 47 1 172A25-08210 126 1 172A25-64410 56 16
172958-81904-1 104 10 -1 172A23-64770 56 6 172A25-08400 12 7 57 17
172958-83102 121 3 57 6 172A25-08410 12 15 58 17
172958-83111 121 4 58 6 172A25-08520 127 2 172A25-64440 56 18
172958-83120 121 5 172A23-67110 68 4 172A25-11100 12 16 57 19
172958-83130 121 6 172A23-72020 73 2 172A25-11110 12 17 58 19
172958-83131 121 6 -1 74 2 172A25-11120 12 18 172A25-64480 56 20
172958-83140 121 7 75 2 172A25-13180 17 2 57 21
172958-83150 121 8 172A23-72042 73 3 172A25-13192 17 3 58 21
172958-83171 121 9 74 3 172A25-13220 94 2 172A25-64600 56 38
172958-83182 121 10 75 3 172A25-13340 16 1 58 25
172958-83220 121 12 172A23-72050 73 4 172A25-13411 17 10 172A25-64700 12 10
172958-83251 121 13 74 4 172A25-13561 17 14 19
172958-83271 121 15 75 4 172A25-13570 17 15 172A25-64720 12 12
172958-83281 121 14 172A23-72081 73 5 172A25-13750 16 2 21




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No

172A25-65030 59 5 172A25-79160 106 28 172A46-64500 58 1C 196420-02310 15 1
172A25-65300 60 20 109 25 172A46-74720 91 3 -1 197830-88611 31 36
172A25-68301 67 1 172A25-79170 106 29 172A46-75500 95 18 -1 198094-86060 64 24
172A25-68500 67 2 109 26 172A47-03280 1 31 -1 198138-49100 94 4
172A25-71300 91 1 172A25-79180 106 30 2 31 -1 1A1030-48250 32 7
172A25-72500 75 6 109 27 172A47-17210 25 1 -1 130 5
172A25-72520 75 17 172A25-79190 110 12 172A47-17360 25 11 1A1040-43900 41 2
172A25-72580 75 22 172A25-79200 110 13 172A47-17380 25 13 1A1040-45890 40 8
172A25-72900 74 31 172A25-79250 109 28 172A70-03110 1 2 A 42 4

75 31 172A25-79260 109 29 2 2 A 43 5
172A25-72950 74 32 172A25-79270 109 30 172A77-17500 24 52 1A1040-56900 14 7

75 32 172A25-81900 112 18 -1 25 42 1A1380-59480 17 27
172A25-74400 92 2 113 20 -1 172A77-37370 33 5 -1 1A1380-62160 59 2
172A25-74401 92 2 -1 114 20 -1 33 -1 1A3809-56915 126 25

93 21 115 13 -1 172A78-61800-2 52 8 -1 1A6240-37360 80 4
172A25-74410 93 2 116 13 -1 172A78-61840-2 52 9 -1 30
172A25-74420 92 3 17 14 -1 172A79-12150 14 1 A1 1A6260-64200 49 27

93 3 172A25-84100 124 5 172B02-17160 27 23 -1 28
172A25-74430 92 4 172A25-84110 124 6 172B03-37300 130 1 50 9

93 4 172A25-84120 124 7 172B03-37320 130 4 1C6281-52310 14 6
172A25-74440 92 5 172A25-84400 119 6 182900-16530 90 2 126 24

93 5 172A25-84450 119 1 182900-22300 90 3 1D4070-23580 35 9
172A25-74450 92 6 172A25-84501 120 7 182900-77190 90 5 36 1

93 6 172A25-84600 123 1 182900-77200 90 6 1D4105-11950 17 1
172A25-74460 92 7 172A25-84610 123 2 182900-77210 90 7 1E3030-78370 1 8

93 7 172A25-84630 123 5 182900-77220 90 8 1E5100-51430 61 10
172A25-74470 92 8 172A27-64510 56 23 182900-77230 90 9 1E6212-82820 110 16

93 8 39 182900-77240 90 10 1E6300-81050 27 28
172A25-74480 92 9 57 25 182900-77250 90 11 1E6511-03220 19 1

93 9 58 26 184015-44680 17 25 1E6910-82500 27 23
172A25-74490 92 10 172A27-64520 56 22 184016-44300 22 16 1E8545-80940 31 35

93 10 57 24 184016-55700 19 16 22117-040000 37 10
172A25-74500 92 1 172A31-81481 116 2 184016-55701 19 16 -1 22117-080000 12 3

93 11 172A36-03411 3 43 194080-57202 27 21 37 28
172A25-74501 92 11 -1 8 17 194145-04810 13 1 40 31

93 11 -1 172A37-03321 3 31 59 1 43 12
172A25-76100 110 1 172A38-03200 3 9 194151-57100 23 3 22117-100000 61 29
172A25-76690 124 16 172A38-03201 3 9 -1 194200-37780 40 26 96 10
172A25-76730 100 19 172A38-03210 3 11 43 1 103 3
172A25-77200 92 19 172A38-03211 3 11 -1 194202-56460 19 21 22117-120000 61 30
172A25-77221 92 20 172A44-50100 46 1 -1 25 34 62 26
172A25-77250 92 21 172A46-57610 46 12 -1 194440-51620 19 14 22137-060000 14 9
172A25-77391 93 20 172A46-64200 56 1A 25 33 17 29
172A25-78130 96 19 57 1A 27 38 30
172A25-78510 99 40 58 1A 194464-52190 23 1 19 24
172A25-79100 106 32 172A46-64490 56 1B 35 14 21 37
172A25-79110 106 33 57 1B 194630-42120 32 18 22 3
172A25-79120 106 34 58 1B 33 1 23 11
172A25-79150 106 27 172A46-64500 56 1C 34 62 27

109 24 57 1C 194680-51670 21 22 126 26




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
22137-080000 20 6 22137-120000 50 1 22217-100000 73 34 22351-040025 126 28
21 25 54 10 74 33 22351-050010 88 22
27 7 1 34 22351-050032 35 16
30 56 8 75 33 39 5
36 18 57 8 34 22351-060040 36 23
19 36 76 27 22417-160160 37 29
37 23 37 32 39 12
42 23 58 8 33 40 32
24 35 81 15 43 14
49 32 36 126 27 22417-200160 66 20
52 10 22137-140000 95 28 22217-120000 15 13 22417-200200 36 24
59 25 22151-100000 49 33 14 59 28
60 33 22157-060000 20 13 15 29
34 22157-100000 50 12 16 60 37
64 18 53 11 21 29 22417-250200 40 25
65 33 54 12 54 13 22417-320200 48 14
66 19 60 35 61 35 22417-500250 73 35
92 22 36 22217-140000 32 24 74 35
93 21 76 31 80 86 75 35
121 22 92 24 95 29 22867-400100 61 36
22137-100000 16 16 22157-120000 112 20 122 18 22869-400160 31 38
17 31 21 22217-160000 32 12 23000-013000 18 15
18 30 113 23 45 16 105 10
31 114 23 32 23000-048000 13 15
21 26 115 15 68 5 23000-060000 13 10
27 39 116 15 130 11 23000-070000 13 16
30 4 117 16 22242-000250 32 19 23001-016000 99 46
31 37 120 14 36 20 23001-022000 31 39
40 24 121 24 22242-000300 33 12 99 47
47 22 124 1 35 48
23 125 10 22242-000350 121 25 49
24 22217-060000 21 28 22242-000451 81 6 50
48 12 48 13 22242-000600 112 22 23001-035000 99 51
50 10 22217-080000 12 4 22252-000250 121 26 23001-041000 17 32
52 4 19 25 22252-000300 121 27 40
53 10 20 7 22252-000521 32 20 23001-060000 96 20
54 9 8 22252-000620 32 8 23010-014000 99 52
56 31 56 33 130 6 53
32 57 38 22252-000750 32 9 54
57 34 39 130 7 106 31
35 58 37 22272-000060 38 13 109 31
58 33 38 62 28 23061-050500 19 29
34 22217-100000 15 12 22272-000070 36 21 23065-070130 17 24
59 26 40 10 22272-000080 62 29 23080-013000 18 36
27 42 25 22272-000100 61 31 23391-020000 99 32
63 20 43 13 22351-030012 62 30 23393-020000 101 10
92 23 71 33 22351-030028 26 8 E 23871-005000 77 6
121 23 34 22351-030032 35 15 78 23
22137-120000 21 27 72 33 39 4 23871-020000 79 88
47 25 34 22351-035040 36 22 81 7




Parts No. Index

Parts No.

23871-040000
24101-060024
24101-060044
24101-062054
24101-062064
24102-062054
24190-100001
24311-000060

24311-000120

24311-000160

24311-000180

24311-000210

24311-000220
24311-000280
24311-000340
24311-000480
24311-000750
24315-000080

24315-000090
24315-000100

24315-000110

Fig. No.

103
79
79
32

Parts No.
24315-000110

Fig. No.

85
86
87
92
93
97
98

99

101

102
104

105
106

107

108

109

Ref. No.

NN =
ANOGOTOOONOOWO U1WOo0 =

O~NO P~

Parts No.
24315-000110 109

110
24315-000140 33

99

100
101

102

24315-000160 92

24315-000180 69

24315-000200 88
89

Fig. No.

Parts No.

24321-000300
24321-000400
24321-000600
24321-000650
24321-000700
24321-000850

24321-001050
24325-000400

24325-000450
24341-000300
24352-190110
24550-012200
24550-014200
24550-025150

24550-035300
24550-040300

24550-045300
24761-020000

24761-040000

33




Parts No. Index

Parts No.
24761-040000

24761-050000

26013-060102

26013-060122

26013-060162

26013-060202

26013-060352
26013-080162

Fig. No.

115
116
117

Parts No.
26013-080162

26013-080202

26013-080252

26013-080402
26013-080552

26013-080602
26013-100162

26013-100202

vAwlw)

Parts No.
26013-100202

26013-100252

Fig. No.

47

48

53
56

57

58

59
60

Parts No.
26013-100252

26013-100302

26013-100352

26013-100402

26013-100452
26013-100502
26013-100552

26013-100702

26013-120202
26013-120252

26013-120302

Fig. No.

59
67
92

100

Ref. No.

-1




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref.No Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No
26013-120302 124 13 26106-100162 47 33 26116-121402 112 26 26716-080002 40 17
14 34 26116-140402 95 30 42 36
125 14 35 26116-140452 80 87 56 37
26013-120352 69 64 36 26116-140652 32 25 57 47
70 64 37 26116-160452 45 17 58 46
26013-120402 103 15 60 18 26116-160652 45 18 82 22
124 18 41 33 26716-100002 37 14
26013-120452 124 15 26106-100202 47 38 26116-160752 45 19 61 34
26013-120502 103 16 94 5 26206-141502 112 27 63 18
124 19 26116-060122 48 16 26346-100002 30 5 65 40
26013-120552 27 9 26116-060304 28 3 26347-080002 60 40 41
103 17 26116-080162 20 9 26347-100002 59 33 118 13
124 20 57 46 60 19 119 19
26013-120652 103 18 58 45 26366-080002 61 33 120 18
19 26116-080202 64 20 64 21 121 35
124 21 65 38 26367-060002 27 31 122 6
26014-080162 113 26 121 33 26367-100002 18 35 28
114 26 26116-080254 39 7 26450-040102 91 5 41
26014-080252 95 26 -1 40 15 26450-050102 83 24 44
26014-100202 60 14 -1 42 32 84 12 48
17 -1 26116-080304 42 33 85 26 26716-120002 15 21
26014-100252 52 11 -1 26116-080702 19 28 86 30 112 28
26022-030202 27 10 26116-100162 71 35 87 22 26716-140002 32 26
26022-050102 24 50 36 91 5 -1 112 29
26022-050122 18 16 72 35 26450-050182 83 25 26756-060002 121 36
26022-060252 126 33 36 84 13 26756-080002 42 37
26023-060122 65 35 74 37 85 27 38
26023-060162 65 36 75 37 86 31 39
26051-080002 37 30 76 28 87 23 26757-050002 39 11
39 13 33 -1 26450-060102 62 32 26776-140002 38 15
40 33 126 34 26450-060352 78 25 26776-180002 23 2
42 31 26116-100202 40 16 26450-060402 79 91 35 19
43 17 42 34 26450-080202 79 27 27260-520000 32 23
56 1F 43 18 26450-080652 88 42 29311-252000 99 55
57 1F 26116-100302 47 39 26450-120402 69 4 29420-050000 21 13
58 1F 26116-100304 65 39 70 4 29420-150000 21 14
65 37 26116-100404 37 11 26557-080202 49 38 29420-200000 126 18
26051-100002 12 14 26116-100604 37 12 26587-040062 38 14 29420-300000 21 15
23 26116-100652 81 16 126 35 41851-000110 109 6 -1
26076-100202 73 36 122 5 26587-040122 31 43 71
74 36 27 37 13 8 -1
75 36 47 26658-080002 42 35 14 -1
26076-100352 63 21 26116-100752 118 12 26706-080002 12 6 18 -1
26076-120352 15 18 119 18 26716-030002 27 11 110 10 -1
19 120 17 26716-060002 20 14 1 -1
26076-120402 15 20 26116-100802 121 34 21 35 772441-37300 32 27
61 37 26116-100852 122 40 28 4 27 1
26076-160402 68 7 26116-101152 122 43 126 36 772457-75101 95 1
26106-080552 12 5 26116-120162 21 34 26716-080002 20 10 772458-14101 18 1
26106-100122 46 3 26116-120202 54 19 39 8 772458-37100 33 2




Parts No. Index

Parts No.

772458-37110

772458-37120
772458-37200
772458-82231

772958-03100
772A24-03100
772A24-03110
772A24-03200
772A37-03270
772A70-03100

794130-71410
933110-00301

933110-54100

933111-20200
933111-23600

933111-73800
933125-59600
933147-03400

933152-02710

933152-09280

933160-09220
933166-17730
933168-14170

933168-55770

933171-13691

933171-15680
933171-15801
933171-29751

Parts No.
933171-29751

953KM0-00220

953KMO0-10894

Fig. No.

17
118
119
120
121
122

125
90

90

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




